Preliminary Engineering Report

for the

Regionalization Assistance Program

Brown County, Indiana

presented to:

Brown County Regional Sewer District
and
Helmsburg Regional Sewer District

December, 2019

Prepared by:

HomeTown Engineering, LLC
5610 University Drive
Indianapolis, IN 46219

(317) 780-8805

H,-»-’”"”_'T'“‘“'m
omelown
ENGINEERING, LLC




TABLE OF CONTENTS

EXECUTIVE SUMMARY

CHAPTER 1

CHAPTER 2

CHAPTER 3

CHAPTER 4

CHAPTER 5

CHAPTER 6

CHAPTER 7

PROJECT LOCATION
Project Area

CURRENT SITUATION

Existing Facilities
Helmsburg RSD
Brown County RSD

FUTURE SITUATION
Population Projections
Design Flows and Wasteloads

_ COLLECTION SYSTEMS

Introduction

Bean Blossom Creek Headwaters Watershed
Bean Blossom Creek Lick/Bear Creeks Watershed
Bean Blossom Creek Lake Lemon Watershed

EVALUATION OF TREATMENT ALTERNATIVES
Introduction

Alternative 1 Headwaters Watershed
Alternative 2 Lick/Bear Creeks Watershed
Alternative 3 Lake Lemon Watershed
Environmental Impacts

ALTERNATIVE COMBINATIONS

Introduction

Alternative Combinations

Annual Operation and Maintenance

Present Worth Calculations

Monetary and Non-Monetary Considerations

LEGAL, FINANCIAL & MANAGERIAL CAPABILITIES
introduction

Permit Requirements

Funding Options

Preliminary Rate Derivations

Brown County RSD/Helmsburg RSD Regional Assistance Program

December 2019

v

2-1
2-1
2-3

3-1
3-2

5-1

5-5
5-8
5-9

6-1
6-1
6-5
6-6
6-8



5-10
5-11
5-12
5-13
5-14

6-10

LIST OF TABLES

Project Location

Existing Plant Equipment — Helmsburg

Current Flow Conditions — Helmsburg

Existing Wasteload — Helmsburg

Population Trend — Monroe County and Benton Township

Population Trend — Brown County; Jackson and Hamblen Townships
Customers and Flows — Helmsburg

Customers and Flows — Bean Blossom

Customers and Flows — Lake Lemon

Projected Waste Loadings

Bean Blossom Collection System Opinion of Probable Cost

Woodland Lake Collection System Opinion of Probable Cost

Fox Lake Collection System Opinion of Probable Cost

Freeman Ridge Collection System Opinion of Probable Cost

Trevlac Collection System Opinion of Probable Cost

Lake Lemon North Shore Collection System Opinion of Probable Cost
Lake Lemon South Shore Collection System Opinion of Probable Cost
Trevlac and Needmore Collection System Opinion of Probable Cost
Flows and Wasteloads — Bean Blossom Regional WWTP

Bean Blossom Regional WWTP Opinion of Probable Cost

Flows and Wasteloads — Bean Blossom Local WWTP

Bean Blossom Local WWTP Opinion of Probable Cost

Flows and Wasteloads — Bean Blossom Regional WWTP Less Helmsburg
Bean Blossom Regional WWTP Less Helmsburg Opinion of Probable Cost
Flows and Wasteloads — Helmsburg Regional WWTP

Helmsburg Regional WWTP Opinion of Probable Cost

Flows and Wasteloads — Helmsburg Regional WWTP Less Headwaters
Helmsburg Regional WWTP Less Headwaters Opinion of Probable Cost
Flows and Wasteloads — Trevlac Regional WWTP Less Headwaters
Trevlac Regional WWTP Less Headwaters Opinion of Probable Cost
Flows and Wasteloads — Trevlac WWTP Less Headwaters & Helmsburg
Trevlac WWTP Less Headwaters & Helmsburg Opinion of Probable Cost
Total Estimated Project Costs — Bean Blossom Regional

Total Estimated Project Costs — Bean Blossom Local

Total Estimated Project Costs — Bean Blossom Regional Less Helmsburg
Total Estimated Project Costs — Helmsburg Regional

Total Estimated Project Costs — Helmsburg Regional Less Bean Blossom
Total Estimated Project Costs — Trevlac Regional Less Bean Blossom
Total Estimated Project Costs — Trevlac and Lake Lemon

0, M & R Costs By Option

0, M & R Costs - Alternative Combinations

Present Worth Cost Summary - Alternative Combinations

Preliminary Rate Derivation

Brown County RSD/Helmsburg RSD Regional Assistance Program
December 2019

ii



e wN e

Figures
1-1
1-2
1-3
1-4
1-5
2-1
31
3-2
3-3

LIST OF EXHIBITS

RSD Formation — Brown County RSD

RSD Formation — Helmsburg RSD

NPDES Permit - Helmsburg

Existing Plant Design Summary - Helmsburg

Brown County RSD Service Area Map

Helmsburg RSD Boundary Map

Watershed Map — Bean Blossom Creek — Lick/Bear Creeks - Helmsburg RSD
Watershed Map — Bean Blossom Creek — Headwaters — Brown County RSD
Watershed Map — Bean Blossom Creek — Lake Lemon — Brown County RSD
Helmsburg Collection System

Septic System Map - Bean Blossom Creek — Lick/Bear Creeks Watershed
Septic System Map - Bean Blossom Creek — Headwaters Watershed

Septic System Map - Bean Blossom Creek — Lake Lemon Watershed

4-1a to 4-1c Collection System Aerials — Greater Bean Blossom
4-2ato 4-2d Collection System Aerials — Lake Lemon and Helmsburg
5-1a to 5-1c¢ Collection System Soils Map ‘
5-2a to 5-2b Floodway Maps
5-3a to 5-3b SHAARD Maps
5-4a to 5-4b USGS Quadrangle Maps

6. Technical/Managerial/Financial — Helmsburg RSD

7. Technical/Managerial/Financial — Brown County RSD

Brown County RSD/Helmsburg RSD Regional Assistance Program

December 2019

ifi



EXECUTIVE SUMMARY
INTRODUCTION

The Brown County Regional Sewer District (BCRSD) and the Helmshurg Regional Sewer District
(Helmsburg), applied to the indiana Finance Authority for a Regional Assistance Program grant.
This report is written to provide options for evaluation by the two sewer districts to determine
the best means of providing wastewater treatment to the specific unsewered areas of Brown
County. The areas being considered in this report are Bean Blossom, Freeman Ridge Road, Fox
Lake, Woodland Lake, Trevlac, Needmore and portions of Lake Lemon in the BCRSD service area
and the Helmsburg RSD service area.

The areas served are in three watersheds:

Bean Blossom Creek Headwaters Watershed, which encompasses Bean Blossom, Freeman Ridge
Road, Fox Lake, and Woodland Lake;

Bean Blossom Creek Lick/Bear Creek Watershed, which encompasses Helmsburg and Trevlac; and
Bean Blossom Creek Lake Lemon Wartershed, which encompasses Needmore and Lake Lemon.
The report evaluates these areas by watershed.

CURRENT FACILITIES

Wastewater service for the majority of Brown County, Indiana is provided by on-site septic
systems. Three Regional Sewer Districts (RSD), one Conservancy District (CD), and the Town of
Nashville are available to provide wastewater treatment service.

The Cordry-Sweetwater CD was established on June 27, 1959 and operates under the Indiana
Conservancy District Act. The District was established for three purposes: Providing water supply,
including treatment and distribution for domestic, industrial and public use; providing for the
collection, treatment and disposal of sewage and other liquid wastes produced within the District;
and developing forests, wildlife areas, and park and recreational facilities where feasible in
connection with beneficial water management. The District’s plan was approved by the court on
August 7, 1961. The District consists of approximately 2,300 acres and approximately 1,700 lots.
The District does not currently provide wastewater service, and the service territory of the
Cordry-Sweetwater CD is outside the scope of this report.

The Gnaw Bone RSD was formed by order of the Indiana Department of Environmental
Management (IDEM) on January 23, 1998. The service territory of the Gnaw Bone RSD is outside
the scope of this report.

The Brown County RSD was originally formed by order of the IDEM on July 21, 2006 as the Bean
Blossom RSD. The name was changed by modification of the original order on April 6, 2016 and
the service area was expanded to include all of Brown County with the exception of The Gnaw
Bone RSD, The Helmsburg RSD and the Town of Nashville service areas. Wastewater service is not
currently provided by the Brown County RSD. The documentation for the formation of the Brown
County RSD can be found in Exhibit 1 of this report.

Brown County RSD/Helmsburg RSD Regional Assistance Program iv
December 2019



The Helmsburg RSD was formed by order of the IDEM on November 17, 1995. The service area for
the District contains approximately 149 acres. The Helmsburg RSD provides wastewater service to
approximately 62 customers. The collection system is comprised of grinder pumps and low-
pressure force mains. The treatment plant is a packaged extended aeration treatment process
with a rated capacity of 25,000 gallons per day (gpd). The documentation for the formation of the
Helmsburg RSD can be found in Exhibit 2 of this report.

The Town of Nashville owns and operates a Class Il Wastewater Treatment plant (WWTP) with a
design capacity of .6 mgd. The treatment plant discharges to the North Fork of Salt Creek. The
discharge limits are regulated through DEM, Permit No. INO023876.

PROJECT SCOPE

This report is written to provide Brown County RSD and Helmsburg RSD with an analysis
of the feasibility and costs for the following options:

1. Bean Blossom Creek Headwaters Watershed
a. Construct a new plant in the Bean Blossom area to treat all flows, and
abandon the Helmsburg WWTP. (Option BB1)
b. Construct a new plant in Bean Blossom to treat only the flows in the Bean
Blossom Headwaters Watershed. (Option BB2)
c. Construct a new plant in Bean Blossom to treat all flows except Helmsburg
RSD territory and maintain the Helmsburg WWTP to treat flows in the
Helmsburg RSD territory. (Option BB3)
2. Bean Blossom Creek Lick/Bear Creeks Watershed
a. Construct a new plant in Helmsburg to treat all flows. (Option H1)
b. Construct a new plant in Helmsburg to treat all flows with the exception of
Bean Blossom Headwaters Watershed. (Option H2)
c. Construct a new plant in the Trevlac Area to treat all flows with the
exception of Headwaters Watershed and abandon the Helmsburg WWTP.
(Option T1)
3. Bean Blossom Creek Lake Lemon Watershed
a. Transport Lake Lemon flows to Bean Blossom and maintain the Helmsburg
WWTP to treat flows in the Helmsburg RSD territory. (Option BB3)
.~ b. Transport Lake lemon flows to Helmsburg and expand the Helmsburg
WWTP. (Option H2)
c. Transport Lake Lemon flows to a new plant in Trevlac. (Option T2)

Brown County RSD/Helmsburg RSD Regional Assistance Program v
December 2019



Several of the options can be used in conjunction with one another. The collection system
costs are discussed in Chapter 4, the treatment system aiternatives are discussed in Chapter
5, and the combination of feasible alternatives is discussed in Chapter 6.

For the purposes of this report, a low-pressure sewer system (LPSS) collection system is used

in each option. The LPSS uses individual grinder pumps at each building and a system of small

diameter sewers to transport the wastewater to the treatment facility. For some of the
options, additional booster stations are required to transport the flows. An analysis of the
collection system options should be completed prior to any design work being completed.

REPORT CONCLUSIONS

Based on the analysis completed in this report, it ap'pears that it is most cost-effective to
construct two regional plants to serve the areas under consideration. Table 6-11, following,
provides the cost and effectiveness analysis of the various alternative combinations considered.

Brown County RSD/Helmsburg RSD Regional Assistance Program
December 2019

vi



6T0Z 42qwad3q

wei8o.1d aduelsissy |euol8ay sy 3ingswisaH,/asy Auno) umoug

9-xdde™y6B/p608 ™ SJBININD/UIO/A0B 8SNOY S} UM MMM//:SANY,,

'sieak (g SI pesn ws) 8y "¢-08/) Unayng SNy Aq pepuswiwiodal se y6-y Jeinai) (NO) 19Bpng pue juswabeue)y Jo 00 8y
10 .0 Xipuaddy Wwouy paulLIB}ep SE 6107 O} S).l JUNCOSIp [eiaps} eal, aU) St YOIUM ‘946" | ST ypom Jussald sy} Bujuiuie)ap 1of pasn ajel Jsasajul 8y,

s| sy BingswijeH /|eo0 wossolg

00Z'v19'228 | 00L'22L'€$ 000°022% 001'268'€2$ | 00¥'61G'G$ | 008°029°L$ | 006°90L9L$ ueag /leuoiBay JeiAal)- Zag/ZL
et et _ ¢ ant . o . [2907 WoSsO|g
009'L0V'628 | 009'VE0'V$ 000'G€Z$ 000°29¢'6Z$ | 00¥'898'G$ | 002'22L'L$ | 006'GZLLLS ueag /jeuciBoy oeinal] 788 /L1
000'666'2€$ | 00G'0ZL VS 000°0¥2$ 005'8.¢'82% | 0V6'¥9G'9$ | 002'266'LS | 09€'L26'6L$ feuoibay BingswieH - |H
. (rand ; ( pet . P it s| sy BungswiaH/jeuoibay
002'28v"1€$ | 00%'060'$ 000°08}$ 00£',6£'82% | 0¥6'296'9% | 000'G86'L$ | 09€'678'6L$ wossolg Ueeg - £gg
et (ot . (o et (ot . [euoiBay BingswijeH/[eo0T
00L'2#9'28$ | 009'7E0'V$ 000'GEZ$ 005'Z19'82$ | OvL'6PY'9$ | 002°066°L$ | 09€'10G'61L$ WOSSO|g UeSg - ZH/Za8
007'969°LLS | 00C'S¥S'L$ 000°06$ 00Z'LGL'0LS | 009'828°CS | 002'LLLS ATV [eo0T wosso|g uesg — zdg
009'v65'€ES | 00S°0ZL'V$ 000°0v2$ 00L'P2'62$ | 0v9'208°9$ | 00L'190C$ | 09€'019°02$ [euoibay wosso|g ueag - |84
SaAfjeuIa)]y Jusujeal]
T 1500 [enuuy Jo | (M9 N‘O) 1509 . 1809 (%01) 150D
jJuasald [eJ0] | yuop jussald | 1s00 [enuuy | [eudes jejol | “nsuod-uoN | AousBuguod | uononasuod

#AIETIOING 3S0)) YLIOAA JUISIL
SUONBUIqO)) JANRWINY SINGSWPH/AUno)) umorg

07-9 21qE.L



CHAPTER 1
PROJECT LOCATIONS

PROJECT AREA — HELMSBURG RSD

The Helmsburg Regional Sewer District (RSD) serves approximately 175 people in the
unincorporated community of Helmsburg and surrounding area. The RSD service area is located
in Jackson Township, on the Morgantown USGS Quadrangle map, Township 10N, Range 2E,
Sections 26, 27, 34, 35. Figure 1-1 shows the boundaries of the Helmsburg RSD. The Helmsburg
RSD is located in the Bean Blossom Creek-Lick/Bear Creeks Watershed and the boundaries for
this watershed are identified in Figure 1-2.

PROJECT AREA — BROWN COUNTY RSD

The Brown County RSD {BCRSD) was originally formed by order of the IDEM on July 21, 2006 as
the Bean Blossom RSD. The name was changed by modification of the original order on April 6,
2016 and the service area was expanded to include all of Brown County with the exception of
The Gnaw Bone RSD, the Helmsburg RSD and the Town of Nashville service areas. Wastewater
service is not currently provided by the Brown County RSD. Figure 1-3 shows the boundaries of
the BCRSD. Figures 1-4 and 1-5 identify the watershed maps for the BCRSD service areas
included in this report.

.
Table 1-1 provides the location information for the proposed service areas within the BCRSD
service territory, and also includes a population center in Monroe County on the North Shore of

Lake Lemon.
TABLE 1-1
BROWN COUNTY RSD PROJECT LOCATION

Service Area Quad Map Civil Township Township | Range | Sections
Bean Blossom Morgantown | Jackson 10N 2E 25, 36
Bean Blossom Bean Blossom | Jackson 10N 3E 30,31
Freeman Ridge Bean Blossom | Jackson 10N 3E 31,32
Freeman Ridge Bean Blossom | Jackson, Hamblen | 9N 3E 5,6
Little Fox Lake Bean Blossom | Hamblen 10N 3E 29
Woodland Lake Bean Blossom | Hamblen 10N 3E 28, 29
Lake Lemon N - Brown County Hindustan Jackson 10N 1E 25
Lake Lemon N - Brown County Morgantown | Jackson 10N 1E 25, 36
Lake Lemon N — Monroe County | Hindustan Benton 10N 1E 26 35
Trevlac Morgantown Jackson 10N 2E 29,31, 32
Lake Lemon South Shore Belmont Jackson 9N 1E 1
Lake Lemon South Shore Belmont lackson 9N 2E 6
Needmore Morgantown Jackson 10N 2E 32

Brown County RSD and Helmsburg RSD 1-1

December, 2019




CHAPTER 2
CURRENT SITUATION

EXISTING FACILITIES

Helmsburg RSD

The Helmsburg Regional Sewer District owns and operates a Class | Wastewater Treatment plant
(WWTP) with a design capacity of 0.025 MGD. The treatment plant, located at 4856 Helmsburg
Road in Brown County, discharges to Bean Blossom Creek. The discharge limits are regulated
through the Indiana Department of Environmental Management (IDEM), Permit No. INO058416.
The NPDES Permit is provided in Exhibit 3.

According to the 1995 construction permit, the existing plant is a .025 mgd extended aeration
packaged plant with rapid sand filtration, chlorination/dechlorination, and post aeration facility.
The process components comprise flow equalization, coarse bar screen, extended aeration with
single stage nitrification, clarification, post aeration, disinfection, and effluent flow metering.
The sand filters are no longer in use. Table 2-1 provides a description of the treatment processes
and capacities.

TABLE 2-1
HELMSBURG RSD
EXISTING PLANT

Process Description
1 tank holding 7,500 gallons. One blower at
‘| Flow Equalization 20 cfm.

Screen Coarse bar screen; .1 mgd capacity
Activated Sludge One tank holding 31,250 gallons. Two
Treatment blowers at 150 cfm each.

One rectangular tank with dual hoppers,
Secondary Clarifier 6,865 gallons.
Post Aeration Coarse bubble diffusers

Pellet Chlorination/Dechlorination; 0.05 mgd
Disinfection capacity
Flow Meter Effluent
Sludge Holding Tank One tank with a capacity of 2,500 gallons.

Recent maintenance work at the plant includes inspection and recoating of all of the tankage in
2014, aeration replacement in 2018, and repair of the emergency generator in 2019.

IDEM conducts annual compliance evaluation inspections at the wastewater treatment plant. At
the most recent inspection, March 28, 2018, conditions evaluated were found to be satisfactory.

Brown County RSD and Helmsburg RSD 2-1
December, 2019



A summary of the Monthly Reports of Operation (MRO) for the 12 months ending April 30, 2019
is shown in Table 2-2.

TABLE 2-2
HELMSBURG RSD
CURRENT FLOW CONDITIONS
RAW | RAW RAW TOTAL | MAX | PEAK | EFFLUENT | FINAL | FINAL FINAL
MONTH CBOD | TSS | AMMONIA | PRECIP | DAY | FLOW FLOW CBOD | TSS | AMMONIA
mg/l | mg/l mg/I inches | inches | mgd mgd mg/l | mg/l mg/|

May 2018 251 172 63 19 0.8 0.01 0.00352 3.0 6.8 0.233
June 2018 354 1 309 46 4.6 1.8 0.01 0.004 4.5 11.8 0.100
July 2018 510 | 478 84 2.7 1] 0.011 0.00694 2.0 5.0 0.125
Aug 2018 256 | 241 47 53 1.7 | 0.016 0.01145 2.6 9.8 0.180
Sept 2018 187y 175 50 8 5| 0.006 0.0023 2.5 6.8 0.100
Oct 2018 424 { 595 36 3.8 3| 0.011 0.00394 2.2 10.8 0.100
Nov 2018 222 | 379 45 2.6 2 0.02 0.00577 2.5 12.5 0.100
Dec 2018 243 | 149 48 4 2| 0.008 0.00316 2.8 18.0 0.100
Jan 2019 184 | 138 42 6.3 3.3 | 0.020 0.046 34 1.6 0.10
Feb 2019 190 | 106 36 10 6| 0.014 0.00654 6.3 17.5 0.10
Mar 2019 249 | 286 70 8 1 0.01 0.00500 43 155 0.10
Apr 2019 182 | 112 38 4.4 2 0.01 0.00443 26| 116 0.10
Ave - 12 Months 271 | 262 50 5.1 2.5 | 0.012 0.009 3.2 10.6 0.12
Permit Limits summer 0.025 15 18 1.3

Winter 0.025 25 30 1.9

As can be seen in Table 2-2, the average flow per customer is approximately 148 gallons per

household per day. Acceptable design standards for a low-pressure collection system provides
for approximately 150 to 170 gallons per household per day; therefore, the Helmsburg system is
operating at a slightly lower flow than design standards. This is not unusual as design standards
are generally very conservative.

Until earlier this year, the Brown County Water Utility was providing the water usage for the
Helmsburg customers to the RSD for billing purposes. A comparison was completed for water
usage compared to wastewater flows for the twelve months ending December 31 2017. Average
water consumption for the year was 169,650 gallons per month and average wastewater flow
was 97,123 gallons per month. Approximately 60% of the water used was wasted to the sewer,
and this falls within the historical range of 50% to 75% for a system with low infiltration and
inflow sources.

Table 2-3 provides the average waste characteristics of the Helmsburg RSD wastewater
treatment plant for the 12 months ending April 30, 2019.

Brown County RSD and Helmsburg RSD
December, 2019

2-2



TABLE 2-3

HELMSBURG EXISTING WASTELOAD

Influent

Influent Effluent Effluent

Loading (mg/l) Pounds Loading {mg/!) Pounds
CBODS 271 10.4 3.22 A2
TSS 262 10.1 10.64 .45
Ammonia 50.4 1.9 .12 .09

The collection system in Helmsburg comprises approximately 8,830 lineal feet of 1.25-inch
through 4-inch diameter low-pressure force main and 61 grinder pump stations. Figure 2-1

provides a map of the Helmsburg collection system. The design summary for the existing plant
and wastewater collection system can be found in Exhibit 4.

BROWN COUNTY RSD

The Brown County RSD does not have any existing facilities. Wastewater service is currently

provided by individual septic systems.

Brown County RSD and Helmsburg RSD

December, 2019

2-3



CHAPTER 3
FUTURE SITUATION

Historical population growth trends of both Jackson Township and Hamblen Township in Brown
County, and Benton Township in Monroe County were evaluated utilizing the data obtained in
STATS Indiana. Populations for the service areas are not available, so they will be projected
utilizing the County and Township trends.

A review of the period from 1970-2010 shows that the populations in both Brown and Monroe
County have increased; however, the percentage increase has been declining. Population
projections for 2020 through 2040, from STATS Indiana project that the population in Brown
County will decline and the population in Monroe County will increase slightly. STATS Indiana
does not provide population projections for townships.

The population in Jackson Township has remained relatively constant over the years at about
29% of the Brown County population. The population in Hamblen Township has remained
relatively constant over the years at about 27% of the Brown County population. The population
in Benton Township has remained relatively constant over the years at about 3% of the Monroe

County population.

Tables 3-1 and 3-2 provide the historical and projected population for Monroe and Brown
Counties and the respective townships. The projected population in the townships is calculated
from the average historical percentage of township population to county population.

TABLE 3-1
MONROE COUNTY AND BENTON TOWNSHIP
POPULATION TRENDS
Monroe County | % Change | Benton Township | % Change | % of County
1970 85,221 1,976 2%
1980 98,783 15.9% 2,892 46.4% 3%
1990 108,978 10.3% 3,116 7.7% 3%
2000 120,563 10.6% 3,213 3.1% 3%
2010 137,974 14.4% 3,358 4.5% 2%
2020 150,620 9.2% 3,978 18.5% 3%
2030 162,024 7.6% 4,279 7.6% 3%
2040 171,175 5.6% 4,521 5.6% 3%

Brown County RSD and Helmsburg RSD

December, 2019



TABLE 3-2

BROWN COUNTY AND JACKSON AND HAMBLEN TOWNSHIPS
POPULATION TRENDS

Brown % Jackson % % of Hamblen % % of

County | Change | Township | Change | County | Township | Change | County
1970 9,057 2,658 29% 2,007 22%
1980 | 12,377 36.7% 3,774 42.0% 30% 3,365 67.7% 27%
1990 | 14,080 13.8% 4,151 10.0% 29% 4,032 19.8% 29%
2000 | 14,957 6.2% 4,151 0.0% 28% 4,591 13.9% 31%
2010 | 15,242 1.9% 4,002 -3.6% 26% 4,336 -5.6% 28%
2020 | 14,631 | -4.0% 4,194 | 4.8% 29% 4,013 | -7.5% 27%
2030 | 14,171 -3.1% 4,062 | -3.1% 29% 3,886 | -3.1% 27%
2040 | 13,217 -6.7% 3,789 -6.7% 29% 3,625 -6.7% 27%

NOTE: Estimated population data from 1970 through 2010 was obtained from STATS Indiana
* STATS Indiana does not provide population projections for individual town/year
(a) Brown and Monroe County population projections were obtained from STATS Indiana

(b) Township population projections were obtained using percentage of County projections

DESIGN FLOWS AND WASTELOADS

Based on the population projections, it appears that little to no growth will occur in the service
areas of the two districts. However, there are vacant lots in all of the platted project areas, and
these lots are being considered for future customers. In addition, several businesses have closed
as a result of failing septic systems, and it is assumed that these businesses will reopen if sewers
become available.

The Brown County Health Department has conducted a survey of all of the buildings in Brown
County and has provided mapping of the permitted septic tanks, buildings without permitted
septic tanks, and vacant lots/buildings. Figures 3-1, 3-2, and 3-3 provide this information by
watershed. Approximately 45% of the dwellings in Brown County do not have septic records.
The majority of the dwellings without records were constructed between 1950 and 1990.

Tables 3-3 through 3-5 provide the existing house and business count in the current and
projected service areas and the projected flow rates for service areas in each of the watersheds.
As previously identified in the Executive Summary, for purposes of this report, it is assumed that
a low-pressure collection system will be use in all areas. The estimated flow rate used is 170
gallons per Equivalent Dwelling Unit (EDU) per day. The estimated flow rate is an acceptable
design flow for small diameter collection systems, including septic tank effluent pumping and
vacuum systems. Based on the contours in the County, a conventional gravity system does not
appear to be a viable option for the region. A gravity system will also require a higher design
flow rate of 310 galions per EDU. A more complete analysis of the collection systems options
should be completed prior to any design work in the County.

Brown County RSD and Helmsburg RSD 3-2
December, 2019



The number of customers for the Bean Blossom area was taken from the March 2018 PER
prepared by Ladd Engineering Inc.

TABLE 3-3
BEAN BLOSSOM CREEK-LICK/BEAR CREEK WATERSHED CUSTOMERS AND FLOWS {HELMSBURG)
Current
Equivalent | Current | Projected | Total Total
Service Connection EDU Flows Growth EDU Flow
Helmsburg 61 10,370 10 71 12,070
Brown County Schools 10 1,700 10 1,700
Trevlac 61 10,370 61 10,370
Totals 132 22,440 10 142 24,140
TABLE 3-4
BEAN BLOSSOM CREEK — HEADWATERS CUSTOMERS AND FLOWS (BEAN BLOSSOM)
Current Current Projected Total Total
Service Connection Equivalent EDU Flows Growth EDU Flow
Residential 81 13,770 16 a7 16,490
Staley’s MHP 34 5,780 0 34 5,780
Bill Monroe Facility 30 5,100 0 30 5,100
Brownies Restaurant 2 340 0 2 340
Freeman Ridge 32 5,440 4 36 6,120
Little Fox Lake 18 3,060 4 22 3,740
Woodland Lake 79 13,430 8 87 14,790
Totals 276 46,920 32 308 52,360
TABLE 3-5
BEAN BLOSSOM CREEK - LAKE LEMON CUSTOMERS AND FLOWS {LAKE LEMON)
Current
Equivalent | Current | Projected | Total | Total
Service Connection EDU Flows Growth EDU Flow
Lake Lemon North Shore 234 | 39,780 0 234 | 39,780
Lake Lemon South Shore/Needmore 119 | 20,230 0 119 20,230
Totals 353 | 60,010 0| 353 60,010
Brown County RSD and Helmsburg RSD 33

December, 2019




Table 3-6 provides the projected wasteloads for each area. The waste loadings are based on the
average loadings at the Helmsburg WWTP, with the exception of phosphorous, for the 12
months ending April 2019. The Biological Oxygen Demand (BOD) is based on a loading 271 mg/l;
the Total Suspended Solids {TSS) is based on a loading of 262 mg/l; Ammonia {NH3) is based on
a loading of 50 parts per million, and phosphorous (P) is based on a loading of 7 parts per
million. The phosphorous loading is based on recommended design standards. The equivalent

population is calculated by dividing the total flow by 100 gallons per person per day.

TABLE 3-6
PROJECTED WASTE LOADINGS (LBS)
Area Flow Equiv. Pop. | BOD | TSS | NH3 | P
Bean Blossom | 52,360 524 | 118 114 221 3
Helmsburg 24,140 241 55| 53 10 1
Lake Lemon 60,010 600 | 136 131 25| 4
Totals 136,510 1,365 | 309 | 298 57| 8
Brown County RSD and Helmsburg RSD 34

December, 2019



CHAPTER 4
COLLECTION SYSTEMS

INTRODUCTION

This chapter will provide the estimated costs and figures for the collection systems in Bean
Blossom, Woodland Lake, Fox Lake, Freeman Ridge, Trevlac, and Lake Lemon.

As stated in the previous chapter, a low-pressure collection system has been used in all
alternatives considered for regionalization. The estimated flow rate used is 170 gallons per
Equivalent Dwelling Unit (EDU) per day. The estimated flow rate is an acceptable design flow for
small diameter collection systems, including septic tank effluent pumping and vacuum systems.
Based on the contours in the County, a conventional gravity system does not appear to be a
viable option for the region. A gravity system will also requirea higher design flow rate of 310
gallons per EDU. A more complete analysis of the collection systems options should be
completed prior to any design work in the County.

The estimated construction cost for all of the evaluated areas include individual grinder pumps
for each existing dwelling and associated piping and valves. Also included are estimated costs for
traffic control during construction and restoration. Pre-construction activities include pre-
construction photos, permitting that may be required, erosion control, clearing, tree removal,
and similar activities. For cost estimating purposes in this report, it is assumed that all property
owners will grant a right of entry and easement for the placement of the grinder pumps and
collection system. The cost estimates do not include the cost for transport to a wastewater
treatment site. The costs for transport and treatment will be included in the Chapter 5
treatment alternatives.

Figures 4-lathrough 4-1c and 4-2a through 4-2d in Exhibit 5 provide aerial mapping of the
proposed collection system piping.

Environmental impacts will be discussed in Chapter 5 with the treatment alternatives.

BEAN BLOSSOM CREEK HEADWATERS WATERSHED COLLECTION

Tables 4-1 through 4-4 provide the estimated construction costs for the different collection
systems in the Bean Blossom Creek Headwaters Watershed. Table 4-1 provides the estimated
construction cost for the collection system for Bean Blossom, Table 4-2 provides the estimated
construction cost for the collection system Woodland Lake, Table 4-3 provides the estimated
construction cost for the collection system for Fox Lake, and Table 4-4 provides the estimated
construction cost for the collection system for Freeman Ridge.

The collection system for Bean Blossom will require a lift station at the Bill Monroe Park and
a grinder pump station at Staley’s MHP. It will also require a 200,000 gallon flow
equalization tank for the Bill Monroe Facility to handle peak flows during facility events.

Brown County RSD and Helmsburg RSD 4-1
December, 2019



The pipe lengths have been taken from the March 2018 PER for Brown County RSD
prepared by Ladd Engineering, Inc.

TABLE 4-1
BEAN BLOSSOM COLLECTION SYSTEM
ESTIMATED CONSTRUCTION COSTS

ltem Quantity | Unit | Unit Price | Total Price
Grinder Pumps, Complete 82 | EA $7,000 $574,000
Staley's MHP Grinder Pump Station 1|EA $45,000 $45,000
Bill Monroe Park Lift Station 1| EA $175,000 $175,000
6-inch Force Main 3,200 | LF $56 $179,200
Bill Monroe Park Flow EQ, 1}1S $300,000 $300,000
Valve Assemblies 82 | EA $1,000 $82,000
4-inch Pressure Sewer 1,150 | LF - 825 $28,750
3-inch Pressure Sewer 3,800 | LF $25 $95,000
2-inch Pressure Sewer 10,350 | LF $20 $207,000
1 1/4-inch Pressure Sewer 11,000 | LF S15 $165,000
Air Release Valves 11 | EA $5,000 $55,000
Line Flushing Valve Pits 27 | EA $2,200 $59,400
Compacted Granular Fill 1,000 | LF $18 $18,000
4-inch Pressure Sewer, Bore 500 | LF S50 $25,000
3-inch Pressure Sewer, Bore 900 | LF $45 $40,500
2-inch Pressure Sewer, Bore 600 | LF $30 $18,000
1 1/4-inch sewer, Bore 1,000 | LF $20 $20,000
Spare Parts 1lts | $7,000 $7,000
Pre-Construction Activities 1}11LS $73,000 $73,000
Restoration 1]1S $97,350 $97,350
Traffic Control 1]|LS $48,700 $48,700
Mobilization/DeMobilization 1|1LS $121,700 $121,700
$2,434,600

Brown County RSD and Helmsburg RSD
December, 2019



TABLE 4-2
WOODLAND LAKE COLLECTION SYSTEM
ESTIMATED CONSTRUCTION COSTS

ltem Quantity | Unit | Unit Price | Total Price
Grinder Pumps, Complete 79 | EA 57,000 $553,000
Valve Assemblies 79 | EA $1,000 $79,000
4-inch Force Main 8,500 | LF $25 $212,500
4-inch Pressure Sewer 2,500 | LF $25 $62,500
3-inch Pressure Sewer 3,100 | LF 525 $77,500
2-inch Pressure Sewer 2,050 | LF $20 $41,000
1 1/4-inch Pressure Sewer 15,400 | LF $15 $231,000
Air Release Valves 17 | EA $5,000 $85,000
Line Flushing Valve Pits 11 | EA $2,200 $24,200
Compacted Granular Fill 3,000 | LF $18 354,000
Stone Drive/Roadway Replacement 2,500 | LF S12 $30,000
4-inch Pressure Sewer, Bore 500 | LF S50 $25,000
3-inch Pressure Sewer, Bore 500 | LF $45 $22,500
2-inch Pressure Sewer, Bore 150 | LF $30 $4,500
1 1/4-inch Pressure Sewer, Bore 200 | LF S20 $4,000
Spare Parts 11LS $7,000 $7,000
Pre-Construction Activities 1|1LS $52,700 $52,700
Restoration 111S $70,400 $70,400
Traffic Control 1(1LS $35,200 $35,200
Mobilization/DeMobilization 11LS $88,000 588,000
51,759,000

Brown County RSD and Helmsburg RSD
December, 2019



TABLE 4-3
FOX LAKE COLLECTION SYSTEM
ESTIMATED CONSTRUCTION COSTS

ltem Quantity | Unit | Unit Price | Total Price
Grinder Pumps, Complete 18 | EA $7,000 | $126,000
Valve Assemblies 18 | EA $1,000 518,000
2-inch Pressure Sewer 4,665 | LF $19 $93,300
1 1/4-inch Pressure Sewer 3,550 | LF $15 $53,250
Air Release Valves 4 | EA $5,000 $20,000
Line Flushing Valve Pits 4 | EA $2,200 $8,800
Compacted Granular Fill 1,500 | LF S18 $27,000
Stone Drive/Roadway Replacement 1,000 | LF $12 $12,000
2-inch Pressure Sewer, Bore 1,000 | LF S30 $30,000
1 1/4-inch Pressure Sewer, Bore 200 | LF 520 54,000
Spare Parts 1]1LS $7,000 $7,000
Pre-Construction Activities 1]1LS $13,900 $13,900
Restoration 111LS $18,550 318,550
Traffic Control 1]1LS $9,300 $9,300
Mobilization/DeMobilization 1]1LS $23,200 |  $23,200
$464,300
TABLE 4-4
FREEMAN RIDGE COLLECTION SYSTEM
ESTIMATED CONSTRUCTION COSTS
Item Quantity | Unit | Unit Price | Total Price
Grinder Pumps, Complete 32 | EA $7,000 | $224,000
Valve Assemblies 32 | EA $1,000 $32,000
3-inch Pressure Sewer 6,000 | LF $25 | $150,000
2-inch Pressure Sewer 6,350 | LF $20 | $127,000
1 1/4-inch Pressure Sewer 3,000 | LF $15 $45,000
Air Release Valves 51| EA $5,000 $25,000
Line Flushing Valve Pits 7 | EA $2,200 $15,400
Compacted Granular Fill 600 | LF 318 $10,800
3-inch Pressure Sewer, Bore 1,000 | LF S45 $45,000
2-inch Pressure Sewer, Bore 200 | LF $30 $6,000
1 1/4-inch Pressure Sewer, Bore 200 | LF $20 $4,000
Spare Parts 118 $7,000 $7,000
Pre-Construction Activities 1]1LS $24,100 $24,100
Restoration 1]1S $32,100 $32,100
Traffic Control 1]1S $16,000 $16,000
Mobilization/DeMobilization 1]1LS $40,100 $40,100
$803,500

Brown County RSD and Helmsburg RSD
December, 2019



BEAN BLOSSOM CREEK LICK/BEAR CREEKS WATERSHED COLLECTION

Table 4-5 provides the estimated construction cost for a collection system in the Bean
Blossom Creek Lick/Bear Creeks Watershed. The existing Helmsburg system is located in
this watershed. The additional flows in this watershed come from Trevlac. The cost
estimate does not include the lift station and force main necessary to transport the flows
for treatment.

TABLE 4-5
TREVLAC COLLECTION SYSTEM

ESTIMATED CONSTRUCTION COSTS

item Quantity | Unit | Unit Price | Total Price
Grinder Pumps, Complete 61 | EA $7,000 $427,000
Valve Assemblies . 61 | EA $1,000 $61,000
3-inch Pressure Sewer 4,070 | LF $25 $101,750
2-inch Pressure Sewer 8,820 | LF S20 $176,400
1 1/4-inch Pressure Sewer 12,200 | LF $15 $183,000
Air Release Valves 9 | EA $5,000 $45,000
Line Flushing Valve Pits 30| EA $2,200 $66,000
Spare Parts 1]LS $7,000 $7,000
Pre-Construction Activities 111LS $37,200 $37,200
Restoration 1]1LS $49,650 $49,650
Traffic Control 1/]1LS $24,800 524,800
Mobilization/DeMobilization 1]|LS $62,000 $62,000
$1,240,800

BEAN BLOSSOM CREEK LAKE LEMON WATERSHED COLLECTION

Tables 4-6 through 4-8 provide the estimated construction cost for collection systems in the
Bean Blossom Creek Lake Lemon Watershed. This area comprises the east end of Lake
Lemon, on both the north and south shores in Brown County, Needmore, and also the
population center just west of Brown County near the Lake Lemon Marina in Monroe
County. Table 4-6 provides the cost estimate for the North Shore of Lake Lemon, in Brown
County, and the easternmost portion of Monroe County. Table 4-7 provides the cost
estimate for collection in the southern shore of Lake Lemon in Brown County and
Needmore. These tables do not include the cost for a lift station and force main on each
shore to transport the flows to Trevlac.

Table 4-8 provides the collection system cost for Trevlac and Needmore only. This area
includes two watersheds, but is necessary to include for separate treatment options in the
Lake Lemon Watershed.

Brown County RSD and Helmsburg RSD
December, 2019



TABLE 4-6
LAKE LEMON NORTH SHORE COLLECTION SYSTEM
ESTIMATED CONSTRUCTION COSTS

Item Quantity | Unit | Unit Price | Total Price
Grinder Pumps, Complete 215 | EA $7,000 | $1,505,000
Valve Assemblies 215 | EA $1,000 $215,000
3-inch Pressure Sewer 13,070 | LF §25|. $326,750
2-inch Pressure Sewer 5,860 | LF $20 $117,200
1 1/4-inch Pressure Sewer 21,500 | LF $15 $322,500
Air Release Valves 5| EA $5,000 $25,000
Line Flushing Valve Pits 36 | EA $2,200 $79,200
Spare Parts 11|1LS $7,000 $7,000
Pre-Construction Activities 1]1LS $90,600 $90,600
Restoration 1]|LS $120,800 $120,800
Traffic Control 111LS $60,400 $60,400
Mobilization/DeMobilization 1{1LS $151,050 $151,050
$3,020,500

TABLE 4-7
LAKE LEMON SOUTH SHORE COLLECTION SYSTEM
ESTIMATED CONSTRUCTION COSTS

Grinder Pumps, Complete 113 | EA| $7,000 $791,000
Valve Assemblies 113 | EA| $1,000 $113,000
3-inch Pressure Sewer 2,500 | LF $25 $62,500
2-inch Pressure Sewer 950 | LF S20 $19,000
1 1/4-inch Pressure Sewer 11,300 | LF $15 $169,500
Air Release Valves 2| EA| S$5,000 $10,000
Line Flushing Valve Pits 16 | EA| $2,200 $35,200
Spare Parts 1|LS $7,000 $7,000
Pre-Construction Activities 1|LS | $42,100 $42,100
Restoration 1| LS | $56,100 $56,100
Traffic Control 1]LS | $28,100 $28,100
Mobilization/DeMobilization 1|LS | $70,200 $70,200

$1,403,700

Brown County RSD and Helmsburg RSD
December, 2019



TABLE 4-8
TREVLAC AND NEEDMORE COLLECTION SYSTEM
ESTIMATED CONSTRUCTION COSTS

ltem Quantity | Unit | Unit Price | Total Price
Grinder Pumps, Complete 93 | EA $7,000 $651,000
Valve Assemblies 93 | EA $1,000 $93,000
3-inch Pressure Sewer 4,070 | LF $25 $101,750
2-inch Pressure Sewer 13,020 | LF $20 $260,400
1 1/4-inch Pressure Sewer 18,600 | LF $15 $279,000
Air Release Valves 9| EA $5,000 $45,000
Line Flushing Valve Pits 30| EA $2,200 $66,000
Spare Parts 1]1LS $7,000 $7,000
Pre-Construction Activities 1,18 $45,000 $45,000
Restoration 1]1LS $60,000 $60,000
Traffic Control 1/1LS $30,000 $30,000
Mobilization/DeMobilization 1]1LS $74,850 $74,850
$1,713,000

Brown County RSD and Helmsburg RSD
December, 2019



CHAPTER 5
EVALUATION OF TREATMENT ALTERNATIVES

INTRODUCTION

This Chapter will evaluate the available wastewater treatment options. As identified in the
executive summary, the following options are evaluated.

1. Bean Blossom Creek Headwaters Watershed
a. Construct a new plant in the Bean Blossom area to treat all flows, and
abandon the Helmsburg WWTP. (Option BB1)
b. Construct a new plant in Bean Blossom to treat only the flows in the Bean
Blossom Headwaters Watershed. (Option BB2)

(o]

Construct a new plant in Bean Blossom to treat all flows except Helmsburg
RSD territory and maintain the Helmsburg WWTP to treat flows in the
Helmsburg RSD territory. (Option BB3)
2. Bean Blossom Creek Lick/Bear Creeks Watershed
a. Construct a new plant in Helmsburg to treat all flows. (Option H1)
b. Construct a new plant in Helmsburg to treat all flows with the exception of
Bean Blossom Headwaters Watershed. (Option H2)
c. Construct a new plant in the Treviac Area to treat all flows with the
exception of Headwaters Watershed and abandon the Helmsburg WWTP.
{Option T1)
3. Bean Blossom Creek Lake Lemon Watershed
a. Transport Lake Lemon flows to Bean Blossom and maintain the Helmsburg
WWTP to treat flows in the Helmsburg RSD territory. (Option BB3)
b. Transport Lake lemon flows to Helmsburg and expand the Helmsburg
WWTP. (Option H2)
c. Transport Lake Lemon flows to a new plant in Treviac and maintain the

Helmsburg plant. (Option T2)

As stated in the previous chapter, a low-pressure collection system has been used in all
alternatives considered for regionalization. With the exception of the plant at Helmsburg,
sites for the wastewater treatment plants have not been identified. In each option, itis
assumed that the plant will be located 2,500 feet from the last grinder pump on the
collection system. Land costs will be included in the total cost estimates presented in
Chapter 6. Lift stations are included in the cost estimates as necessary. The cost for the lift
stations is based on an Indiana average cost of $1150/gpm. The unit price costs include
miscellaneous construction costs such as construction engineering, restoration,
maintenance of traffic, etc.

Brown County RSD and Helmsburg RSD 5-
December, 2019



Wasteload tables are presented for each option. These are summary tables from the data

presented in Chapter 3. The Biological Oxygen Demand (BOD) is based on a loading .17 pounds

per person per day; the Tota! Suspended Solids (TSS) is based on a loading of .2 pounds per

person per day, Ammonia (NH3)} is based on a loading of 40 parts per million, and phosphorous

{P) is based on a loading of 7 parts per million. The equivalent population is calculated by

dividing the total flow by 100 gallons per person per day.

ALTERNATIVE 1 —~ BEAN BLOSSOM CREEK HEADWATERS WATERSHED

OPTION BB1 — TREAT ALL FLOWS CONSIDERED IN THIS REPORT AT BEAN BLOSSOM

Table 5-1 identifies the flows and wasteloads to the proposed Bean Blossom WWTP.

TABLE 5-1
FLOWS AND WASTELOADS
BEAN BLOSSOM REGIONAL WWTP

Area - Watershed Flow Equiv. Pop. | BOD | TSS | NH3 | P
Headwaters (Bean Blossom) 52,360 524 | 118 | 114 22| 3
Lick/Bear Creeks (Helmsburg) 24,140 241 55 53 10 1
Lake Lemon (Lake Lemon) 60,010 600 | 136 131 25| 4
Total 136,510 1,365 308 | 298 571 8

The wastewater treatment plant proposed under this alternative will need to be capable of

treating 140,000 gpd for the projected flows. The plant should be designed for ease of

expansion.

Table 5-2 provides the estimated construction cost for a 140,000 gpd wastewater treatment

plant. Included in this cost estimate are the lift station and force main piping from Lake

Lemon to Trevlac, Trevlac to Helmsburg, and from Helmsburg to Bean Blossom. The cost for
the wastewater treatment plant is based on an Indiana average of $22/gallon for similar

sized treatment facilities. Also included is the abandonment of the Helmsburg WWTP.

Brown County RSD and Helmsburg RSD
December, 2019



TABLE 5-2
BEAN BLOSSOM REGIONAL WWTP
OPINION OF PROBABLE CONSTRUCTION COST

Lift Station 1 - North Shore Lake Lemon 1|1LS $207,000 $207,000
6-inch Force Main - North Shore to Trevlac | 9,600 | LF $60 $576,000
8-inch Force Main - Trevlac to LS 3 15,574 | LF $90 | $1,401,660
Air Release Valves 25 | EA $5,000 $125,000
Lift Station 2 - Lake Lemon South Shore 11LS $126,500 $126,500
4-inch Force Main South Shore to Trevlac 8,430 | LF $30 $252,900
Air Release Valves 8 | EA $5,000 $40,000
Lift Station 3 - Trevlac to Helmsburg 1/1S $230,000 $230,000
8-inch Force Main 11,120 | LF $90 | $1,000,800
Air Release Valves 11| EA $5,000 $55,000
Lift Station 4 Hélmsbu'rg to Bean Blossom 1(1LS $437,000 $437,000
8-inch Force Main 15,300 | LF $90 | $1,377,000
Air Release Valves 15 | EA $5,000 $75,000
WWTP Abandonment 111LS $72,000 $72,000
WWTP - Complete, 140,000 gpd 1| LS | $3,080,000 ; $3,080,000
TOTAL $9,055,860

OPTION BB2 — TREAT FLOWS FROM THE HEADWATERS WATERSHED IN BEAN BLOSSOM

Table 5-3 identifies the flows and wasteloads to the proposed Bean Blossom WWTP under
this option.

TABLE 5-3
FLOWS AND WASTELOADS
BEAN BLOSSOM LOCAL WWTP
Area - Watershed Flow Equiv. Pop. | BOD | TSS | NH3
Headwaters (Bean Blossom) | 52,360 5241 118 | 114 22

The wastewater treatment plant proposed under this alternative will need to be capable of
treating 55,000 gpd for the projected flows. The plant should be designed for ease of
expansion in the event future flows in the County are brought to this plant.

Table 5-4 provides the estimated construction cost for a 55,000 gpd wastewater treatment
plant. The cost for the wastewater treatment plant is based on an Indiana average of
$30/gallon for similar sized treatment facilities.

TABLE 5-4
BEAN BLOSSOM LOCAL WWTP
OPINION OF PROBABLE CONSTRUCTION COST

WWTP - Complete, 55,000 gpd | 1] LS| $1,650,000 | $1,650,000

Brown County RSD and Helmsburg RSD
December, 2019



OPTION BB3 —TREAT ALL FLOWS CONSIDERED [N THIS REPORT WITH THE EXCEPTION OF

HELMSBURG AT BEAN BLOSSOM

Table 5-5 identifies the flows and wasteloads to the proposed Bean Blossom WWTP,

TABLE 5-5
FLOWS AND WASTELOADS
BEAN BLOSSOM REGIONAL WWTP LESS HELMSBURG

Area - Watershed Flow Equiv. Pop. | BOD | TSS | NH3 | P
Headwaters (Bean Blossom) 52,360 524 | 118 114} 22| 3
Lick/Bear Creeks (Trevlac) 10,370 104 23 23 41 1
Lake Lemon (Lake Lemon) 60,010 600 136|131 | 25| 4
Total 122,740 1,228 | 277 | 268 51( 8

The wastewater treatment plant proposed under this alternative will need to be capable of

treating 125,000 gpd for the projected flows. The plant should be designed for ease of

expansion.

Table 5-6 provides the estimated construction cost for a 125,000 gpd wastewater treatment

plant. Included in this cost estimate are the lift station and force main piping from Lake
Lemon to Trevlac and Trevlac to Bean Blossom. The cost for the wastewater treatment
plant is based on an Indiana average of $26/gallon for similar sized treatment facilities.

TABLE 5-6
BEAN BLOSSOM REGIONAL WWTP LESS HELMSBURG
OPINION OF PROBABLE CONSTRUCTION COST

Lift Station 1 - North Shore Lake Lemon 111LS $207,000 $207,000
6-inch Force Main - North Shore to Trevlac 9,600 | LF S60 $576,000
8-inch Force Main — Trevlac to Lift Station 3 | 15,574 | LF $90 | $1,401,660
Air Release Valves "25 | EA $5,000 $125,000
Lift Station 2 - Lake Lemon South Shore 111LS $126,500 $126,500
4-inch Force Main South Shore to Trevlac 8,430 | LF $30 $252,900
Air Release Valves 8| EA $5,000 $40,000
Lift Station 3 — Trevlac to Bean Blossom 1]1LS $253,000 $253,000
8-inch Force Main 27,600 | LF $90 | $2,484,000
Air Release Valves 28 | EA $5,000 $140,000
WWTP - Complete, 125,000 gpd 1| LS | $3,250,000 | $3,250,000
TOTAL $8,856,060
Brown County RSD and Helmsburg RSD

December, 2019




ALTERNATIVE 2 — BEAN BLOSSOM CREEK LICK/BEAR CREEKS WATERSHED

OPTION H1 — TREAT ALL FLOWS CONSIDERED IN THIS REPORT AT HELMSBURG

Table 5-7 identifies the flows and wasteloads to the proposed Helmsburg WWTP.

TABLE 5-7
FLOWS AND WASTELOADS
HELMSBURG REGIONAL WWTP
Area - Watershed Flow Equiv. Pop. | BOD | TSS | NH3 | P
Headwaters (Bean Blossom) 52,360 524 | 1181 114 221 3
Lick/Bear Creeks (Helmsburg) 24,140 241 55 53 10| 1
Lake Lemon (Lake Lemon) 60,010 600 136 131 | 25| 4
Total 136,510 1,365 308 | 298 571 8

The wastewater treatment plant proposed under this alternative will need to be capable of
treating 140,000 gpd for the projected flows. The plant should be designed for ease of

expansion.

Table 5-8 provides the estimated construction cost for a 140,000 gpd wastewater treatment
plant in Helmsburg. Included in this cost estimate are the lift station and force main piping
from Lake Lemon to Trevlac, Trevlac to Helmsburg, and from Bean Blossom to Helmsburg.
The cost for the wastewater treatment plant is based on an Indiana average of $22/gallon

for similar sized treatment facilities.

TABLE 5-8
HELMSBURG REGIONAL WWTP
OPINION OF PROBABLE CONSTRUCTION COST

ltem Quantity Unit | Unit Price Total Price

Lift Station 1 - North Shore Lake Lemon 111LS $207,000 $207,000
6-inch Force Main - North Shore to Treviac 9,600 | LF $60 $576,000
8-inch Force Main - Tevlacto LS 3 15,574 ) LF S90 | $1,401,660
Air Release Valves 25 | EA 5000 $125,000
Lift Station 2 - Lake Lemon South Shore 1]1S $126,500 $126,500
4-inch Force Main South Shore to Treviac 8,430 | LF S30 $252,900
Air Release Valves 8 | EA $5,000 $40,000
Lift Station 3 - Trevlac to Helmsburg 11LS $230,000 $230,000
8-inch Force Main 11,120 | LF $90 | $1,000,800
Air Release Valves 11 | EA $5,000 $55,000
Lift Station 4 - Bean Blossom to Helmsburg 1]LS $207,000 $207,000
6-inch Force Main 15,300 | LF S60 $918,000
Air Release Valves 15 | EA $5,000 $75,000
WWTP Abandonment 1]1LS $72,000 $72,000
WWTP - Complete, 140,000 gpd 11LS $3,080,000 | $3,080,000
TOTAL $8,366,860
Brown County RSD and Helmsburg RSD 5-5

December, 2019




OPTION H2 — TREAT ALL FLOWS CONSIDERED IN THIS REPORT WITH THE EXCEPTION OF

BEAN BLOSSOM HEADWATERS WATERSHED AT HELMSBURG

Table 5-9 identifies the flows and wasteloads to the proposed Helmsburg WWTP.

TABLE 5-9
FLOWS AND WASTELOADS
HELMSBURG REGIONAL WWTP LESS HEADWATERS WATERSHED
Area - Watershed Flow Equiv. Pop. | BOD | TSS | NH3 | P
Lick/Bear Creeks (Helmsburg) | 24,140 241 55 53 10 1
Lake Lemon (Lake Lemon) 60,010 600 | 136 | 131 | 251 4
Total 84,150 841 191} 184 351 5

The wastewater treatment plant proposed under this alternative will need to be capable of
treating 85,000 gpd for the projected flows. The plant should be designed for ease of

expansion.

Table 5-10 provides the estimated construction cost for an 85,000 gpd wastewater
treatment plant in Helmsburg. Included in this cost estimate are the lift station and force
main piping from Lake Lemon to Trevlac and Trevlac to Helmsburg. The cost for the
wastewater treatment plant is based on an Indiana average of $26/gallon for similar sized

treatment facilities.

TABLE 5-10
HELMSBURG REGIONAL WWTP LESS BEAN BLOSSOM
OPINION OF PROBABLE CONSTRUCTION COST

ltem Quantity | Unit | Unit Price Total Price

Lift Station 1 - North Shore Lake Lemon 1]1S $207,000 $207,000
6-inch Force Main - North Shore to Trevlac 9,600 | LF S60 $576,000
8-inch Force Main - Tevlacto LS 3 15,574 | LF $90 | $1,401,660
Air Release Valves 25 | EA 5000 $125,000
Lift Station 2 - Lake Lemon South Shore 11|LS $126,500 $126,500
4-inch Force Main South Shore to Trevlac 8,430 | LF S30 $252,900
Air Release Valves 8 | EA $5,000 $40,000
Lift Station 3 - Trevlac to Helmsburg 1|LS $230,000 $230,000
8-inch Force Main 11,120 | LF $90 | $1,000,800
Air Release Valves 11 | EA $5,000 $55,000
WWTP Abandonment 1]1LS $72,000 $72,000
WWTP - Complete, 85,000 gpd 1|LS | $2,210,000 | $2,210,000
TOTAL $6,296,860

Brown County RSD and Helmsburg RSD 5-6

December, 2019




OPTION T1 — TREAT ALL FLOWS CONSIDERED IN THIS REPORT WITH THE EXCEPTION OF

BEAN BLOSSOM HEADWATERS WATERSHED AT TREVLAC

Table 5-11 identifies the flows and wasteloads to the proposed Treviac WWTP.

TABLE 5-11
FLOWS AND WASTELOADS
TREVLAC REGIONAL WWTP LESS HEADWATERS WATERSHED
Area - Watershed Flow Equiv. Pop. | BOD | TSS | NH3 | P
Lick/Bear Creeks (Helmsburg) | 24,140 241 55 53 1011
Lake Lemon (Lake Lemon) 60,010 600} 136 131} 25 4
Total 84,150 841 191 | 184 3515

The wastewater treatment plant proposed under this alternative will need to be capable of

treating 85,000 gpd for the projected flows. The plant should be designed for ease of

expansion.

Table 5-12 provides the estimated construction cost for an 85,000 gpd wastewater

treatment plant in Trevlac. Included in this cost estimate are the lift station and force main

piping from Lake Lemon to Trevlac and Helmsburg to Trevlac. The cost for the wastewater
treatment plant is based on an Indiana average of $26/gallon for similar sized treatment

facilities.
TABLE 5-12
TREVLAC REGIONAL WWTP LESS HEADWATERS WATERSHED
OPINION OF PROBABLE CONSTRUCTION COST
ftem Quantity | Unit | Unit Price Total Price
Lift Station 1 - North Shore Lake Lemon 1|LS $207,000 $207,000
6-inch Force Main - North Shore to Trevlac 9,600 | LF 360 $576,000
8-inch Force Main - Tevlacto WWTP 2,500 | LF 390 $225,000
Air Release Valves 25 | EA 5000 $125,000
Lift Station 2 - Lake Lemon South Shore 1118 $126,500 $126,500
4-inch Force Main South Shore to Trevlac 8,430 | LF $30 $252,900
Air Release Valves 8 | EA $5,000 $40,000
Lift Station 3 - Helmsburg to Trevlac 1|1LS $92,000 $92,000
4-inch Force Main 17,000 | LF $30 $510,000
Air Release Valves 17 | EA $5,000 $85,000
WWTP Abandonment 1]1LS $72,000 572,060
WWTP - Complete, 85,000 gpd 1]LS | $2,210,000 | $2,210,000
TOTAL $4,521,400
Brown County RSD and Helmsburg RSD

December, 2019




OPTION T2 — TREAT ALL FLOWS CONSIDERED IN THIS REPORT WITH THE EXCEPTION OF
BEAN BLOSSOM HEADWATERS WATERSHED AND HELMSBURG AT TREVLAC

Table 5-13 identifies the flows and wasteloads to this proposed Treviac WWTP.

TABLE 5-13
FLOWS AND WASTELOADS
TREVLAC REGIONAL WWTP LESS HEADWATERS WATERSHED AND HELMSBURG

Area - Watershed Flow Equiv. Pop. | BOD | TSS | NH3 | P
Lick/Bear Creeks (Treviac) | 10,370 104 23 23 411
Lake Lemon {Lake Lemon) | 60,010 600 | 136 131 | 25| 4
Total 70,380 704 159 | 154 29| 5

The wastewater treatment plant proposed under this alternative will need to be capable of
treating 75,000 gpd for the projected flows. The plant should be designed for ease of
expansion.

Table 5-14 provides the estimated construction cost fora 75,000 gpd wastewater treatment
plant in Trevlac. Included in this cost estimate are the lift station and force main piping from
Lake Lemon to Trevlac. The cost for the wastewater treatment plant is based on an Indiana
average of $26/gallon for similar sized treatment facilities.

TABLE 5-14
TREVLAC REGIONAL WWTP LESS BEAN BLOSSOM AND HELMSBURG
OPINION OF PROBABLE CONSTRUCTION COST

item Quantity | Unit | Unit Price Total Price

Lift Station 1 - North Shore Lake Lemon 1{1LS $207,000 $207,000
6-inch Force Main - North Shore to Trevlac 9,600 | LF 360 $576,000
8-inch Force Main - Tevlac to WWTP 2500 | LF $90 $225,000
Air Release Valves 25 | EA 5000 $125,000
Lift Station 2 - Lake Lemon South Shore 1]LS $126,500 $126,500
4-inch Force Main south shore to Trevlac 8,430 | LF $30 $252,900
Air Release Valves 8 | EA $5,000 $40,000
WWTP - Complete, 75,000 gpd 1l1s | $1,950,000 | $1,950,000
TOTAL $3,502,400

ALTERNATIVE 3 — BEAN BLOSSOM CREEK LAKE LEMON WATERSHED

Three options are considered for the flows from Lake Lemon; take all flows to Bean
Blossom, take all flows to Helmsburg, and take all flows to Trevlac. These options are
already considered in Options BB1, H1, and T1.

Brown County RSD and Helmsburg RSD
December, 2019



ENVIRONMENTAL IMPACTS

Disturbed and Undisturbed Land
The proposed collection systems will be installed in road right of way and also in
easements. The pipe should be directionally drilled

An archaeological reconnaissance may be needed for open cut installation.

Figures 4-1a, b and cin Exhibit 5 provide aerial maps of the proposed force main piping in the
Headwaters Watershed. Figures 4-2 a, b and c provide aerial maps of the proposed piping in the
Lick/Bear Creeks Watershed and the Lake Lemon Watershed.

Prime Farmland and Geology

The soils and geology will be minimally impacted as a result of the proposed work elements
and operation of the facilities. The project should be designed and implemented to
minimize soil erosion and mitigation measures cited incomment letters from governing
agencies will need to be implemented. Erosion control measures including seeding,sodding,
inlet protection, silt fence, stone construction entrance and dust control may be -
implemented in accordance with current soil erosion control practices at the time of
construction to reduce/eliminate erosion of the soils.

Figures 5-1 a, b and ¢ provide soils maps of the proposed piping. NRCS will have to be contacted
for farmland impacts if federal funds are used.

Wetlands

Wetlands will not be impacted as a result of the proposed construction or the operation of
the facilities. A wetlands map has not been generated, since wetlands will not be
impacted.

Hydrology
Groundwater supplies, sole source aquifers, and drinking water supplies will not be

negatively impacted bythis project. An antidegradation demonstration will have to be
prepared for IDEM’s review for any new wastewater treatment plant proposed.

Flood plains will not be impacted as a result of the proposed construction or the operation
of the facilities. There are several stream crossings, and the force main will be installed in
flood ways in some areas. A construction permit from IDNR will be required. Figures 5-2 a
and b provide a floodplain map of the proposed piping.

The project will not adversely affect waters of high quality listed in 327 1AC2-1-2{3),
exceptional use streams listedin 312 IAC2-1-11(b), Natural, Scenic and Recreational Riversand
Streams listed in 312 1AC7-2, Salmonid Streams listed in 327 IAC 2-1.5-5(a)(3), or waters on the
OutstandingRiverslist(Natural Resources CommissionNon-rule Policy Document).

Historic and Architectural Resources
There are several historical structures identified along the collection systems; however,
this project should not impact either the structures or the yards of these identified

Brown County RSD and Helmsburg RSD 5-9
December, 2019



structures. There is one cemetery that will have to be avoided. Figures 5-3 a and b in Exhibit
5 are copies of the IDNR SHAARD Data Base for the project areas. These figures show only
the notable and outstanding structures and cemeteries. Contributing structures are not
shown on the figures.

Plants and Animals

If the force main is installed by open cut, there may be removal of some trees and/or
shrubs. If the force main is directionally drilled, no trees or scrub will have to be removed
for the construction. The construction and operation of the proposed project will not
negatively impact State or Federally listed endangered species or their habitat. The project
will be implemented to minimize the impact to non-endangered species and their habitat.
Mitigation measures will be implemented as requested by the Indiana Department of
Natural Resources andthe U.S. Fish and Wildlife Service.

Air Quality

The area is in compliance with ozone and other airborne pollutants. This project will not
introduce any additional pollutants into the atmosphere. Malodorous fumes and gases will
not be discharged into the air as a result of the construction activities or the operation of
the proposed work. The construction and operation of this work will not adversely affect
ozone levels and will not increase or decrease airborne pollutants. Short-term negative
impacts to air quality will include noise and dust during the construction period. There will
be no long-term negative impacts to air quality. The contractor will be required to maintain
all equipment in good working order to mitigate noise and air pollution caused by faulty
operating equipment. If dust becomes an issue, the contractor will be required to water the
construction zones to keep airborne particulate to a minimum.

Open Space and Recreational Opportunities

Open space and recreational opportunities will not be negatively affected by the
construction or the operation of the proposed project. Figures 5-4 a and b provide the
USGS Quadrangle maps for the areas.

Lake Michigan Coastal Program
The proposed project will not affect the Lake Michigan Coastal Zone.

National Natural Landmarks
The construction and operation of the proposed project will not affect National Natural
Landmarks.

Secondary Impacts

If the project is funded with SRF funding, the Sewer Districts, through the authority of their
respective Boards, will need to ensure that future development, as well as future collection
system or treatment works projects connecting to SRF funded facilities will not adversely
affect wetlands, wooded areas, steep slopes, archaeological/historical/structural resources,
orother sensitive environmental resources. The RSD will also have to require that new
development and treatment works projects to be constructed within the guidelines ofthe
U.S. Fishand Wildlife Service, IDNR, IDEM, and other environmental authorities.

Brown County RSD and Helmsburg RSD 5-10
December, 2019



Mitigation Measures

The project should be designed and implemented to minimize soil erosion and mitigation
measures cited incomment letters from governing agencies will be implemented. Erosion
control measures including seeding, sodding, inlet protection, silt fence, stone construction
entrance and dust control may be implemented inaccordance with current soil erosion
control practices at the time of construction to reduce/eliminate erosion of the soils.

To mitigate construction noises and the subsequent resident complaints, construction
should only be allowed from 7:00 am to 5:00 pm Monday through Friday. Appropriate
erosion control measures should be implemented during construction to abate dust and
airborne dirt particles. The contractor should be required to maintain all equipment in
good working order to mitigate noise and air pollution caused by faulty operating
equipment.

Brown County RSD and Helmsburg RSD 5-11
December, 2019



CHAPTER 6
ALTERNATIVE COMBINATIONS

INTRODUCTION

The previous chapters have identified the costs for collection and treatment in the areas under
consideration in this report. This chapter will provide the total costs for combinations of the
various alternatives.

1. Construct a new plant in the Bean Blossom area to treat all flows, and abandon
the Helmsburg WWTP. (Option BB1)

2. Construct a new plant in the Bean Blossom area to treat only the flows in the
Bean Blossom Headwaters Watershed. (Option BB2)

3. Construct a new plant in Bean Blossom to treat all flows except‘He'Imsburg RSD

territory and maintain the Helmsburg WWTP to treat flows in the Helmsburg
RSD territory. (Option BB3)

4, Construct a new plant in Helmsburg to treat all flows. (Option H1)

5. Construct a new plant in Helmsburg to treat all flows with the exception of Bean
Blossom Headwaters Watershed. {Option H2)

6. Construct a new plant in the Trevlac Area to treat all flows with the exception of
Headwaters Watershed and abandon the Helmsburg WWTP. {Option T1)

7. Transport Lake Lemon flows to a new plant in Trevlac and maintain the

Helmsburg plant. (Option T2)

ALTERNATIVE COMBINATIONS

Tables 6-1 through 6-7 provide the total estimated costs, including non-construction costs, for
the alternatives. These tables combine the cost for collection in the various areas and the cost
for treatment in different locations. Non-construction costs include the cost for land acquisition,
easements, planning and design, construction monitoring and management, and legal and
financial services. The non-construction cost is estimated at about 25% of the total construction
cost. The cost for grant administration is not included in the tables, since it is not known what
grants are available for any of the alternatives.

Land costs are calculated using $12,000 per acre and are based on a total of 5 acres for a
wastewater treatment plant and % acre for each lift station. Easements are calculated based on
$2.50 per running foot of force main piping. As previously stated, it is assumed in this report
that all customers will provide a right of entry and easement access for individual grinder
pumps.

Brown County RSD and Helmsburg RSD A 6-1
December, 2019



TABLE 6-1

BEAN BLOSSOM REGIONAL (BB1)

Headwaters Collection $5,461,400
Trevlac/Needmore Collection $1,713,000
Lake Lemon North Shore Collection $3,108,900
Lake Lemon South Shore Collection $1,271,200
Bean Blossom Regional WWTP $9,055,860
Sub Total $20,610,360
Contingencies (10%) $2,061,100
Sub-Total Construction $22,671,460
Land (6.5 acres) $78,000
Fasements $150,060
Engineering Planning and Design $4,080,780
Construction Management and Inspection $1,700,300
Legal and Financial $793,500
Sub-Total Non-Construction $6,802,640
TOTAL PROJECT $29,474,100
TABLE 6-2
BEAN BLOSSOM LOCAL (BB2)
Headwaters Collection $5,461,400
Bean Blossom Local WWTP $1,650,000
Sub Total $7,111,400
Contingencies (10%) $711,200
Sub-Total Construction $7,822,600
Land (5 acres) $60,000
Engineering Planning and Design $1,408,100
Construction Management and Inspection $586,700
Legal and Financial $273,800
Sub-Total Non-Construction $2,328,600
TOTAL PROJECT $10,151,200

Brown County RSD and Helmsburg RSD
December, 2019

6-2



TABLE 6-3

BEAN BLOSSOM REGIONAL/HELMSBURG LOCAL (BB3)

Headwaters Collection $5,461,400
Trevlac/Needmore Collection $1,713,000
" Lake Lemon North Shore Collection $3,108,900
Lake Lemon South Shore Collection $1,271,200
Bean Blossom Regional WWTP $8,294,860
Sub Total $19,849,360
Contingencies (10%) $1,985,000
Sub-Total Construction 521,834,360
Land (6.5 acres) $78,000
Easements $153,010
Engineering Planning and Design $3,930,160
Construction Management and inspection $1,637,57O
Legal and Financial $764,200
| Sub-Total Non-Construction $6,562,940
TOTAL PROJECT $28,397,300
TABLE 6-4
HELMSBURG REGIONAL (H1)

Headwaters Collection $5,461,400
Trevlac/Needmore Collection $1,713,000
Lake Lemon North Shore Collection $3,108,900
Lake Lemon South Shore Collection $1,271,200
Helmsburg Regional WWTP $8,366,860
Sub Total $19,921,560
Contingencies (10%) $1,992,200
Sub-Total Construction $21,913,560
Land (5 acres) $60,000
Easements $150,060
Engineering Planning and Design $3,944,400
Construction Management and inspection $1,643,500
Legal and Financial $766,980
Sub-Total Non-Construction $6,564,940
TOTAL PROJECT $28,478,500

Brown County RSD and Helmsburg RSD

December, 2019

6-3



TABLE 6-5

HELMSBURG REGIONAL/BEAN BLOSSOM LOCAL (H2)

Trevlac/Needmore Collection $1,713,000
Lake Lemon North Shore Collection $3,108,900
Lake Lemon South Shore Collection $1,271,200
Helmsburg Regional WWTP $6,296,860
Sub Total $12,389,960
Contingencies (10%) $1,239,000
Sub-Total Construction $13,628,960
Land {4.75 acres) $57,000
Easements $111,810
Engineering Planning and Design $2,453,200
Construction Management and Inspection $1,022,170
Legal and Financial $476,960
Sub-Total Non-Construction $4,121,140
TOTAL PROJECT $17,750,100

TABLE 6-6
TREVLAC REGIONAL/BEAN BLOSSOM LOCAL (T1)

Trevlac/Needmore Collection $1,713,000
Lake Lemon North Shore Collection $3,108,900
Lake Lemon South Shore Collection $1,271,200
Trevlac Regional WWTP $4,521,400
Sub Total $10,614,500
Contingencies (10%) $1,061,500
Sub-Total Construction $11,676,000
Land (5 acres) $60,000
Easements 593,825
Engineering Planning and Design $2,101,680
Construction Management and Inspection $875,700
Legal and Financial $408,595
Sub-Total Non-Construction $3,539,800
TOTAL PROJECT $15,215,300

Brown County RSD and Helmsburg RSD
December, 2019



TABLE 6-7
TREVLAC AND LAKE LEMON (T2)

Trevlac/Needmore Collection $1,713,000
Lake Lemon North Shore Collection $3,108,900
Lake Lemon South Shore Collection $1,271,200
Trevlac Regional WWTP $3,502,400
Sub Total $9,595,500
Contingencies (10%) $959,600
Sub-Total Construction $10,555,100
Land (5.5 acres) $66,000
Easements $63,825
Engineering Planning and Design $1,899,975
Construction Management and lnspectionA $791,600
Legal and Financial $369,400
Sub-Total Non-Construction $3,190,800
TOTAL PROIJECT $13,745,900

ANNUAL OPERATION AND MAINTENANCE

Table 6-8 provides the estimated annual Operation, Maintenance, and Replacement (O, M
and R) costs for the identified options. The O, M and R costs have been developed based on
Indiana averages for similar sized facilities as reported in Gateway for 2018. Table 6-9
provides the O, M and R costs for the various alternatives. The O, M and R costs for
Helmsburg are not included in any of the alternatives where the existing Helmsburg plant
will remain in service.

TABLE 6-8
O, M AND R COSTS - OPTIONS
Option Plant Size (GPD} | O,M &R
BB1 140,000 | $240,000
BB2 55,000 $90,000
BB3 125,000 | $180,000
H1l 140,000 | $240,000
H2 85,000 | $145,000
T1 85,000 | $145,000
T2 75,000 | $130,000
Helmsburg 25,000 | $57,600
Brown County RSD and Helmsburg RSD | 6-5

December, 2019



TABLE 6-9
O, M AND R COSTS — ALTERNATIVE COMBINATIONS

Combination | O, M &R
BB1 $240,000
BB2 $90,000
H1 $240,000
BB3 $180,000
BB2/H2 $235,000
T1/BB2 $235,000
T2/BB2 $220,000

PRESENT WORTH CALCULATIONS

Table 6-10 provides the present worth calculation for the combination of alternatives.
Present worth calculations provide a means to evaluate alternatives using not only
construction costs, but also operation and maintenance costs. Future annual O, M and R
costs are brought to present day dollars for a fairer cost comparison of the alternatives.

Brown County RSD and Helmsburg RSD
December, 2019

6-6



6107 “Jaquiadag

L-9 asy SungswijaH pue sy Ajuno) umoug
o-xdde ™ y6e/7608 ™ SJeNolio/quIo/A0B asnoyS)IuM MMM//:SANY,,
‘sieak Oz SI pasn wis) 8y "€-08/1 unaling SNy Aq papuswiwosal se -y 1einali) (gINO) 1ebpng pue juswabeueyy Jo 82410 oy}
10,0 Xipuaddy woJy pauiIslep Se §10g 10} S}l JUNOISIP [e1apa} ,[Bal, U} St UdIUM ‘%G"| S| YoM Jussaid ay) Buluiws)ep 1o} pasn ajel 1salaul ayJ,
4 1 af - . ¢ an (e o o S| Sy bingsuwoH /{507 wossolg
002'719°L2$ 001'LLL'¢S 000°0¢z$ 001°268'¢Z$ | 00V'61G°GS | 008'0.9'k$ | 006'90L°9L$ ueag /jeuoibay 2ejAal - Z8/Z1
I 1 £ ] 1 i £ 4 { § 1 i 1 —NOOI— EowwO—m
009'L0¥'62% 009'€0'7$ 000°G€Z$ 000'29€°62$ | 00¥'898'GS | 00L7CLL'1S | 006'GCL'LLS ueag /jeuoiBey Jeell -zad /L1
000'665'2€$ 00502} v$ 000'072$ 005'8.v'828 | O¥6'¥95°9$ | 002'266'L$ | 09€'LC6'6LS leuoibay BingswieH - LH
ont e . ) pot oot . Ao s sy bingswjeH/euoibey
00.'/8%'L€S 00%'060°¢$ 000°081$ 00€°26€'8Z8 | 0¥6'299'9% | 000°G86'LS | 09¢'6Y8'61$ Wwosso|g ueag - £g4
taopt (eont ‘ (y nat i (g () An {euoibay BingswiaH/[eo0]
006'GE6'LES 009'7€0'v$ 000°5¢€C$ 00€'L06°22$ | OVL'6vY'9$ | 002'0G6'LS | 09€'LOG6LS wosso|g ueeq - ZH/zag
007'969°'L1$ 002'G¥S°L$ 000'06$ 00Z°LSL°0L$ | 009'82€C$ | 00C°LLLS 00v'LLL'L$ [OOT WOSso[g uesq — 799
009765°CE$ 00501 'v$ 000°0¥2$ 00L'vLv'6Z$ | 0¥9'208°9% | 00L190°C$ | 09€'019'0C$ leuoibey wossolg uesg - |44
SOAIJRUId)|Y Juswjeal]
Yyuom }soJ fenuuy jo | (49 N'O) }s09Q 1500 (%01) 180D
Juasald [eJ0] | YMOAAUSsald | }sOD jenuuy | [ended [ejol | “jsuod-uoN | AousBujuo) | uoponisuo)

»ATRWWNG }S0)) YII0A\ JUISIIJ
SUONBUIqUIO.) IANRWINY SIngsWP/Auno)) usmorg

0T1-9 3198 L




MONETARY AND NON-MONETARY CONSIDERATIONS

As can be seen in Table 6-10, the present worth cost for either of the single regional plants
to serve the entire area is the most expensive option. It appears that constructing
treatment plants in the Trevlac area and in the Bean Blossom area provide the most cost
effective solution for the studied areas.

One of the main benefits of constructing two separate plants is the potential for future
growth. With the construction of the plant in the Bean Blossom area, future expansion of
the collection system to the north and east can be accomplished. A regional plant in the
western part of the County can also serve additional areas around Trevlac/Helmsburg. The
Helmsburg plant is nearing the end of its useful life, with approximately 10 years remaining.
The Helmsburg RSD should consider a regional option when it is ready to replace its plant.

Locations for treatment plants have not been evaluated. As previously.discussed, the report
assumes that a plant will be constructed within 2,500 feet of the last grinder pump on the
system. Locating property for a treatment plant in the Trevlac area may be difficult, while
land is available at the site of the existing Helmsburg WWTP, The property owner has stated
that she would be willing to sell; however, the property is held in an irrevocable trust and
the terms of the trust will need to be investigated.

Operations and maintenance costs have been established based on a review of 2018 costs
of similar sized facilities in Indiana. It has not been determined what type of plant these
facilities utilize or the number of lift stations on the systems. Operation, Maintenance and
Replacement costs will vary based on specific conditions. There may also be cost savings
associated with utilizing the same operator for more than one facility in Brown County.

Brown County RSD and Helmsburg RSD 6-8
December, 2019



CHAPTER 7
LEGAL, FINANCIAL AND MANAGERIAL CAPABILITIES

INTRODUCTION

The Helmsburg RSD was established in 19915 and has been operating a wastewater treatment
system since that time. IDEM conducts annual compliance evaluation inspections at the wastewater
treatment plant. At the most recent inspection, March 28, 2018, conditions evaluated were found to
be satisfactory.

The Brown County RSD was originally formed by order of the IDEM on July 21, 2006 as the Bean
Blossom RSD. The name was changed by modification of the original order on April 6, 2016 and the
service area was expanded to include all of Brown County with the exception of The Gnaw Bone RSD,
The Helmsburg RSD and the Town of Nashville service areas. Wastewater service is not currently
provided by the Brown County RSD.

The Rural Community Assistance Partnership (RCAP) has provided a
Technical/Managerial/Financial (TMF) Capacity Assessment questionnaire for wastewater
utilities to evaiuate the TMF capacity of each RSD. The response forms are located in Exhibits 6
and 7 of this report. In general, both of the RSDs have the TMF capacity to own, operate and
maintain a wastewater utility. Because Brown County RSD does not yet have any facilities, the
responses are provided for future information.

The Helmsburg RSD received a compliance report from the State Board of Accounts based on an
audit conducted in 2018 for the period from January 1, 2013 to December 31, 2017. The RSD
provided copies of the resolutions that address the audit findings, and a copy of the Audit
findings and the resolutions can be found in Exhibit 6. The largest area of concern, based on the
TME evaluation, is that most of the procedures and job descriptions are not written down. The
RSD has begun the process of preparing written procedures and descriptions.

PERMIT REQUIREMENTS

The following permits are anticipated to be required for each project:

a) IDEM Facility Construction Permit
b) IDEM NPDES Permit
c) Brown County Legal Drain Crossing
d) IDNR Work in a Floodway
e) INDOT Highway Crossing and Right of Way Permit
f) Brown County Roadway Crossing
g) IDEM Rule 5 for Erosion Control
Brown County RSD and Helmsburg RSD 7-1

December, 2019



FUNDING OPTIONS

The proposed improvements can be financed using local money, grants or loans. The Indiana
Office of Community and Rural Affairs (IOCRA) offers grants of up to $500,000 for qualifying
communities, and a minimum ten percent match is required. An income survey will be required
to determine if this area qualifies for any grant funding from IOCRA.

Loans are available from the RD at a low interest rate for a period of up to 40 years. Grants may
also be available from RD for qualifying communities. A separate income survey is required for
RD grant funding, as the agency will not accept an income survey completed for IOCRA. The
process for obtaining RD money can be very time consuming and there is an application process.

The State Revolving Loan Fund, through the Indiana Finance Authority, provides low interest
loans for a period up to thirty-five years for qualifying wastewater and water facilities. Certain
forms are required to be signed for SRF funding and there is an application process.

Table 7-1 provides the preliminary rate derivation using an SRF loan at 2% interest for a 20-year
period. This rate derivation is preliminary in nature and a financial adviser will provide a more

detailed rate report.

Brown County RSD and Helmsburg RSD
December, 2019



60T ‘1aqwiadaq

€ -/ asy 8ingswiay pue sy Aluno) umoug

w.I9) ueoj JeaA-0z e 04 1.l 1SaUBIUL %47 B U0 paseq,

S| sy bungswieH/ (2207

0T'L¥TS | 069 | SE8'9V0TS 000'022$ | S€8'9Z8°TS £9€°G9€S 89V T9V'TS 001268°¢Z$ wosso|g ueag/jeuoiboy

Jejnal] - 2494/¢1

(207

60'8€CS | T9L | €0T'VLT'CS 000°GEZ$ | €£07°6€6°TS Tv8°/8€S 79€TSSTS 000°29¢62$ wosso|g ueag/jeucibay

Oejaal] -zag /11

89'v9z$ | T9L | ¥90°LT¥'T$ 000°0¥2$ | ¥90°24T°TS cTY'SErS TS9'TVLTS 005'8/1'82$ leuoibay BingswieH - |H

. (gt . P . PR —— s| sy BunqswieHyjeuoibay

76'€87S | 069 | /S8°05£TS 000'081% | £S8°04T°ZS TLT'VEYS 989°9€L'TS 00£'26€'82% Wossolg Ueag - ¢ag

. . . — , . L [euoibay bingstujaH/|ea07

0£'652S | T9L | OV6°L9€TS 000°aE2$ | OV6'TET TS 885'9Z¥S 7S€'90L°TS 00£'106'2¢$ Wwosso|g ueag - ZH/zad

8¥'192¢$ | 9/ | 810'998S 000'06% | 8T0'94LS Y0T'SSTS ¥18°079% 002°1GL0L$ | [BOOT Wosso|g ueag - zdg

) fpat . (et . ot (o [euoibay

TO'€L2S | T9L | PLT'S6Y'TS 000°0¥2$ | vL1'€STTS SE9°0SYS 6£S°208'TS 00L'v.v'62$ wossolg ueag - ,ag
ﬁm“wm_\m sna3 1503 EW_W_UOV Juswiheq SAI9s3Y 9DIA4DS 1g2d _MM_MWU SIAIIRUIBYY lUDWilea]

*mscc‘q _muo._. _mscc< 140 _muo._. S0IAJ9S 1o ' _m.uo.—. -

*SNOILVAIYIA 3LVY AYVNINITIYd

T-£3749vL




EXHIBIT 1
BROWN COUNTY RSD FORMATION



STATE OF INDIANA ) BEFORE THE INDIANA DEPARTMENT
' - ) SS:  OF ENVIRONMENTAL MANAGEMENT
COUNTY OF MARION )

IN THE MATTER OF:

THE FORMATION OF THE
BEAN BLOSSOM REGIONAL
SEWER DISTRICT

FINDINGS OF FACT AND RECOMMENDED ORDER

OF THE HEARING OFFICER -

FINDINGS OF FACT

1. On or about June 24, 2004, the Brown County Council petitioned the Indiana
Department of Environmental Management (IDEM) for an Order to establish a
regmnai sewer district (RSD) in Brown County

2. The submitted petition complies with the provisions of IC 13-26-2.

3. The proposed name of the regional sewer district is the Bean Blossom Regional
Sewer District (RSD).

4, A public hearing was held on October 19™, 2005 at the Fruitdale Fire Department
‘ 5200 North State Road 135, Morgantown, Indiana.

5. Notice of the hearing was given during the weeks of October 3-7, October 10-14,
and October 17-23, 2005, by publication in the following newspapers of general
circulation: 1) The Brown County Democrat and 2) The Herald Times. Notice was
given by mail to each eli glble entity involved.

6. The principle office of the Bean Blossom RSD shall be located at Jackson Township
Trustee’s office, at 5076 North State Road 135, Morgantown, Indiana 46160. The
mailing address is P.O. Box 297, Morgantown, Indiana 46160. The Bean Blossom
RSD Board of Trustees (Bean Blossom RSD Board), upon formation, may relocate
the office upon Wwritten notice to IDEM.

7. The sanitary sewage needs of those residents now residing within such Bean
Blossom RSD are currently being met with septic systems, many of which-are
failing.




10.

11.

12.

13

14.

_ The residents of the Bean Blossom RSD currently obtain their water for drinking and

other purposes from public water supplies, cisterns, or individual wells.
Contamination from failing septic systems may detrimentally affect the water quality
and public health in the Bean Blossom RSD. :

The current method of collection and disposal of the sanitary sewage of some of the
residents of the Bean Blossom RSD detrimentally affects the water quality and
public health within the proposed district.

Upon formation, the Bean Blossom RSD may construct and operate a system that
will collect and treat the sanitary sewage of the residents of the Bean Blossom RSD.
The Bean Blossom RSD may contract with a district or municipality to meet the
sewage treatment needs of the residents of the Bean Blossom RSD. The RSD may
implement a septic maintenance/management program as needed.

The purposes to be accomplished by the formation of the Bean Blossom RSD are to
provide for the collection, treatment, and disposal of sewage within the district
pursuant to IC 13-26-1-1.

The Bean Blossom RSD did not incur debt when it organized.

The Bean Blossom RSD shall be governed by three (3) board members.

A. The Brown County Council shall appoint one (1) meriber that owns
property or resides in Jackson Townshlp, Brown County, Indiana.
The term shall expire December 3 1%, 2009, ~

B. - The Brown County Council shall appoint one (1) member that owns
property or resides in Jackson Township, Brown County, Indiana.
The term shall expire December 31, 2008.

C. The Brown County Council shall appoint one (1) member that owns
property or resides in Jackson Township, Brown County, Indiana.
The term shall expire December 31%, 2007.

D. All appointment terms, subsequent to expiration of the initial terms
described above shall be for a period of four (4) years.

E. - Inthe event a vacancy occurs on the Bean Blossom RSD Board, the
appointing authority for that trustee shall appoint a new board
member within thirty (60) days to complete the term of the vacant
board member position(s}).

The estimated monthly sewage rate is projected to be approximately $40.00 to
$65.00, provided the Bean Blossom RSD pursues and receives all public funding.




15.

16.

17.

18.

19.

20,

21,

22.

23.

24.

25.

26.

The Bean Blossom RSD shall apply for available public funding as needed.

The source of funds to provide for the operating and maintaining costs of the Bean
Blossom RSD will be derived from monthly user fees,

The Bean Blossom RSD appears capable of accomplishing the purposes for which it
was formed, in an economically feasible manner, provided it maximizes all
practicable public funding options and receives anticipated grants.

The territory to be included in the District is;
Includes land within the northeast quarter section of Section 36, Township 10
N., Range 2 E; the northwest quarter section of Section 31, Township 10 N,,
Range 3 E.; the southwest quarter section of Section 30, Township 10N.,
Range 3 E., and; the southeast quarter section of Section 25 Township 10 N.,
Range 2 E. of Jackson Township, Brown County, Indiana.

The District must promote public health, safety, convenience, and welfare in its
territory.

The Bean Blossom RSD Board shall provide sufficient bond for all officers,
Trustees or employees who have any power to disburse funds of the Bean Blossom

RSD.

On or before July 15™ 2007, the Bean Blossom RSD shall filé with the
Commissioner of IDEM, a detailed plan for the construction and operation of Bean
Blossom RSD’s facilities known as the District Plan,

Options for the treatment and collection of wastewater have been preliminary studied |
and further studies will be prepared after the formation of the district,

Establishment of the District will be conducive to the public health, safety,
convenience and welfare of the residents of the District as the District plans to
collect, dispose and treat sewage that is currently being provided by individual septic
tanks or other on-site systems,

The plan for financing the cost of operations of the Bean Blossom RSD until it is in
receipt of revenue from its operation or proceeds from the sale of bonds may include
a 40 year loan from U.S.D.A. Rural Utility Services or the Indiana State Revolving
Fund (SRF) and private contributions.

" There are no eligible entities providing sewers in the current territory of the Bean

Blossom RSD.

Upon formation, the District may construct or contract for treatment, pumping,
transmission, and storage and distribution systems for the municipal and rural supply
needs. ' ‘




- RECOMMENDED ORDER

The Hearing Officer recommends the following:

1'4

4,

That a Regional Séwer District, to be known as the Bean Blossom Regional Sewer
District (Bean Blossom RSD) be organized as an independent pohtlcal entity of the
State of Indiana as a body corporate and politic.

The purposes to be accomplisﬁed by the formation of the Bean Blossom RSD are to
provide for the collection, treatment, and disposal of sewage within the district
pursuant to IC 13-26-1-1.

The territory to be included in the District is;
Includes land within the northeast quarter section of Sec’uon 36, Townshlp 10
N., Range 2 B; the northwest quarter section of Section 31, Township 10 N,,
Range 3 E.; the southwest quarter section of Section 30, Township 10 N,,
Range 3 E., and; the southeast quarter section of Section 25 Township 10 N.,
" Range 2 E. of Jackson Township, Brown County, Indiana.- .

The Bean Blossom RSD shall be governed by three (3) board members.

A. The Brown County Council shall appoint one (1) member that owns

property or resides in Jackson Township, Brown County, Indiana. The
term shall expire December 31%, 2009,

. The Brown County Council shall appoint one (1) member that owns

property or resides in Jackson Township, Brown County, Indiana. The
term shall expire December 31%, 2008,

. The Brown County Council shall appoint one (i) member that owns

property or resides in Jackson Township, Brown County, Indiana. The
term shall expire December 31%, 2007.

. All appointment terms, subsequent to expiration of the initial terms

described above shall be for a period of four (4) years.

. 'In the event a vacancy occurs on the Bean Blossom RSD Board, the

appointing authority for that trustee shall appoint a new board member
within thirty (60) days to complete the term of the vacant board member
position(s).




10.

The Bean Bldssdm RSD Board shall provide sufficient bond for all officers, trustees or
employees who have any power to disburse funds of the Bean Blossom RSD.

On or before July 15" 2007, the Bean Blossom RSD shall file with the |
Commissioner of IDEM, a detailed plan for the construction and operation of Bean
Blossom RSD’s facilities known as the District Plan. '

The Bean Blossom RSD shall apply for all available public funding as needed.

Establishment of the District will be conducive to the public health, safety,
convenience and welfare of the residents of the District as the District plans to
collect, dispose and treat sewage that is currently being provided by individual septic
tarks or other on-site systems.

The District must promote public health, safety, convenience, and welfare in its
territory. :

Upon formation, the District may construct or contract for treatment, pumping,
transmission, and storage and distribution systems for the municipal and rural supply
needs,

Dated: /GMM / L/‘} 2006 Hearing Officer //(t\?/ /(/VL/L% /4@0«)/ /;/f"\_.,




STATE OF INDIANA ) BEFORE THE INDIANA DEPARTMENT -
: ) SS:  OF ENVIRONMENTAL MANAGEMENT

COUNTY OF MARION )

IN THE MATTER OF: )
THE FORMATION OF THE )
BBAN BLOSSOM REGIONAL )
SEWER DISTRICT )

ORDER ADOPTING THE FINDINGS OF FACT .
AND RECOMMENDED ORDER OF THE HEARING OFFICER
FOR THE ORGANIZATION OF THE
BEAN BLOSSOM REGIONAL SEWER DISTRICT

Notice is hereby given that the Hearing Officer has filed with the Commissioner of
the Indiana Department of Environmental Management (Commissioner) the “FINDINGS
OF FACT AND RECOMMENDED ORDER?” relative to the petition requesting
organization of the Bean Blossom Regional Sewer District (RSD). Said FINDINGS and
RECOMMENDED ORDER is attached to this ORDER, and consists of five (5) pages.

And the Commissioner, having reviewed the attached “FINDINGS OF FACT AND
"RECOMMENDED ORDER?” of the Hearing Officer, now determines that the organization
of the proposed RSD complies with the conditions of Indiana Code 13-26 et seq., and that
the proposed RSD appears capable of accomplishing its purpose in an economically feasible
manner.

IT IS NOW ORDERED BY THE COMMISSIONER that the Bean Blossom
Regional Sewer District be organized as an independent municipal corporation pursuant to
the terms and conditions set forth in the attached “FINDINGS OF FACT AND
RECOMMENDED ORDER?” which are adopted and approved, and deemed incorpotated in
this ORDER, as though set out in full.

Pursuant to IC 13-26-2-11, IC 4-21.5-3-2 and IC 4-21.5-5-5, this ORDER becomes
effective thirty-three (33) days after service through the United States mail, unless a petition
for judicial review is filed before or on the thirty-third (33™) day. Standing and substantive
requirements of the verified petition for review are specified in IC 4-21.5-5-3 and IC 4-21.5-
© 5-7, respectively. Pursuant to IC 4-21.5-5-9, a person seeking judicial review of this
ORDER may, by filing a verified petition, request an order of the court staying this
ORDER, pending a decision by the court.

All of which is ORDERED at Indianapolis, Indiana thisﬂ' ay f/ / -\,_V) (\,,] [ '”/ , 2006,

7 P
/""/ / { o
7 [ M

Thomas W. Easterly, Commissioner
Indiana Department of
Environmental Management

((,,,/_?




tm

s Indiana Department of Environmental Management
s IDEM , .
i St . We Protect Huoosters and Our Environment,
ANNIVERSARY 100 N, Senate Avenue Indlanapolls, IN 46204
(800)#51 5027 (317) 232-8603 » www.idem.iN.gov
Michael R, Pence . Carol 8, Comer

Governor Mar0h31, 2016 ) Comuiissioner

)

Brown County Regional Sewer District

"~ P.O. Box 1881
Nashville, IN 47448

Dear Board:

Re: Approval of Order Modification

This letter is fo advise you that the Order to change the name of the District from
Beanblossom Regional Sewer District to Brown County Regional Sewer District and
extend the deadline of the District Plan is complete The signed Order is attached.

5t

If you have any questions, p!ease contact me (317) 233-1190.

qfs:_x:;.;asiace@;y,

Regional Distric ‘Coordinator
Office of Water Quality

Enclosure

An Equal Opportunity Eraployer Please Reduce, Reuse, Recycle
A State that Wtks




STATE OF INDIANA ) BEFORE THE INDIANA DEPARTMENT
) SS: OF ENVIRONMENTAL MANAGEMENT
COUNTY OF MARION )

"IN THE MATTER OF:

ORDER TO CHANGE NAME OF
BEANBLOSSOM REGIONAL
SEWER DISTRICT TO BROWN
COUNTY REGIONAL SEWER
DISTRICT

St S N N N N N/

ORDER TO CHANGE THE NAME OF BEANBLOSSOM REGIONAL SEWER DISTRICT
TO THE BROWN COUNTY REGIONAL SEWER DISTRICT

The Beanblossom Regional Sewer District (District) Petitioner, was previously established by Order
from the Indiana Department of Environmental Management, dated July 21, 2006. The Order is for the

putpose of collection, treatment and disposal of sewage within the District.

‘Wheteas, on December 23, 2013, IDEM signed the First Order Modifying the Order Forming the
Beanblossom Regional Sewer District (First Modification) which approved the District’s request to extend
time to submit its District Plan to October 21, 2014 and the increase the District’s Board membership from

three to five.

Whereas, on January 5, 2016, a quoram of the District Trustees unanimously voted in favor of
changing the name of the District to the Brown County Regional Sewer District, This vote was confirmed

‘unanimously by a quorum of the newly seated Boatd at a public meeting held on February 2, 2016,

‘Whereas, on February 7, 2016, the District petitioned to amend its Order, pursuant to Indiana Code
(IC) §13-26-1, by requesting to change the name of the District from Beanblossom Regional Sewer District to
Brown County Regional Sewer District and requesting an extension of an additional year to submit its District

Plan.

[1]




ORDER

The Co;mnissioner of IDEM now orders that the Order dated July 21, 2006, and the First
Modification dated December 23, 2013, be amended. The name of the District shall now be the Brown

County Regional Sewer District. The District plan will be due one year from the effective date of this Order.

In all other respects, the Order dated July 21, 2006 and the First Modification dated December

23, 2013, shall remain the same,

Pursuant to IC §4-21.5-3-5(f) and IC §4-21.5-3-2(e), this Ol'C}Gl‘ to amend the Order dated Tuly
21, 2006 forming the Beanblossom Regional Sewer Dism‘ict, becomes effective eighteen (18) days after
its mailing. If you wish to challenge this decision, IC §4-21.5-3-7 requires that a petition for
administrative review be filed. The petition describing your intent must be submitted to the Office of
Environmental Adjudication, 100 North Senate Avenue, IGCN, Indianapolis, Indiana 46204, within
eighteen (18) days from the mailing of this notice. This petition must be filed in accordance with IC §4-
21.5-3-7, and must include facts demonstrating that the petitioner is the petitioner, a person aggrieved by

this decision, or a person entitled to review by law.

DATED in Indianapolis, Indiana, on this bin day of 0\*}/»& , 2016.

=

Uz

Carol S. Comer,
Commissioner ,
Indiana Department of Environmental Management

[2]




EXHIBIT 2
HELMSBURG RSD FORMATION



INDIANA DEPARTMENT OF ENVIRONMENTAL MANAGEMENT

We make Indiana a cleaner, healthier place to live

J Evan Bayh 100 North Senate Avenue
Governor P.0.Box 6015
Indianapolis, Indiana 46206-6015
Kathy Prosser p ha

Telephone 317-232-8603

Commissioner Environmental Helpline 1-800-451-6027

STATE OF INDIANA ) BEFORE THE INDIANA DEPARTMENT
) SS: OF ENVIRONMENTAL MANAGEMENT
)

COUNTY OF MARION
IN THE MATTER OF:

HELMSBURG REGIONAL

)
‘ )
THE FORMATION OF THE )
)
' SEWAGE DISTRICT )

FINDINGS OF FACT AND RECOMMENDED ORDER
OF THE HEARING OFFICER

' FINDINGS OF FACT

1. On April 3, 1995, the Brown County Commissioners petitioned the Indiana Department of
Environmental Management for an Order establishing a Regional Sewer District to be known
as the Helmsburg Regional Sewage District in Brown County.

2. Said Petition complies with the provisions of IC 13-3-2-3.

3. A public hearing was held on September 12, 1995, at the Helmsburg Elementary School,
5378 North Oak Ridge Road, Helmsburg, Indiana.
‘ {
4. Notice of said hearing was given by publication in a newspaper of general circulation in
Brown County for two (2) consecutive weeks prior to said hearing, and by mailing to each .
eligible entity involved.

5. The proposed ﬁame of the District is the Helmsburg Regional Sewage District.

6. The initial principal office of the proposed District would be The Board of Trustees,
Helmsburg Regional Sewage District, Indiana, P.O. Box 134, 2347 West State Road 45,

An Equal Opportunity Employer
Printed on Recycled Paper



10.

1L

12.

13.

14.

15.

16,

17.

Helmsburg, Indiana 47435. The Trustees of the District may relocate said principal office
‘upon notice to the Indiana Department of Environmental Management.

The sanitary sewage needs of those residents now residing within such proposed District are
currently being met with individual septic systems and privies, which are inadequate.

Upon formation of such District, it would construct and operate a sanitary sewage system
that would collect, treat, and dispose of the sanitary sewage of the residents of such District.

Such District is needed to permit the construction of a system to collect, treat, and dispose of
the sanitary sewage of the residents. The current method of sewage collection and disposal
through individual septic systems and privies is deteriorating and is creating current and
future health problems for the residents of such proposed District.

The current method of collection and disposal of the sanitary sewage of the residents of such
proposed District is detrimentally affecting the water quality and public health of the area of
the proposed District.

The proposed District would include a part of Brown County, Indiana described as follows:

A part of the Southwest quarter of section 26, the Southeast quarter of section 27, the
Northeast quarter of section 34 and the Northwest quarter of section 35, Township 10 North,
Range 2 East, as located in Jackson Township, containing approximately 149 acres and
including the community of Helmsburg, as legally described in Exhibit " B " of the petition.

There is no outstanding indebtedness currently in the proposed District for the purpose of the
construction of a sanitary sewer and treatment system.

It is proposed that.the Board of Trustees of the District shall consist of three (3) members to

be appointed by the Brown County Commissioners, initially for staggered terms of one (1),
two (2) and three (3) years with subsequent appointments or reappointments being for
terms of four (4) years.

The estimated cost of construction in the District is $614,686.00. The estimated annual
operation and maintenance costs are $13,200.00. The estimated, per household, monthly
fee is $20.00, and the estimated connection fee is $550.00.

The sources of funding for the initial costs of construction are a grant, nof to exceed
$500,000.00, from the Indiana Department of Commerce, together with funds provided from
Brown County, Indiana, in the approximate amount of $114,686.00.

The anticipated sources of funds to provide for the operating and maintenance costs of
the District would be from the monthly fees charged to the users of the sewage works.

The District would be eligible to apply for Federal and State financial assistance for



construction..

18. The District appears capable of accomplishing the purposes for which it would be formed in
an economically feasible manner. ‘

RECOMMENDED ORDER
The Hearing Officer recommends the following:

1. That a Regional Sewer District, to be known as the Helmsburg Regional Sewage District,

be organized as an independent political entity of the State of Indiana as a body corporate
and political. «

2. That the purpose to be accomplished by said District is the collection, treatment, and
disposal of sewage from within said District.

3. That the District shall include a part of Brown County, Indiana-described as follows:

A part of the Southwest quarter of section 26, the Southeast quarter of section 27, the
Northeast quarter of section 34 and the Northwest quarter of section 35, Township 10
North, Range 2 East, as located in Jackson Township, containing approximately 149

acres and including the community of Helmsburg, as legally described in Exhibit " B " of
the petition. '

4. Thatthe Board of Trustees of the District shall consist of three (3) members to be
appointed by the Brown County Commissioners, initially for staggered terms of one (1),

two (2) and three (3) years with subsequent appointments or reappointments being
for terms of four (4) years.

5. That the Board of Trustees provide sufficient bond for.all officers, trustees or employees
who have any power to disburse funds of the District.

6. That within nine (9) months from the date of this order, the District shall file, with the
Commissioner of the Indiana Department of Environmental Management, a detailed plan
for the construction and operation of the District's facilities.

Dated: 77« osmditn 31, (9958 Hearing Officer: \@W(f



HELMSBURG REGIONAL SEWER DISTRICT
NPDES
APPLICATION FOR PERMIT TO DISCHARGE

SHORT FORM A"

NARRATIVE DESCRIPTION FOR WASTEWATER TREATMENT FACILITY

The wastewater treatment plant proposed for the Regional Sewer District is an extended
aeration activated sludge treatment process with fixed film media. The treatment plant will
consist of a pre-manufactured extended aeration process tank with a hopper bottom clarifier
sized to handle a peak hourly flow rate of 120,000 gpd. Air is provided by duplex positive
displacement blowers

The treatment plant will also have an aerobic digester for sludge accumulation and treatment
and a surge control tank to handle peak flows. Disinfection of the treated effluent will be
provided by chlorination in a chorine contact chamber and dechlorination will be provided as
well. Effluent flow metering will be provided to’récord daily flows and display instantaneous
flow rates. Chlorination and dechlonnanon will be provided by tablet feed of hypochlorite
and bi-sulfites.

The treated effluent will discharge to Beanblossom Creek via a gravity sewer from the
treatment plant. The treatment plant is new and will be constructed with new site access
roads, site grading and fencing being provided. the treatment plant is located on a 1.49 acre
tract of land purchased for the project.



i (RN
(S NS N
NS

& 3
-J RN A

Q
L

.. TREATAENT 'l
PLaNT

LOCATION Aap



INDIANA DEPARTMENT OF ENVIRONMENTAL MANAGEMENT

We make Indiana a cleaner, healthier place to live

S Evan Bayh 100 North Senate Avenue
Governor P.0.Box 6015
Kathy Prosser Indianapolis, Indiana 46206-6015

Telephone 317-232-8603

Commissioner Environmental Helpline 1-800-451-6027

STATE OF INDIANA ) BEFORE THE INDIANA DEPARTMENT
) SS: OF ENVIRONMENTAL MANAGEMENT
COUNTY OF MARION ) ’
IN THE MATTER OF: )
. )
THE FORMATION OF THE )
HELMSBURG REGIONAL )
SEWAGE DISTRICT )

ORDER _ADOPTING THE FINDINGS OF FACT
AND RECOMMENDED ORDER OF THE HEARING OFFICER
‘ FOR THE ORGANIZATION OF THE
HEILMSBURG REGIONAL SEWAGE DISTRICT

Notice is hereby given that the Hearing Officer has filed with the Commissioner of the Indiana
Department of Environmental Management (Commissioner) the "FINDINGS OF FACT AND
RECOMMENDED ORDER" relative to the petition requesting organization of the Helmsburg
Regional Sewage District. Said Findings and Recommended Order are attached to this ORDER,
and consist of 3 pages.

And the Commissioner, having reviewed the attached "FINDINGS OF FACT AND
RECOMMENDED ORDER" of the Hearing Officer, now determines that the organization of
the proposed District complies with the conditions of IC 13-3-2, and that the proposed District
appears capable of accomplishing its purpose in an economically feasible manner.

IT IS NOW ORDERED BY THE COMMISSIONER that the Helmsburg Regional
Sewage District be organized as an independent municipal corporation pursuant to the terms and
conditions set forth in the attached "FINDINGS OF FACT AND RECOMMENDED
ORDER" which are adopted and approved, and deemed incorporated in this ORDER, as though
set out in full.

Pursuant to IC 13-3-2-5(e), IC 4-21.5-3-2 and IC 4-21.5-5-5, this order becomes effective

An Equal Opportunity Employer
Printed on Recycled Paper



th1rty—three (33) days after service through the United States mail, unless a petition for judicial
review is filed before or on the thirty-third (33rd) day. Standing and substantive requirements of
the verified petition for review are specified in IC 4-21.5-5-3 and IC 4-21.5-5-7, respectively.
Pursuant to IC 4-21.5-5-9, a person seeking judicial review of this Order may, by filing a verified
petition, request an Order of the court staying this Order, pending a decision by the court.

All of whichis ORDERED at Indianapolis, Indiana this /7 ﬂday of /\/ OVEU BER

QN

Commissioner
gﬂ Indiana Department of
Environmental Management



We make Indiana a cleaner, healthier place to live

3 Evan Bayh ’ V 100 North Senate Avenue
Governor P.0.Box 6015
_ Indianapolis, Indiana 46206-6015
Kathy Prosser Telephone 317-232-8603

Commissioner Environmental Helpline 1-800-451-6027

STATE OF INDIANA ) BEFORE THE INDIANA DEPARTMENT
) SS: 'OF ENVIRONMENTAL MANAGEMENT
)

COUNTY OF MARION
IN THE MATTER OF:

HELMSBURG REGIONAL

)
)
THE FORMATION OF THE )
)
SEWAGE DISTRICT )

FINDINGS OF FACT AND RECOMMENDED ORDER
OF THE HEARING OFFICER

FINDINGS OF FACT
1. On April 3, 1995, the Brown County Commissioners petitioned the Indiana Department of
Environmental Management for an Order establishing a Regional Sewer District to be known
as the Helmsburg Regional Sewage District in Brown County.
2. Said Petition complies with the provisions of IC 13-3-2-3.

3. A public hearing was held on September 12, 1995, at the Helmsburg Elementary School,
5378 North Oak Ridge Road, Helmsburg, Indiana.

4. Notice of said hearing was given by publication in a newspaper of general circulation in
Brown County for two (2) consecutive weeks prior to said hearing, and by mailing to each
eligible entity involved.

5. The proposed name of the District is the Helmsburg Regional Sewage District.

6. The initial principal office of the proposed District would be The Board of Trustees,
Helmsburg Regional Sewage District, Indiana, P.O. Box 134, 2347 West State Road 45,

An Equal Opportunity Employer
Printed on Recycled Paper



10.

11.

12.

13.

14.

15.

16.

17.

Helmsburg, Indiana 47435. The Trustees of the District may relocate said principal office
upon notice to the Indiana Department of Environmental Management.

The sanitary sewage needs of those residents now residing within such proposed District are
currently being met with individual septic systems and privies, which are inadequate.

Upon formation of such District, it would construct and operate a sanitary sewage system
that would collect, treat, and dispose of the sanitary sewage of the residents of such District.

Such District is needed to permit the construction of a system to collect, treat, and dispose of
the sanitary sewage of the residents. The current method of sewage collection and disposal
through individual septic systems and privies is deteriorating and is creating current and
future health problems for the residents of such proposed District.

The current method of collection and disposal of the sanitary sewage of the residents of such
proposed District is detrimentally affecting the water quality and public health of the area of
the proposed District.

The proposed District would include a part of Brown County, Indiana described as follows:

A part of the Southwest quarter of section 26, the Southeast quarter of section 27, the
Northeast quarter of section 34 and the Northwest quarter of section 35, Township 10 North,
Range 2 East, as located in Jackson Township, containing approximately 149 acres and
including the community of Helmsburg, as legally described in Exhibit " B " of the petition.

There is no outstanding indebtedness currently in the proposed District for the purpose of the
construction of a sanitary sewer and treatment system.

It is proposed that the Board of Trustees of the District shall consist of three (3) members to
be appointed by the Brown County Commissioners, initially for staggered terms of one ),
two (2) and three (3) years with subsequent appointments or reappointments being for
terms of four (4) years.

The estimated cost of construction in the District is $614,686.00. The estimated annual
operation and maintenance costs are $13,200.00. The estimated, per household, monthly
fee is $20.00, and the estimated connection fee is $550.00.

The sources of funding for the initial costs of construction are a grant, not to exceed
$500,000.00, from the Indiana Department of Commerce, together with funds provided from
Brown County, Indiana, in the approximate amount of $114,686.00.

The anticipated sources of funds to provide for the operating and maintenance costs of
the District would be from the monthly fees charged to the users of the sewage works.

The District would be eligible to apply for Federal and State financial assistance for



construction..

18. The District appears capable of accomplishing the purposes for which it would be formed in
an economically feasible manner.

RECOMMENDED ORDER
The Hearing Officer recommends the following:

1. That a Regional Sewer District, to be known as the Helmsburg Regiorial Sewage District,
be organized as an independent political entity of the State of Indiana as a body corporate
and political.

2. That the purpose to be accomplished by said District is the collection, treatment, and
disposal of sewage from within said District.

3. That the District shall include a part of Brown County, Indiana-described as follows:

A part of the Southwest quarter of section 26, the Southeast quarter of section 27, the
Northeast quarter of section 34 and the Northwest quarter of section 35, Township 10
North, Range 2 East, as located in Jackson Township, containing approximately 149
acres and including the community of Helmsburg, as legally described in Exhibit " B " of
the petition. '

4. That the Board of Trustees of the District shall consist of three (3) members to be .
appointed by the Brown County Commissioners, initially for staggered terms of one (1),
two (2) and three (3) years with subsequent appointments or reappointments being
for terms of four (4) years.

5. That the Board of Trustees provide sufficient bond for all officers, trustees or employees
who have any power to disburse funds of the District.

6. That within nine (9) months from the date of this order, the District shall file, with the
Commissioner of the Indiana Department of Environmental Management, a detailed plan
for the construction and operation of the District's facilities.

: , Al .
Dated: 77~ poemitn 3,998 Hearing Officer: \_@WJ”



gDUNTY GOVT ID:18129885520 AFPR 20°95 8:51 No.00O1 P.0S

EXHIBIT "B
LEGAL DESCRIPTION
HELMSBURG REGIONAL SEWER DISTRICT

A part of the Southwest quarter of section 26, the Southeast quarter of section 27, the
Northeast quarter of section 34 and the Northwest quarter of ssetion 33, Township 10 North,
Range 2 East, as located in Brown County, Indiana and as more particularly described below:

Commencing at 4 point which is the Northeast corner of Section 34; thence South on and along
the East line of Section 34, 1,000 feet to the Point of Beginning; thence West ninning parallel
‘with the North tine of Section 34, 1,000 feet to a point; thence South running parallel with the
East line of Section 34, 1,100 feet to & point; thence West running parallel to the North line of
Section 34, 640 feet to 2 point; thence Notth running parallel to thé East line of Section 34, 1,100
feet to a point; thence West running parallel with the North line of Section 34, 1,000 feet to a
point; thence North tunning paralle! to the East line of Section 34, 1,400 feet to a point; suid
point being approximately 400 feet North of the Northwest corner of the Northeast quarter of
Section 34; thence [ast running parallel to the North line of Section 34 to & point of intersaction
with the East line of section 27 a distance of approximately 2,640 feet: thence continuing East
on a line parallel to the North line of section 35 a distance of 1,500 feet 1o a point; thence South
running parallel to the East line of Section 34, 1,400 feet to a point; thence West running parallel
to the North line of Section 35 to the point of beginning a distance of approxirnately 1,500 feet,
constituting an area containing 149,22 acres, more or less,

e

I



EXHIBIT 3
NPDES PERMIT — HELMSBURG RSD



INDIANA DEPARTMENT OF ENVIRONMENTAL MANAGEMENT
‘We Protect Hoosiers and Our Environment.

100 N. Senate Avenue -« indianapolis, IN 46204
(800) 451-6027 - (317) 232-8603 » www.idem.IN.gov

p 4 Michael R. Pence Thomas W. Easterly
AV Governor Commissioner
VIA ELECTRONIC MAIL August 26, 2015

Mr. Jeff Keener, President
Helmsburg Regional Sewer District
2954 South Conservation Club Road
Morgantown, Indiana 46160

Dear Mr. Keener:

Re: Final NPDES Permit No. IN0058416
Helmsburg Regional Sewer District
Wastewater Treatment Plant
Brown County

Your application for a National Pollutant Discharge Elimination System (NPDES) permit has been
processed in accordance with Sections 402 and 405 of the Federal Water Pollution Control Act as
amended, (33 U.S.C. 1251, et seq.), and IDEM’s permitting authority under IC 13-15. The
enclosed NPDES permit covers your discharges to Bean Blossom Creek. All discharges from this
facility shall be consistent with the terms and conditions of this permit.

One condition of your permit requires monthly reporting of several effluent parameters. Reporting
is to be done on the Monthly Report of Operation (MRO) form. This form is available on the

internet at the following web site:

http://www.in.gov/idem/5104.htm

You should duplicate this form as needed for future reporting.

Another condition which needs to be clearly understood concerns violation of the effluent
limitations in the permit. Exceeding the limitations constitutes a violation of the permit and may
bring criminal or civil penalties upon the permittee. (See Part I.A.1 and IL.A.11 of this permit). It
is very important that your office and treatment operator understand this part of the permit.

An Equal Opportunity Employer [ :

A State ‘that Works @ Recycled Paper



Mr. Jeff Keener, President
Page 2

Please note that this permit issuance can be appealed. An appeal must be filed under procedures
outlined in IC 13-15-6, IC 4-21.5, and the enclosed public notice. The appeal must be initiated by
you within 18 days from the date this letter is postmarked, by filing a request for an adjudicatory
hearing with the Office of Environmental Adjudication (OEA), at the following address:

Office of Environmental Adjudication
Indiana Government Center North
100 North Senate Avenue, Room 501
Indianapolis, IN 46204

Please send a copy of any such appeal to me at IDEM, Office of Water Quality-Mail Code 65-42,
100 North Senate Avenue, Indianapolis, Indiana 46204-2251.

The permit should be read and studied. It requires certain action at specific times by you, the
discharger, or your authorized representative. One copy of this permit is also being sent to your
operator to be kept at the treatment facility. You may wish to call this permit to the attention of
your consulting engineer and/or attorney.

If you have any questions concerning your NPDES permit, please contact John Donnellan at
317/234-0865. Questions concerning appeal procedures should be directed to the Office of
Environmental Adjudication, at 317/232-8591.

Sincerely,

Paul Higginbotham, Chief
Permits Branch
Office of Water Quality

Enclosures
cc:  Robin Willey, Certified Operator



Page 1 of 27
Permit No. IN0058416

STATE OF INDIANA
DEPARTMENT OF ENVIRONMENTAL MANAGEMENT
AUTHORIZATION TO DISCHARGE UNDER THE
NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM

In compliance with the provisions of the Federal Water Pollution Control Act, as amended, (33 U.S.C. 1251
et seq., the “Act™), Title 13 of the Indiana Code, and regulations adopted by the Water Pollution Control Board,
the Indiana Department of Environmental Management (IDEM) is issuing this permit to the

HELMSBURG REGIONAL SEWER DISTRICT

hereinafter referred to as “the permittee.” The permittee owns and/or operates the Helmsburg Regional Sewer
District Wastewater Treatment Plant, a minor municipal wastewater treatment plant located at 4856
Helmsburg Road, Nashville, Indiana Brown County. The permittee is hereby authorized to discharge from the
outfalls identified in Part I of this permit to receiving waters named Bean Blossom Creek in accordance with the
effluent limitations, monitoring requirements, and other conditions set forth in the permit. This permit may be
revoked for the nonpayment of applicable fees in accordance with IC 13-18-20.

Effective Date: November 1, 2015

Expiration Date: October 31, 2020

In order to receive authorization to discharge beyond the date of expiration, the permittee shall submit such
information and application forms as are required by the Indiana Department of Environmental Management.
The application shall be submitted to IDEM at least 180 days prior to the expiration date of this permit, unless a
later date is allowed by the Commissioner in accordance with 327 IAC 5-3-2 and Part II.A.4 of this permit.

Issued _August 26, 2015, for the Indiana Department of Environmental Management.

2 b

Paul Higginbotham, Chief
Permits Branch
Office of Water Quality




Page 2 of 27
Permit No. IN0058416

TREATMENT FACILITY DESCRIPTION

The permittee currently operates a Class I, 0.025 MGD extended aeration treatment facility consisting of a surge
tank, a bar screen, an aeration tank, a final clarifier, sand filters, chlorination and dechlorination facilities, a
sludge holding tank and an effluent flow meter. Final solids are hauled off site by a licensed contractor.

The collection system is comprised of 100% separate sanitary sewers by design with no overflow or bypass
points.

PART I
A. EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

The permittee is authorized to discharge from the outfall listed below in accordance with the terms and
conditions of this permit. The permittee shall take samples and measurements at a location representative of
each discharge to determine whether the effluent limitations have been met. Refer to Part I.B of this permit
for additional monitoring and reporting requirements.

1. Beginning on the effective date of this permit, the permittee is authorized to discharge from Outfall 001,

which is located at Latitude: 39° 15'37" N, Longitude: 86° 17' 51" W. The discharge is subject to the
following requirements:

TABLE 1
Quantity or Loading Quality or Concentration Monitoring Requirements
Monthly  Weekly Monthly  Weekly Measurement Sample
Parameter Average  Average Units Average Average Units Frequency Type
Flow [1] Report - MGD e ——nn - 5 X Weekly 24-Hr. Total
CBODs
Summer [2] 3.1 4.8 Ibs/day 15 [4] 23 mg/l 1 X Weekly Grab
Winter 3] 5.2 8.3 Ibs/day 25 [4] 40 mg/l 1 X Weekly Grab
TSS
Summer [2] 3.8 5.6 Ibs/day 18 [4] 27 mg/l 1 X Weekly Grab
Winter [3] 6.3 94 Ibs/day 30 [4] 45 mg/l 1 X Weekly Grab
Ammonia-nitrogen
Summer [2] 0.27 0.40 Ibs/day 1.3 1.9 mg/l 1 X Weekly Grab

Winter [3] 0.40 0.61 Ibs/day 1.9 2.9 mg/l 1 X Weekly Grab



Page 3 of 27
Permit No. IN0058416

TABLE 2
Quality or Concentration Monitoring Requirements
Daily Monthly  Daily Measurement ~ Sample
Parameter Minimum Average Maximum Units Frequency Type
pH [5] 6.0 - 9.0 s, 2 X Weekly Grab
Dissolved Oxygen [6]
Summer 2] 6.0 R -—-- mg/l 2 X Weekly 2 Grabs/24-Hrs.
Winter [3] 5.0 — - mg/l 2 X Weekly 2 Grabs/24-Hrs.
Total Residual Chlorine [7]
Contact Tank [8] 0.5 . Report  mg/l 2 X Weekly Grab
Final Effluent [9] e 0.01 0.02 mg/l 2 X Weekly Grab
E. coli [10] o 125 235 cf/100 ml 1 X Weekly Grab

[1] Effluent flow measurement is required per 327 IAC 5-2-13. The flow meter(s)
shall be calibrated at least once every twelve months.

[2] Summer limitations apply from May 1 through November 30 of each year.
[3] Winter limitations apply from December 1 through April 30 of each year.

[4] The monthly average percent removal shall not be less than 85%. The percent
removal shall be calculated from a comparison of raw influent to final effluent
sampling results.

[5] If the permittee collects more than one grab sample on a given day for pH, the
values shall not be averaged for reporting daily maximums or daily minimums.
The permittee must report the individual minimum and the individual maximum
pH value of any sample during the month on the Monthly Report of Operation
forms.

[6] The daily minimum concentration of dissolved oxygen in the effluent shall be
reported as the arithmetic mean determined by summation of the two (2) daily
grab sample results divided by the number of daily grab samples. These samples
are to be collected over equal time intervals.

[7] The effluent shall be disinfected on a continuous basis such that violations of the
applicable bacteriological limitations (fecal coliform or E. coli) do not occur from
April 1 through October 31, annually. If the permittee uses chlorine for any
reason, at any time including the period from November 1 through March 31, then
the limits and monitoring requirements in Table 2 for Total Residual Chlorine
(TRC) shall be in effect whenever chlorine is used.

[8] The chlorine residual shall be maintained at a concentration not less than 0.5 mg/l
as measured at the effluent end of the chlorine contact tank for the term of the
permit. The daily maximum chlorine residual value at the chlorine contact tank
shall also be reported.



Page 4 of 27
Permit No. IN0058416

[9] In accordance with 327 IAC 5-2-11.1(f), compliance with this permit will be
demonstrated if the measured effluent concentrations are less than the limit of
quantitation (0.06 mg/1). If the measured effluent concentrations are above the
water quality-based permit limitations and above the Limit of Detection (LOD)
specified by the permit in any of three (3) consecutive analyses or any five (5) out
of nine (9) analyses, the permittee is required to reevaluate its
chlorination/dechlorination practices to make any necessary changes to assure
compliance with the permit limitation for TRC. These records must be retained in
accordance with the record retention requirements of Part 1.B.8 of this permit.

Effluent concentrations greater than or equal to the LOD but less than the Limit of
Quantitation (LOQ), shall be reported on the discharge monitoring report forms as
the measured value. A note must be included with the DMR indicating that the
value is not quantifiable. Effluent concentrations less than the limit of detection
shall be reported on the discharge monitoring report forms as less than the value
of the limit of detection. For example, if a substance is not detected at a
concentration of 0.01 mg/l, report the value as <0.01 mg/l. At present, two
methods are considered to be acceptable to IDEM, amperometric and DPD
colorimetric methods, for chlorine concentrations at the level of 0.06 mg/1.

Parameter LOD LOO
Chlorine 0.02 mg/1 0.06 mg/1

Case-Specific MDL

The permittee may determine a case-specific Method Detection Level (MDL)
using one of the analytical methods specified above, or any other test method
which is approved by IDEM prior to use. The MDL shall be derived by the
procedure specified for MDLs contained in 40 CFR Part 136, Appendix B, and
the limit of quantitation shall be set equal to 3.18 times the MDL. Other methods
may be used if first approved by the U.S. EPA and IDEM.

[10] The E. coli limitations and monitoring requirements apply from April 1 through
October 31 annually. The monthly average E. coli value shall be calculated as a
geometric mean. IDEM has specified the following methods as allowable for the
detection and enumeration of Escherichia coli (E. coli):

1. Coliscan MF® Method

2. EPA Method 1603 Modified m-TEC agar

3. mColi Blue-24®

4. Colilert® MPN Method or Colilert-18® MPN Method



Page 5 of 27
Permit No. IN0058416

2. Minimum Narrative Limitations

At all times the discharge from any and all point sources specified within this permit shall
not cause receiving waters:

a. including the mixing zone, to contain substances, materials, floating debris, oil, scum
or other pollutants:

(1) that will settle to form putrescent or otherwise objectionable deposits;
(2) that are in amounts sufficient to be unsightly or deleterious;

(3) that produce color, visible oil sheen, odor, or other conditions in such degree as to
create a nuisance;

(4) which are in amounts sufficient to be acutely toxic to, or to otherwise severely
injure or kill aquatic life, other animals, plants, or humans;

(5) which are in concentrations or combinations that will cause or contribute to the
growth of aquatic plants or algae to such a degree as to create a nuisance, be
unsightly, or otherwise impair the designated uses.

b. outside the mixing zone, to contain substances in concentrations which on the basis of
available scientific data are believed to be sufficient to injure, be chronically toxic to,
or be carcinogenic, mutagenic, or teratogenic to humans, animals, aquatic life, or
plants.

B. MONITORING AND REPORTING

L.

Representative Sampling

Samples and measurements taken as required herein shall be representative of the volume
and nature of the monitored discharge flow and shall be taken at times which reflect the
full range and concentration of effluent parameters normally expected to be present.
Samples shall not be taken at times to avoid showing elevated levels of any parameters.

Data on Plant Operation

The raw influent and the wastewater from intermediate unit treatment processes, as well
as the final effluent shall be sampled and analyzed for the pollutants and operational
parameters specified by the applicable Monthly Report of Operation Form, as
appropriate, in accordance with 327 JAC 5-2-13. Except where the permit specifically
states otherwise, the sample frequency for the raw influent and intermediate unit
treatment process shall be at a minimum the same frequency as that for the final effluent.
The measurement frequencies specified in each of the tables in Part I.A. are the minimum
frequencies required by this permit.



Page 6 of 27
Permit No. IN0058416

3. Monthly Reporting

The permittee shall submit accurate monitoring reports to the Indiana Department of
Environmental Management containing results obtained during the previous monitoring
period and shall be postmarked no later than the 28th day of the month following each
completed monitoring period. The first report shall be submitted by the 28th day of the
month following the monitoring period in which the permit becomes effective. These
reports shall include, but not necessarily be limited to, the Discharge Monitoring Report
(DMR) and the Monthly Report of Operation (MRO). All reports shall be mailed to
IDEM, Office of Water Quality — Mail Code 65-42, Compliance Data Section, 100 North
Senate Ave., Indianapolis, Indiana 46204-2251. In lieu of mailing paper reports the
permittee may submit its reports to IDEM electronically by using the NetDMR
application, upon registration and approval receipt. Electronically submitted reports
(using NetDMR) have the same deadline as mailed reports. The Regional Administrator
may request the permittee to submit monitoring reports to the Environmental Protection
Agency if it is deemed necessary to assure compliance with the permit.

A calendar week will begin on Sunday and end on Saturday. Partial weeks consisting of
four or more days at the end of any month will include the remaining days of the week,
which occur in the following month in order to calculate a consecutive seven-day
average. This value will be reported as a weekly average or seven-day average on the
MRO for the month containing the partial week of four or more days. Partial calendar
weeks consisting of less than four days at the end of any month will be carried forward to
the succeeding month and reported as a weekly average or a seven-day average for the
calendar week that ends with the first Saturday of that month.

4. Definitions
a. Calculation of Averages

Pursuant to 327 IAC 5-2-11(a)(5), the calculation of the average of discharge data
shall be determined as follows: For all parameters except fecal coliform and E. coli,
calculations that require averaging of sample analyses or measurements of daily
discharges shall use an arithmetic mean unless otherwise specified in this permit. For
fecal coliform, the monthly average discharge and weekly average discharge, as
concentrations, shall be calculated as a geometric mean. For E. coli, the monthly
average discharge, as a concentration, shall be calculated as a geometric mean.

b. Terms

(1) “Monthly Average” -The monthly average discharge means the total mass or
flow-weighted concentration of all daily discharges during a calendar month on
which daily discharges are sampled or measured, divided by the number of daily
discharges sampled and/or measured during such calendar month. The monthly
average discharge limitation is the highest allowable average monthly discharge
for any calendar month.



Page 7 of 27
Permit No. IN0058416

(2) “Weekly Average” - The weekly average discharge means the total mass or flow
weighted concentration of all daily discharges during any calendar week for
which daily discharges are sampled or measured, divided by the number of daily
discharges sampled and/or measured during such calendar week. The average
weekly discharge limitation is the maximum allowable average weekly discharge
for any calendar week.

(3) “Daily Maximum” - The daily maximum discharge limitation is the maximum
allowable daily discharge for any calendar day. The “daily discharge” means the
total mass of a pollutant discharged during the calendar day or, in the case of a
pollutant limited in terms other than mass pursuant to 327 IAC 5-2-11(e), the
average concentration or other measurement of the pollutant specified over the
calendar day or any twenty-four hour period that represents the calendar day for
purposes of sampling.

(4) “24-hour Composite” - The 24-hour Composite Sample consists of a minimum of
two (2) grab samples, one collected at a time representing the daily peak flow,
and the other sample collected at a time representing the average daily flow. The
grab samples for the composites shall be proportioned to flow. A flow
proportioned composite sample is obtained by:

(a) recording the discharge flow rate at the time each individual sample is taken,

(b)adding together the discharge flow rates recorded from each individual
sampling time to formulate the “total flow value,”

(c) dividing the discharge flow rate of each individual sampling time by the
total flow value to determine its percentage of the total flow value, and

(d)multiplying the volume of the total composite sample by each individual
sample’s percentage to determine the volume of that individual sample which
will be included in the total composite sample.

Alternatively, a 24-hour composite sample may be obtained by an automatic
sampler on an equal time interval basis over a twenty-four hour period provided
that a minimum of 24 samples are taken and combined prior to analysis. The
samples do not need to be flow-proportioned if the permittee collects samples in
this manner.

(5) CBODs: Five-day Carbonaceous Biochemical Oxygen Demand
(6) TSS: Total Suspended Solids
(7) E. coli: Escherichia coli bacteria

(8) The “Regional Administrator” is defined as the Region V Administrator, U.S.
EPA, located at 77 West Jackson Boulevard, Chicago, Illinois 60604.



Page 8 of 27
Permit No. IN0058416

(9) The “Commissioner” is defined as the Commissioner of the Indiana Department
of Environmental Management, located at the following address: 100 North
Senate Avenue, Indianapolis, Indiana 46204-2251.

(10)Limit of Detection or LOD is defined as a measurement of the concentration of a
substance that can be measured and reported with 99% confidence that the analyte
concentration is greater than zero (0) for a particular analytical method and
sample matrix. The LOD is equivalent to the Method Detection Level or MDL.

(11)Limit of Quantitation or LOQ is defined as a measurement of the concentration of
a contaminant obtained by using a specified laboratory procedure calibrated at a
specified concentration about the method detection level. It is considered the
lowest concentration at which a particular contaminant can be quantitatively
measured using a specified laboratory procedure for monitoring of the
contaminant. This term is also called the limit of quantification or quantification
level.

(12)Method Detection Level or MDL is defined as the minimum concentration of an
analyte (substance) that can be measured and reported with a ninety-nine percent
(99%) confidence that the analyte concentration is greater than zero (0) as
determined by the procedure set forth in 40 CFR Part 136, Appendix B. The
method detection level or MDL is equivalent to the LOD.

5. Test Procedures

The analytical and sampling methods used shall conform to the current version of

40 CFR, Part 136, unless otherwise specified within this permit. Multiple editions of
Standard Methods for the Examination of Water and Wastewater are currently approved
for most methods, however, 40 CFR Part 136 should be checked to ascertain if a
particular method is approved for a particular analyte. The approved methods may be
included in the texts listed below. However, differentbut equivalent methods are
allowable if they receive the prior written approval of the State agency and the U.S.
Environmental Protection Agency.

a. Standard Methods for the Examination of Water and Wastewater
18%, 19" or 20" Editions, 1992, 1995 or 1998 American Public Health Association,
Washington, D.C. 20005.

b. A.S.T.M. Standards, Part 23, Water; Atmospheric Analysis
1972 American Society for Testing and Materials,
Philadelphia, PA 19103.

¢. Methods for Chemical Analysis of Water and Wastes
June 1974, Revised, March 1983, Environmental Protection
Agency, Water Quality Office, Analytical Quality Control
Laboratory, 1014 Broadway, Cincinnati, OH 45202.




Page 9 of 27
Permit No. IN0058416

6. Recording of Results

For each measurement or sample taken pursuant to the requirements of this permit, the
permittee shall record and maintain records of all monitoring information on activities
under this permit, including the following information:

=

The exact place, date, and time of sampling or measurements;

o

. The person(s) who performed the sampling or measurements;
c. The dates and times the analyses were performed;

d. The person(s) who performed the analyses;

e. The analytical techniques or methods used; and

f.  The results of all required analyses and measurements.

7. Additional Monitoring by Permittee

If the permittee monitors any pollutant at the location(s) designated herein more
frequently than required by this permit, using approved analytical methods as specified
above, the results of such monitoring shall be included in the calculation and reporting of
the values required in the Monthly Discharge Monitoring Report and on the Monthly
Report of Operation form. Such increased frequency shall also be indicated on these
forms. Any such additional monitoring data which indicates a violation of a permit
limitation shall be followed up by the permittee, whenever feasible, with a monitoring
sample obtained and analyzed pursuant to approved analytical methods. The results of
the follow-up sample shall be reported to the Commissioner in the Monthly Discharge
Monitoring Report.

8. Records Retention

All records and information resulting from the monitoring activities required by this
permit, including all records of analyses performed and calibration and maintenance of
instrumentation and recording from continuous monitoring instrumentation, shall be
retained for a minimum of three (3) years. In cases where the original records are kept at
another location, a copy of all such records shall be kept at the permitted facility. The
three-year period shall be extended:

a. automatically during the course of any unresolved litigation regarding the discharge
of pollutants by the permittee or regarding promulgated effluent guidelines applicable
to the permittee; or

b. as requested by the Regional Administrator or the Indiana Department of
Environmental Management.



Page 10 of 27
Permit No. IN0058416

C. REOPENING CLAUSES

In addition to the reopening clause provisions cited at 327 IAC 5-2-16, the following
reopening clauses are incorporated into this permit:

1. This permit may be modified or, alternately, revoked and reissued after public notice and
opportunity for hearing to incorporate effluent limitations reflecting the results of a
wasteload allocation if the Department of Environmental Management determines that
such effluent limitations are needed to assure that State Water Quality Standards are met
in the receiving stream.

2. This permit may be modified due to a change in sludge disposal standards pursuant to
Section 405(d) of the Clean Water Act, if the standards when promulgated contain
different conditions, are otherwise more stringent, or control pollutants not addressed by
this permit.

3. This permit may be modified, or, alternately, revoked and reissued, to comply with any
applicable effluent limitation or standard issued or approved under section 301(b)(2)(C),
(D) and (E), 304(b)(2), and 307(a)(2) of the Clean Water Act, if the effluent limitation or
standard so issued or approved:

a. contains different conditions or is otherwise more stringent than any effluent
limitation in the permit; or

b. controls any pollutant not limited in the permit.

4. This permit may be modified, or alternately, revoked and reissued, after public notice and
opportunity for hearing, to include a case-specific Method Detection Level (MDL). The
permittee must demonstrate that such action is warranted in accordance with the
procedure specified under Appendix B, 40 CFR Part 136, or approved by the Indiana
Department of Environmental Management.



Page 11 of 27
Permit No. IN0058416

PART I
STANDARD CONDITIONS FOR NPDES PERMITS
A. GENERAL CONDITIONS

1. Dutyto Comply

The permittee shall comply with all terms and conditions of this permit in accordance
with 327 IAC 5-2-8(1) and all other requirements of 327 IAC 5-2-8. Any permit
noncompliance constitutes a violation of the Clean Water Act and IC 13 and is grounds
for enforcement action or permit termination, revocation and reissuance, modification, or
denial of a permit renewal application.

It shall not be a defense for a permittee in an enforcement action that it would have been
necessary to halt or reduce the permitted activity in order to maintain compliance with the

conditions of the permit.

2. Duty to Mitigate

In accordance with 327 IAC 5-2-8(3), the permittee shall take all reasonable steps to
minimize or correct any adverse impact to the environment resulting from noncompliance
with this permit. During periods of noncompliance, the permittee shall conduct such
accelerated or additional monitoring for the affected parameters, as appropriate or as
requested by IDEM, to determine the nature and impact of the noncompliance.

3. Duty to Provide Information

The permittee shall submit any information that the permittee knows or has reason to
believe would constitute cause for modification or revocation and reissuance of the
permit at the earliest time such information becomes available, such as plans for physical
alterations or additions to the facility that:

a. could significantly change the nature of, or increase the quantity of, pollutants
discharged; or

b. the Commissioner may request to evaluate whether such cause exists.

In accordance with 327 IAC 5-1-3(a)(5), the permittee must also provide any information
reasonably requested by the Commissioner.

4. Duty to Reapply

If the permittee wishes to continue an activity regulated by this permit after the expiration
date of this permit, the permittee must obtain and submit a renewal of this permit in
accordance with 327 IAC 5-3-2(a)(2). It is the permittee’s responsibility to obtain and
submit the application. In accordance with 327 IAC 5-2-3(c), the owner of the facility or



Page 12 of 27
Permit No. IN0058416

operation from which a discharge of pollutants occurs is responsible for applying for and
obtaining the NPDES permit, except where the facility or operation is operated by a
person other than an employee of the owner in which case it is the operator’s
responsibility to apply for and obtain the permit. The application must be submitted at
least 180 days before the expiration date of this permit. This deadline may be extended
if: '

a. permission is requested in writing before such deadline;
b. IDEM grants permission to submit the application after the deadline; and

c. the application is received no later than the permit expiration date.

As required under 327 IAC 5-2-3(g)(1) and (2), POTWSs with design influent flows equal
to or greater than one million (1,000,000) gallons per day and POTWs with an approved
pretreatment program or that are required to develop a pretreatment program, will be
required to provide the results of whole effluent toxicity testing as part of their NPDES
renewal application.

. Transfers

In accordance with 327 IAC 5-2-8(4)(D), this permit is nontransferable to any person
except in accordance with 327 IAC 5-2-6(c). This permit may be transferred to another
person by the permittee, without modification or revocation and reissuance being
required under 327 IAC 5-2-16(c)(1) or 16(e)(4), if the following occurs:

a. the current permittee notified the Commissioner at least thirty (30) days in advance of
the proposed transfer date.

b. a written agreement containing a specific date of transfer of permit responsibility and
coverage between the current permittee and the transferee (including
acknowledgment that the existing permittee is liable for violations up to that date, and
the transferee is liable for violations from that date on) is submitted to the
Commissioner.

c. the transferee certifies in writing to the Commissioner their intent to operate the
facility without making such material and substantial alterations or additions to the
facility as would significantly change the nature or quantities of pollutants discharged
and thus constitute cause for permit modification under 327 IAC 5-2-16(d).

However, the Commissioner may allow a temporary transfer of the permit without
permit modification for good cause, e.g., to enable the transferee to purge and empty
the facility’s treatment system prior to making alterations, despite the transferee’s
intent to make such material and substantial alterations or additions to the facility.



Page 13 of 27
Permit No. IN0058416

d. the Commissioner, within thirty (30) days, does not notify the current permittee and
the transferee of the intent to modify, revoke and reissue, or terminate the permit and
to require that a new application be filed rather than agreeing to the transfer of the
permit.

The Commissioner may require modification or revocation and reissuance of the permit
to identify the new permittee and incorporate such other requirements as may be
necessary under the Clean Water Act or state law.

Permit Actions

In accordance with 327 IAC 5-2-16(b) and 327 IAC 5-2-8(4), this permit may be
modified, revoked and reissued, or terminated for cause, including, but not limited to, the
following:

a. Violation of any terms or conditions of this permit;

b. Failure of the permittee to disclose fully all relevant facts or misrepresentation of any
relevant facts in the application, or during the permit issuance process; or

c. A change in any condition that requires either a temporary or permanent reduction or
elimination of the authorized discharge controlled by the permittee (e.g., plant
closure, termination of the discharge by connecting to a POTW, a change in state law
or information indicating the discharge poses a substantial threat to human health or
welfare).

Filing of either of the following items does not stay or suspend any permit condition: (1)
a request by the permittee for a permit modification, revocation and reissuance, or
termination, or (2) submittal of information specified in Part II.A.3 of the permit
including planned changes or anticipated noncompliance.

The permittee shall submit any information that the permittee knows or has reason to
believe would constitute cause for modification or revocation and reissuance of the
permit at the earliest time such information becomes available, such as plans for physical
alterations or additions to the permitted facility that:

1. could significantly change the nature of, or increase the quantity of, pollutants
discharged; or

2. the commissioner may request to evaluate whether such cause exists.

Property Rights

Pursuant to 327 IAC 5-2-8(6) and 327 IAC 5-2-5(b), the issuance of this permit does not
convey any property rights of any sort or any exclusive privileges, nor does it authorize
any injury to persons or private property or an invasion of rights, any infringement of
federal, state, or local laws or regulations. The issuance of the permit also does not



10.

11.

Page 14 of 27
Permit No. IN0058416

preempt any duty to obtain any other state, or local assent required by law for the
discharge or for the construction or operation of the facility from which a discharge is
made.

. Severability

In accordance with 327 IAC 1-1-3, the provisions of this permit are severable and, if any
provision of this permit or the application of any provision of this permit to any person or
circumstance is held invalid, the invalidity shall not affect any other provisions or
applications of the permit which can be given effect without the invalid provision or
application.

. 0Oil and Hazardous Substance Liability

Nothing in this permit shall be construed to relieve the permittee from any
responsibilities, liabilities, or penalties to which the permittee is or may be subject to
under Section 311 of the Clean Water Act.

State Laws

Nothing in this permit shall be construed to preclude the institution of any legal action or
relieve the permittee from any responsibilities, liabilities, or penalties established
pursuant to any applicable state law or regulation under authority preserved by Section

510 of the Clean Water Act or state law.

Penalties for Violation of Permit Conditions

Pursuant to IC 13-30-4, a person who violates any provision of this permit, the water
pollution control laws; environmental management laws; or a rule or standard adopted by
the Water Pollution Control Board is liable for a civil penalty not to exceed twenty-five
thousand dollars ($25,000) per day of any violation. Pursuant to IC 13-30-5, a person
who obstructs, delays, resists, prevents, or interferes with (1) the department; or (2) the
department’s personnel or designated agent in the performance of an inspection or
investigation commits a class C infraction.

Pursuant to IC 13-30-10, a person who intentionally, knowingly, or recklessly violates
any provision of this permit, the water pollution control laws or a rule or standard
adopted by the Water Pollution Control Board commits a class D felony punishable by
the term of imprisonment established under IC 35-50-2-7(a) (up to one year), and/or by a
fine of not less than five thousand dollars ($5,000) and not more than fifty thousand
dollars ($50,000) per day of violation. A person convicted for a violation committed
after a first conviction of such person under this provision is subject to a fine of not more
than one hundred thousand dollars ($100,000) per day of violation, or by imprisonment
for not more than two (2) years, or both.



12.

13.

14.

Page 15 of 27
Permit No. IN0058416

Penalties for Tampering or Falsification

In accordance with 327 IAC 5-2-8(9), the permittee shall comply with monitoring,

recording, and reporting requirements of this permit. The Clean Water Act, as well as

IC 13-30-10, provides that any person who falsifies, tampers with, or knowingly renders
inaccurate any monitoring device or method required to be maintained under a permit
shall, upon conviction, be punished by a fine of not more than ten thousand dollars
($10,000) per violation, or by imprisonment for not more than one hundred eighty (180)
days per violation, or by both.

Toxic Pollutants

If any applicable effluent standard or prohibition (including any schedule of compliance
specified in such effluent standard or prohibition) is established under Section 307(a) of
the Clean Water Act for a toxic pollutant injurious to human health, and that standard or
prohibition is more stringent than any limitation for such pollutant in this permit, this
permit shall be modified or revoked and reissued to conform to the toxic effluent standard
or prohibition in accordance with 327 IAC 5-2-8(5). Effluent standards or prohibitions
established under Section 307(a) of the Clean Water Act for toxic pollutants injurious to
human health are effective and must be complied with, if applicable to the permittee,
within the time provided in the implementing regulations, even absent permit
modification.

Operator Certification

The permittee shall have the wastewater treatment facilities under the responsible charge
of an operator certified by the Commissioner in a classification corresponding to the
classification of the wastewater treatment plant as required by IC 13-18-11-11 and

327 IAC 5-22. In order to operate a wastewater treatment plant the operator shall have
qualifications as established in 327 IAC 5-22-7. The permittee shall designate one (1)
person as the certified operator with complete responsibility for the proper operations of
the wastewater facility.

327 IAC 5-22-10.5(a) provides that a certified operator may be designated as being in
responsible charge of more than one (1) wastewater treatment plant, if it can be shown
that he will give adequate supervision to all units involved. Adequate supervision means
that sufficient time is spent at the plant on a regular basis to assure that the certified
operator is knowledgeable of the actual operations and that test reports and results are
representative of the actual operations conditions. In accordance with

327 IAC 5-22-3(11), “responsible charge” means the person responsible for the overall
daily operation, supervision, or management of a wastewater facility.

Pursuant to 327 IAC 5-22-10(4), the permittee shall notify IDEM when there is a change
of the person serving as the certified operator in responsible charge of the wastewater
treatment facility. The notification shall be made no later than thirty (30) days after a
change in the operator.



15.

16.

Page 16 of 27
Permit No. IN0058416

Construction Permit

Except in accordance with 327 IAC 3, the permittee shall not construct, install, or modify
any water pollution treatment/control facility as defined in 327 IAC 3-1-2(24). Upon
completion of any construction, the permittee must notify the Compliance Data Section
of the Office of Water Quality in writing.

Inspection and Entry

In accordance with 327 IAC 5-2-8(7), the permittee shall allow the Commissioner, or an
authorized representative, (including an authorized contractor acting as a representative
of the Commissioner) upon the presentation of credentials and other documents as may
be required by law, to:

a. Enter upon the permittee’s premises where a point source, regulated facility, or
activity is located or conducted, or where records must be kept pursuant to the
conditions of this permit;

b. Have access to and copy, at reasonable times, any records that must be kept under the
terms and conditions of this permit;

c. Inspect at reasonable times any facilities, equipment or methods (including
monitoring and control equipment), practices, or operations regulated or required
pursuant to this permit; and

d. Sample or monitor at reasonable times, any discharge of pollutants or internal
wastestreams for the purposes of evaluating compliance with the permit or as
otherwise authorized.

17. New or Increased Discharge of Pollutants

This permit prohibits the permittee from undertaking any action that would result in a
new or increased discharge of a bioaccumulative chemical of concern (BCC) or a new or
increased permit limit for a regulated pollutant that is not a BCC unless one of the
following is completed prior to the commencement of the action:

a. Information is submitted to the Commissioner demonstrating that the proposed new
or increased discharges will not cause a significant lowering of water quality as
defined under 327 IAC 2-1.3-2(50). Upon review of this information, the
Commissioner may request additional information or may determine that the
proposed increase is a significant lowering of water quality and require the submittal
of an antidegradation demonstration.

b. An antidegradation demonstration is submitted to and approved by the Commissioner
in accordance with 327 IAC 2-1.3-5 and 327 IAC 2-1.3-6.



Page 17 of 27
Permit No. IN0058416

B. MANAGEMENT REQUIREMENTS

1. Facility Operation, Maintenance and Quality Control

a. In accordance with 327 TAC 5-2-8(8), the permittee shall at all times maintain in good
working order and efficiently operate all facilities and systems (and related
appurtenances) for collection and treatment that are:

(1) installed or used by the permittee; and
(2) necessary for achieving compliance with the terms and conditions of the permit.

Neither 327 IAC 5-2-8(8), nor this provision, shall be construed to require the
operation of installed treatment facilities that are unnecessary for achieving
compliance with the terms and conditions of the permit. Taking redundant treatment
units off line does not violate the bypass provisions of the permit, provided that the
permittee is at all times: maintaining in good working order and efficiently operating
all facilities and systems; providing best quality effluent; and achieving compliance
with the terms and conditions of the permit.

b. The permittee shall operate the permitted facility in a manner which will minimize
upsets and discharges of excessive pollutants. The permittee shall properly remove
and dispose of excessive solids and sludges.

c. The permittee shall provide an adequate operating staff which is duly qualified to
carry out the operation, maintenance, and testing functions required to ensure
compliance with the conditions of this permit.

d. Maintenance of all waste collection, control, treatment, and disposal facilities shall be
conducted in a manner that complies with the bypass provisions set forth below.

e. Any extensions to the sewer system must continue to be constructed on a separated
basis. Plans and specifications, when required, for extension of the sanitary system
must be submitted to the Facility Construction and Engineering Support Section,
Office of Water Quality in accordance with 327 IAC 3-2-1. There shall also be an
ongoing preventative maintenance program for the sanitary sewer system.

2. Bypass of Treatment Facilities

Pursuant to 327 IAC 5-2-8(11):
a. Terms as defined in 327 IAC 5-2-8(11)(A):

(1) “Bypass” means the intentional diversion of a waste stream from any portion of a
treatment facility.



Page 18 of 27
Permit No. IN0058416

(2) “Severe property damage” means substantial physical damage to property,
damage to the treatment facilities which would cause them to become inoperable,
or substantial and permanent loss of natural resources which can reasonably be
expected to occur in the absence of a bypass. Severe property damage does not
mean economic loss caused by delays in production.

. Bypasses, as defined above, are prohibited, and the Commissioner may take
enforcement action against a permittee for bypass, unless:

(1) The bypass was unavoidable to prevent loss of life, personal injury, or severe
property damage, as defined above;

(2) There were no feasible alternatives to the bypass, such as the use of auxiliary
treatment facilities, retention of untreated wastes, or maintenance during normal
periods of equipment downtime. This condition is not satisfied if adequate
back-up equipment should have been installed in the exercise of reasonable
engineering judgment to prevent a bypass that occurred during normal periods of
equipment downtime or preventive maintenance; and

(3) The permittee submitted notices as required under Part I1.B.2.d; or
(4) The condition under Part I1.B.2.f below is met.

. Bypasses that result in death or acute injury or illness to animals or humans must be
reported in accordance with the “Spill Response and Reporting Requirements” in

327 IAC 2-6.1, including calling 888/233-7745 as soon as possible, but within two (2)
hours of discovery. However, under 327 IAC 2-6.1-3(1), when the constituents of the
bypass are regulated by this permit, and death or acute injury or illness to animals or
humans does not occur, the reporting requirements of 327 IAC 2-6.1 do not apply.

. The permittee must provide the Commissioner with the following notice:

(1) If the permittee knows or should have known in advance of the need for a bypass
(anticipated bypass), it shall submit prior written notice. If possible, such notice
shall be provided at least ten (10) days before the date of the bypass for approval
by the Commissioner.

(2) The permittee shall orally report or fax a report of an unanticipated bypass within
24 hours of becoming aware of the bypass event. The permittee must also
provide a written report within five (5) days of the time the permittee becomes
aware of the bypass event. The written report must contain a description of the
noncompliance (i.e. the bypass) and its cause; the period of noncompliance,
including exact dates and times; if the cause of noncompliance has not been
corrected, the anticipated time it is expected to continue; and steps taken or
planned to reduce, eliminate and prevent recurrence of the bypass event. If a
complete fax or email submittal is sent within 24 hours of the time that the



c.

Page 19 of 27
Permit No. IN0058416

permittee became aware of the unanticipated bypass event, then that report will
satisfy both the oral and written reporting requirement.

The Commissioner may approve an anticipated bypass, after considering its adverse
effects, if the Commissioner determines that it will meet the conditions listed above in
Part I1.B.2.b. The Commissioner may impose any conditions determined to be
necessary to minimize any adverse effects.

The permittee may allow any bypass to occur that does not cause a violation of the
effluent limitations in the permit, but only if it also is for essential maintenance to
assure efficient operation. These bypasses are not subject to the provisions of
Part II.B.2.b.,d and e of this permit.

3. Upset Conditions

Pursuant to 327 IAC 5-2-8(12):

a.

“Upset” means an exceptional incident in which there is unintentional and temporary
noncompliance with technology-based permit effluent limitations because of factors
beyond the reasonable control of the permittee. An upset does not include
noncompliance to the extent caused by operational error, improperly designed
treatment facilities, inadequate treatment facilities, lack of preventive maintenance, or
careless or improper operation.

An upset shall constitute an affirmative defense to an action brought for
noncompliance with such technology-based permit effluent limitations if the
requirements of Paragraph ¢ of this subsection, are met.

A permittee who wishes to establish the affirmative defense of upset shall
demonstrate, through properly signed, contemporaneous operating logs or other
relevant evidence, that:

(1) An upset occurred and the permittee has identified the specific cause(s) of the
upset;

(2) The permitted facility was at the time being operated in compliance with proper
operation and maintenance procedures;

(3) The permittee complied with any remedial measures required under “Duty to
Mitigate™, Part I1.A.2; and

(4) The permittee submitted notice of the upset as required in the “Incident Reporting
Requirements,” Part I1.C.3, or 327 IAC 2-6.1, whichever is applicable. However,
under 327 JAC 2-6.1-3(1), when the constituents of the discharge are regulated by
this permit, and death or acute injury or illness to animals or humans does not
occur, the reporting requirements of 327 IAC 2-6.1 do not apply.



Page 20 of 27
Permit No. IN0058416

d. In any enforcement proceeding, the permittee seeking to establish the occurrence of
an upset has the burden of proof pursuant to 40 CFR 122.41(n)(4).

4. Removed Substances

Solids, sludges, filter backwash, or other pollutants removed from or resulting from
treatment or control of wastewaters shall be disposed of in a manner such as to prevent
any pollutant from such materials from entering waters of the State and to be in
compliance with all Indiana statutes and regulations relative to liquid and/or solid waste
disposal.

a. Collected screenings, slurries, sludges, and other such pollutants shall be disposed of
in accordance with provisions set forth in 329 IAC 10, 327 IAC 6.1, or another
method approved by the Commissioner.

b. The permittee shall comply with existing federal regulations governing solids
disposal, and with applicable provisions of 40 CFR Part 503, the federal sludge
disposal regulation standards.

c. The permittee shall notify the Commissioner prior to any changes in sludge use or
disposal practices.

d. The permittee shall maintain records to demonstrate its compliance with the above
disposal requirements.

5. Power Failures

In accordance with 327 IAC 5-2-10 and 327 IAC 5-2-8(13) in order to maintain
compliance with the effluent limitations and prohibitions of this permit, the permittee
shall either:

a. provide an alternative power source sufficient to operate facilities utilized by the
permittee to maintain compliance with the effluent limitations and conditions of this
permit, or

b. shall halt, reduce or otherwise control all discharge in order to maintain compliance
with the effluent limitations and conditions of this permit upon the reduction, loss, or
failure of one or more of the primary sources of power to facilities utilized by the
permittee to maintain compliance with the effluent limitations and conditions of this
permit.

6. Unauthorized Discharge

Any overflow or release of sanitary wastewater from the wastewater treatment facilities
or collection system that results in a discharge to waters of the state and is not specifically
authorized by this permit is expressly prohibited. These discharges are subject to the
reporting requirements in Part II.C.3 of this permit.



Page 21 of 27
Permit No. IN0058416

C. REPORTING REQUIREMENTS

1. Planned Changes in Facility or Discharge

Pursuant to 327 IAC 5-2-8(10)(F) and 5-2-16(d), the permittee shall give notice to the
Commissioner as soon as possible of any planned alterations or additions to the facility
(which includes any point source) that could significantly change the nature of, or
increase the quantity of, pollutants discharged. Following such notice, the permit may be
modified to revise existing pollutant limitations and/or to specify and limit any pollutants
not previously limited. Material and substantial alterations or additions to the permittee’s
operation that were not covered in the permit (e.g., production changes, relocation or
combination of discharge points, changes in the nature or mix of products produced) are
also cause for modification of the permit. However those alterations which constitute
total replacement of the process or the production equipment causing the discharge
converts it into a new source, which requires the submittal of a new NPDES application.

2. Monitoring Reports

Pursuant to 327 IAC 5-2-8(9), 327 IAC 5-2-13, and 327 IAC 5-2-15, monitoring results
shall be reported at the intervals and in the form specified in “Data On Plant Operation”,
Part I.B.2.

3. Incident Reporting Requirements

Pursuant to 327 IAC 5-2-8(10) and 327 IAC 5-1-3, the permittee shall orally report to the
Commissioner information on the following incidents within 24 hours from the time
permittee becomes aware of such occurrence. If the incident meets the emergency
criteria of item b (Part I1.C.3.b) or 327 IAC 2-6.1, then the report shall be made as soon as
possible, but within two (2) hours of discovery. However, under 327 JIAC 2-6.1-3(1),
when the constituents of the discharge are regulated by this permit, and death or acute

injury or illness to animals or humans does not occur, the reporting requirements of
327 IAC 2-6.1 do not apply.

a. Any unanticipated bypass which exceeds any effluent limitation in the permit;

b. Any emergency incident which may pose a significant danger to human health or the
environment. Reports under this item shall be made as soon as the permittee becomes
aware of the incident by calling 317/233-7745 (888/233-7745 toll free in Indiana).
This number should only be called when reporting these emergency events;

c. Any upset (as defined in Part I1.B.3 above) that exceeds any technology-based
effluent limitations in the permit;

d. Any release, including basement backups, from the sanitary sewer system (including
satellite sewer systems operated or maintained by the permittee) not specifically
authorized by this permit. Reporting of known releases from private laterals not
caused by a problem in the sewer system owned or operated by the permittee is not



Page 22 of 27
Permit No. IN0058416

required under Part I1.C.3, however, documentation of such events must be
maintained by the permittee and available for review by IDEM staff; or

e. Any discharge from any outfall from which discharge is explicitly prohibited by this
permit as well as any discharge from any other outfall or point not listed in this
permit.

The permittee can make the oral reports by calling 317/232-8670 during regular business
hours. A written submission shall also be provided within five (5) days of the time the
permittee becomes aware of the circumstances. For incidents involving effluent limit
violations or discharges, the written submission shall contain: a description of the event
and its cause; the period of occurrence, including exact dates and times, and, if the event
has not concluded, the anticipated time it is expected to continue; and steps taken or
planned to reduce, mitigate and eliminate the event and steps taken or planned to prevent
its recurrence. For sewer releases which do not meet the definition of a discharge, the
written submission shall contain: a description of the event and its believed cause; the
period of occurrence; and any steps taken or planned to mitigate the event and steps taken
or planned to prevent its recurrence. The permittee may submit a “Bypass
Overflow/Incident Report” or a “Noncompliance Notification Report”, whichever 1s
applicable, to IDEM at 317/232-8637 or 317/232-8406 or to wwreports@idem.IN.gov.
If a complete fax or email submittal is sent within 24 hours of the time that the permittee
became aware of the occurrence, then that report will satisfy both the oral and written
reporting requirements.

. Other Noncompliance

Pursuant to 327 IAC 5-2-8(10)([D), the permittee shall report any instance of
noncompliance not reported under the “Incident Reporting Requirements” in
Part [1.C.3 at the time the pertinent Discharge Monitoring Report is submitted.
The written submission shall contain: a description of the noncompliance and its
cause; the period of noncompliance, including exact dates and times, and, if the
noncompliance has not been corrected, the anticipated time it is expected to
continue; and steps taken or planned to reduce, eliminate and prevent the
noncompliance.

. Other Information

Pursuant to 327 IAC 5-2-8(10)(E), where the permittee becomes aware that it failed to
submit any relevant facts or submitted incorrect information in a permit application or in
any report to the Commissioner, the permittee shall promptly submit such facts or
corrected information to the Commissioner.



Page 23 of 27
Permit No. IN0058416

6. Signatory Requirements

Pursuant to 327 IAC 5-2-22 and 327 IAC 5-2-8(14):

a. All reports required by the permit and other information requested by the
Commissioner shall be signed and certified by a person described below or by a duly
authorized representative of that person:

(1) For a corporation: by a principal executive defined as a president, secretary,
treasurer, any vice-president of the corporation in charge of a principal business
function, or any other person who performs similar policy-making functions for
the corporation or the manager of one or more manufacturing, production, or
operating facilities employing more than two hundred fifty (250) persons or
having gross annual sales or expenditures exceeding twenty-five million dollars
($25,000,000) (in second quarter 1980 dollars), if authority to sign documents has
been assigned or delegated to the manager in accordance with corporate
procedures.

(2) For a partnership or sole proprietorship: by a general partner or the proprietor,
respectively; or

(3) For a federal, state, or local governmental body or any agency or political
subdivision thereof: by either a principal executive officer or ranking elected
official.

b. A person is a duly authorized representative only if:
(1) The authorization is made in writing by a person described above.

(2) The authorization specifies either an individual or a position having responsibility
for the overall operation of the regulated facility or activity, such as the position
of plant manager, operator of a well or a well field, superintendent, or position of
equivalent responsibility. (A duly authorized representative may thus be either a
named individual or any individual occupying a named position.); and

(3) The authorization is submitted to the Commissioner.

c. Certification. Any person signing a document identified under paragraphs a and b of
this section, shall make the following certification:

“I certify under penalty of law that this document and all attachments were prepared
under my direction or supervision in accordance with a system designed to assure that
qualified personnel properly gather and evaluate the information submitted. Based on
my inquiry of the person or persons who manage the system, or those persons directly
responsible for gathering the information, the information submitted is, to the best of
my knowledge and belief, true, accurate, and complete. I am aware that there are



10.

11.

Page 24 of 27
Permit No. IN0058416

significant penalties for submitting false information, including the possibility of fine
and imprisonment for knowing violations.”

. Availability of Reports

Except for data determined to be confidential under 327 IAC 12.1, all reports prepared in
accordance with the terms of this permit shall be available for public inspection at the
offices of the Indiana Department of Environmental Management and the Regional
Administrator. As required by the Clean Water Act, permit applications, permits, and
effluent data shall not be considered confidential.

. Penalties for Falsification of Reports

IC 13-30 and 327 IAC 5-2-8(14) provides that any person who knowingly makes any
false statement, representation, or certification in any record or other document submitted
or required to be maintained under this permit, including monitoring reports or reports of
compliance or noncompliance, shall, upon conviction, be punished by a fine of not more
than $10,000 per violation, or by imprisonment for not more than 180 days per violation,
or by both.

Progress Reports

In accordance with 327 IAC 5-2-8(10)(A), reports of compliance or noncompliance with,
or any progress reports on, interim and final requirements contained in any compliance
schedule of this permit shall be submitted no later than fourteen (14) days following each
schedule date.

Advance Notice for Planned Changes

In accordance with 327 IAC 5-2-8(10)(B), the permittee shall give advance notice to
IDEM of any planned changes in the permitted facility, any activity, or other
circumstances that the permittee has reason to believe may result in noncompliance with
permit requirements.

Additional Requirements for POTWs and/or Treatment Works Treating Domestic
Sewage

a. All POTWs shall identify, in terms of character and volume of pollutants, any
significant indirect discharges into the POTW which are subject to pretreatment
standards under section 307(b) and 307 (c) of the CWA.

b. All POTWs must provide adequate notice to the Commissioner of the following:
(1) Any new introduction of pollutants into the POTW from an indirect discharger

that would be subject to section 301 or 306 of the CWA if it were directly
discharging those pollutants.



Page 25 of 27
Permit No. IN0058416

(2) Any substantial change in the volume or character of pollutants being introduced
into that POTW by any source where such change would render the source
subject to pretreatment standards under section 307(b) or 307(c) of the CWA or
would result in a modified application of such standards.

As used in this clause, “adequate notice” includes information on the quality and
quantity of effluent introduced into the POTW, and any anticipated impact of the
change on the quantity or quality of the effluent to be discharged from the POTW.

This permit incorporates any conditions imposed in grants made by the U.S. EPA
and/or IDEM to a POTW pursuant to Sections 201 and 204 of the Clean Water Act,
that are reasonably necessary for the achievement of effluent limitations required by
Section 301 of the Clean Water Act.

This permit incorporates any requirements of Section 405 of the Clean Water Act
governing the disposal of sewage sludge from POTWSs or any other treatment works
treating domestic sewage for any use for which rules have been established in
accordance with any applicable rules.

POTWs must develop and submit to the Commissioner a POTW pretreatment
program when required by 40 CFR 403 and 327 IAC 5-19-1, in order to assure
compliance by industrial users of the POTW with applicable pretreatment standards
established under Sections 307(b) and 307(c) of the Clean Water Act. The
pretreatment program shall meet the criteria of 327 IAC 5-19-3 and, once approved,
shall be incorporated into the POTW’s NPDES permit.

D. ADDRESSES

1. Municipal NPDES Permits Section

Indiana Department of Environmental Management
Office of Water Quality — Mail Code 65-42
Municipal NPDES Permits Section

100 N. Senate Avenue

Indianapolis, Indiana 46204-2251

The following correspondence shall be sent to the Municipal NPDES Permits Section:

a.

b.

144

NPDES permit applications (new, renewal or modifications) with fee
Preliminary Effluent Limits request letters

Comment letters pertaining to draft NPDES permits

NPDES permit transfer of ownership requests

NPDES permit termination requests



Page 26 of 27
Permit No. IN0058416

f. Notifications of substantial changes to a treatment facility, including new industrial
sources

g. Combined Sewer Overflow (CSO) Operational Plans
h. CSO Long Term Control Plans (LTCP)
i. Stream Reach Characterization and Evaluation Reports (SRCER)

2. Facility Construction and Engineering Support Section

Indiana Department of Environmental Management
Office of Water Quality — Mail Code 65-42

Facility Construction and Engineering Support Section
100 N. Senate Avenue

Indianapolis, Indiana 46204-2251

The following correspondence shall be sent to the Facility Construction and Engineering
Support Section:

a. Construction permit applications with fee

3. Compliance Data Section

Indiana Department of Environmental Management

Office of Water Quality — Mail Code 65-42

Compliance Data Section

100 N. Senate Avenue

Indianapolis, Indiana 46204-2251

The following correspondence shall be-sent to the Compliance Data Section:
a. Discharge Monitoring Reports (DMRs)

b. Monthly Reports of Operation (MROs)

c. Monthly Monitoring Reports (MMRs)

d. CSOMROs

e. Gauging station and flow meter calibration documentation

f. Compliance schedule progress reports

g. Completion of Construction notifications



Page 27 of 27
Permit No. IN0058416

h. Whole Effluent Toxicity Testing reports

i. Toxicity Reduction Evaluation (TRE) plans and progress reports
j. Bypass/Overflow Reports

k. Anticipated Bypass/Overflow Reports

. Streamlined Mercury Variance Annual Reports

. Pretreatment Group

Indiana Department of Environmental Management

Office of Water Quality — Mail Code 65-42

Compliance Data Section — Pretreatment Group

100 N. Senate Avenue

Indianapolis, Indiana 46204-2251

The following correspondence shall be sent to the Pretreatment Group:
a. Organic Pollutant Monitoring Reports

b. Significant Industrial User (STU) Quarterly Noncompliance Reports
c. Pretreatment Program Annual Reports

d. Sewer Use Ordinances

e. Enforcement Response Plans (ERP)

f. Sludge analytical results



Briefing Memo
May 4, 2015

Helmsburg Regional Sewer District Wastewater Treatment Plant
located at 4856 Helmsburg Road, Nashville, Indiana Brown County

Outfall Location Latitude: 39°15'37"N
Longitude:  86° 17'51"W

Treatment Plant Location Latitude: 39° 15'47"N
Longitude: 86°17' 38" W

NPDES Permit No. IN0058416
Background

This is the proposed renewal of the NPDES permit for the Helmsburg Regional Sewer District
Wastewater Treatment Plant which was issued on October 25, 2010 and has an expiration date of
October 31, 2015. The permittee submitted an application for renewal which was received on
April 24, 2015. The permittee currently operates a Class I, 0.025 MGD extended aeration treatment
facility consisting of a surge tank, a bar screen, an aeration tank, a final clarifier, sand filters,
chlorination and dechlorination facilities, a sludge holding tank and an effluent flow meter. Final
solids are hauled off site by a licensed contractor.

Collection System

The collection system is comprised of 100% separate sanitary sewers by design with no overflow or
bypass points.

Spill Reporting Requirements

Reporting requirements associated with the Spill Reporting, Containment, and Response
requirements of 327 IAC 2-6.1 are included in Part II.B.2.c. and Part I1.C.3. of the NPDES permit.
Spills from the permitted facility meeting the definition of a spill under 327 IAC 2-6.1-4(15), the
applicability requirements of 327 IAC 2-6.1-1, and the Reportable Spills requirements of 327 JAC
2-6.1-5 (other than those meeting an exclusion under 327 IAC 2-6.1-3 or the criteria outlined below)
are subject to the Reporting Responsibilities of 327 IAC 2-6.1-7.

It should be noted that the reporting requirements of 327 IAC 2-6.1 do not apply to those discharges
or exceedences that are under the jurisdiction of an applicable permit when the substance in
question is covered by the permit and death or acute injury or illness to animals or humans does not
occur. In order for a discharge or exceedence to be under the jurisdiction of this NPDES permit, the
substance in question (a) must have been discharged in the normal course of operation from an
outfall listed in this permit, and (b) must have been discharged from an outfall for which the
permittee has authorization to discharge that substance.

1



Solids Disposal

The permittee is required to dispose of its sludge in accordance with 329 IAC 10, 327 IAC 6.1, or
40 CFR Part 503.

Receiving Stream

The facility discharges to Bean Blossom Creek via Outfall 001. The receiving water has a seven
day, ten year low flow (Q70) of 0 cubic feet per second at the outfall location. The receiving stream
is designated for full body contact recreational use and shall be capable of supporting a well-
balanced warm water aquatic community in accordance with 327 IAC 2-1.

Industrial Contributions

There is no industrial flow to the wastewater treatment plant. This NPDES permit does not
authorize the facility to accept industrial contributions until the permittee has provided the Indiana
Department of Environmental Management with a characterization of the waste, including volume
amounts, and this Office has determined whether effluent limitations are needed to ensure the State
water quality standards are met in the receiving stream.

Antidegradation

327 IAC 2-1.3 outlines the state’s Antidegradation Standards and Implementation Procedures. The
Tier 1 antidegradation standard found in 327 IAC 2-1.3-3(a) applies to all surface waters of the state
regardless of their existing water quality. Based on this standard, for all surface waters of the state,
existing uses and the level of water quality necessary to protect existing uses shall be maintained
and protected. IDEM implements the Tier 1 antidegradation standard by requiring NPDES permits
to contain effluent limits and best management practices for regulated pollutants that ensure the
narrative and numeric water quality criteria applicable to the designated use are achieved in the
water and any designated use of the downstream water is maintained and protected.

The Tier 2 antidegradation standard found in 327 IAC 2-1.3-3(b) applies to surface waters of the
state where the existing quality for a parameter is better than the water quality criterion for that
parameter established in 327 IAC 2-1-6. These surface waters are considered high quality for the
parameter and this high quality shall be maintained and protected unless the commissioner finds that
allowing a significant lowering of water quality is necessary and accommodates important social or
economic development in the area in which the waters are located. IDEM implements the Tier 2
antidegradation standard for regulated pollutants with numeric water quality criteria quality adopted

in or developed pursuant to 327 IAC 2-1 and utilizes the antidegradation implementation procedures
in 327 IAC 2-1.3-5 and 2-1.3-6.

-According to 327 IAC 2-1.3-1(b), the antidegradation implementation procedures in 327 IAC 2-1.3-
5 and 2-1.3-6 apply to a proposed new or increased loading of a regulated pollutant to surface waters
of the state from a deliberate activity subject to the Clean Water Act, including a change in process
or operation that will result in a significant lowering of water quality. The NPDES permit does not
propose to establish a new or increased loading of a regulated pollutant; therefore, the

2



Antidegradation Implementation Procedures in 327 IAC 2-1.3-5 and 2-1.3-6 do not apply to the
permitted discharge.

Effluent Limitations and Rationale

The effluent limitations proposed herein are based on Indiana Water Quality Standards, NPDES
regulations, the Small Sanitary Discharger Rule in 327 IAC 5-10-5, and a Wasteload Allocation
(WLA) analysis performed by this Office’s Permits Branch staff on January 18, 1995. These limits
are in accordance with antibacksliding regulations specified in 327 IAC 5-2-10(11)(A). Monitoring
frequencies are based upon facility size and type. The final effluent limitations to be limited and/or
monitored include: Flow, Carbonaceous Biochemical Oxygen Demand (CBODjs), Total Suspended
Solids (TSS), Ammonia-nitrogen (NH3-N), pH, Dissolved Oxygen (DO), Total Residual Chlorine
(TRC), and Escherichia coli (E. coli).

Final Effluent Limitations

The summer monitoring period runs from May 1 through November 30 of each year and the winter
monitoring period runs from December 1 through April 30 of each year. The disinfection season
runs from April 1 through October 31 of each year. The mass limits for CBODs, TSS, and
ammonia-nitrogen are calculated by multiplying the average design flow (in MGD) by the
corresponding concentration value and by 8.345.

Influent Monitoring

The raw influent and the wastewater from intermediate unit treatment processes, as well as the final
effluent shall be sampled and analyzed for the pollutants and operational parameters specified by the
applicable Monthly Report of Operation Form, as appropriate, in accordance with 327 IAC 5-2-13
and Part I.B.2 of the permit. Except where the permit specifically states otherwise, the sample
frequency for the raw influent and intermediate unit treatment process shall be at a minimum the
same frequency as that for the final effluent. The measurement frequencies specified in each of the
tables in Part I.A. are the minimum frequencies required by the permit.

Flow

Flow is to be measured five (5) times weekly as a 24-hour total. Reporting of flow is required by
327 IAC 5-2-13.

CBODs

CBODs is limited to 15 mg/1 (3.1 Ibs/day) as a monthly average and 23 mg/l (4.8 Ibs/day) as a
weekly average during the summer monitoring period. During the winter monitoring period,
CBOD:s is limited to 25 mg/1 (5.2 Ibs/day) as a monthly average and 40 mg/l (8.3 lbs/day) as a
weekly average. The permit requires a monthly average percent removal of not less than 85%. The
percent removal is to be calculated from a comparison of raw influent to final effluent sampling
results and is to be reported as a monthly average. Monitoring is to be conducted weekly by grab

3



sampling. The CBODs concentration limitations included in this permit are set in accordance with
the Small Sanitary Discharger Rule in 327 IAC 5-10-5 and are the same as the concentration
limitations found in the facility’s previous permit. The 85% removal requirement is included in
accordance with 40 CFR 133.102 and is a new requirement for this facility.

TSS

TSS is limited to 18 mg/l (3.8 lbs/day) as a monthly average and 27 mg/l (5.6 Ibs/day) as a weekly
average during the summer monitoring period. During the winter monitoring period, TSS is limited
to 30 mg/l (6.3 Ibs/day) as a monthly average and 45 mg/1 (9.4 lbs/day) as a weekly average. The
permit requires a monthly average percent removal of not less than 85%. The percent removal is to
be calculated from a comparison of raw influent to final effluent sampling results and is to be
reported as a monthly average. Monitoring is to be conducted weekly by grab sampling. The TSS
concentration limitations included in this permit are set in accordance with the Small Sanitary
Discharger Rule in 327 IAC 5-10-5 and are the same as the concentration limitations found in the
facility’s previous permit. The 85% removal requirement is included in accordance with

40 CFR 133.102 and is a new requirement for this facility.

Ammonia-nitrogen

Ammonia-nitrogen is limited to 1.3 mg/l (0.27 lbs/day) as a monthly average and 1.9 mg/l

(0.40 1bs/day) as a weekly average during the summer monitoring period. During the winter
monitoring period, ammonia-nitrogen is limited to 1.9 mg/1 (0.40 Ibs/day) as a monthly average and
2.9 mg/1 (0.61 lbs/day) as a weekly average. Monitoring is to be conducted weekly by grab
sampling. The ammonia-nitrogen concentration limitations included in this permit are set in
accordance with the Wasteload Allocation (WLA) analysis performed by this Office’s Permits
Branch staff on January 18, 1995 and with antibacksliding regulations specified in

327 IAC 5-2-10(11)(A). These limitations are the same as the concentration limitations found

in the facility’s previous permit.

pH

The pH limitations have been based on 40 CFR 133.102 which is cross-referenced in

327 IAC 5-5-3. To ensure conditions necessary for the maintenance of a well-balanced aquatic
community, the pH of the final effluent must be between 6.0 and 9.0 standard units in accordance
with provisions in 327 IAC 2-1-6(b)(2). pH must be measured two (2) times weekly by grab
sampling. These pH limitations are the same as the limitations found in the facility’s previous
permit

Dissolved Oxygen

Dissolved oxygen shall not fall below 6.0 mg/l as a daily minimum average during the summer
monitoring period. During the winter monitoring period, dissolved oxygen shall not fall below

5.0 mg/l as a daily minimum average. These dissolved oxygen limitations are based on the Small
Sanitary Discharger Rule in 327 IAC 5-10-5 and are the same as the concentration limitations found

4



in the facility’s previous permit. Dissolved oxygen measurements must be based on the average of
two (2) grab samples taken within a 24-hr. period. This monitoring is to be conducted two (2) times
weekly.

Total Residual Chlorine

Disinfection of the effluent is required from April 1 through October 31, annually. The chlorine
residual shall be maintained at a concentration not less than 0.5 mg/l as measured at the effluent end
of the chlorine contact tank for the term of the permit. The daily maximum chlorine residual value
at the chlorine contact tank shall also be reported. Effluent dechlorination will be required in order
to protect aquatic life. In accordance with Indiana Water Quality Standards, the final effluent limits
(end-of-pipe) for TRC are 0.01 mg/l monthly average and 0.02 mg/l daily maximum. Compliance
will be demonstrated if the observed effluent concentrations are less than the limit of quantitation
(0.06 mg/l). Disinfection requirements are established in 327 IAC 5-10-6. This monitoring is to be
conducted two (2) times weekly by grab sampling.

E. coli

The E. coli limitations and monitoring requirements apply from April 1 through October 31,
annually. E. coli is limited to 125 count/100 ml as a monthly average, and 235 count/100 ml as a
daily maximum. The monthly average E. coli value shall be calculated as a geometric mean. This
monitoring is to be conducted weekly by grab sampling. These E. coli limitations are set in
accordance with regulations specified in 327 IAC 5-10-6.

Backsliding

None of the concentration limits included in this permit conflict with antibacksliding regulations
found in 327 IAC 5-2-10(11)(A), therefore, backsliding is not an issue.

Reopening Clauses

Fourreopening clauses were incorporated into the permit in Part I.C. One clause is to incorporate
effluent limits from any further wasteload allocations performed; a second clause is to allow for
changes in the sludge disposal standards; a third clause is to incorporate any applicable effluent
limitation or standard issued or approved under section 301(b)(2)(C), (D) and (E), 304(b)(2), and
307(a)(2) of the Clean Water Act; and a fourth clause is to include a case-specific Method Detection
Level (MDL).

Compliance Status

The permittee has no enforcement actions at the time of this permit preparation.



Expiration Date

A five-year NPDES permit is proposed.

Drafted by:  John Donnellan
May 5, 2015



STATE OF INDIANA
DEPARTMENT OF ENVIRONMENTAL MANAGEMENT

PUBLIC NOTICE NO: 2015 -8E-F
DATE OF NOTICE: AUGUST 26, 2015

The Office of Water Quality issues the following NPDES FINAL PERMIT.

" MINOR - RENEWAL

HELMSBURG (town) WWTP, Permit No. INO058416, BROWN COUNTY, 4856 Helmsburg Rd, Nashville,
IN. This municipal facility discharges 0.025 million gallons daily of sanitary wastewater into Bean Blossom
Creek. Contact Permit Manager: John Donnellan, 317/234-0865, jdonnell@idem.in.gov.

APPEAL PROCEDURES FOR FINAL PERMITS

The Final Permit is available for review & copies at IDEM, Indiana Government Center, North Bldg, 100 N Senate Ave,
Indianapolis, IN, Rm 1203, Office of Water Quality/NPDES Permit Section, from 9 —4, M - F (copies 10¢ per page) and the
local County Health Department. See tthese sites for your rights & responsibilities: Public Participation: http://www.in.gov/
idem/5474.htm; Citizen Guide: http://www.in.gov/idem/5903.htm. Please tell others you think would be interested in this
matter

Appeal Procedure: Any person affected by the issuance of the Final Permit may appeal by filing a Petition for Administrative
Review with the Office of Environmental Adjudication within eighteen (18) days of the date of this Public Notice. Any appeal
request must be filed in accordance with IC 4-21.5-3-7 and must include facts demonstrating that the party requesting appeal is
the applicant; a person aggrieved or adversely affected or is otherwise entitled to review by law.

Timely filing: The Petition for Administrative Review must be received by the Office of Environmental Adjudication (OEA)
within 18 days of the date of this Public Notice; either by U.S. Mail postmark or by private carrier with dated receipt. This
Petition for Administrative Review represents a request for an Adjudicatory Hearing, therefore must:

> state the name and address of the person making the request;
> identify the interest of the person making the request;
> identify any persons represented by the person making the request;
> state specifically the reasons for the request;
> state specifically the issues proposed for consideration at the hearing;
> identify the Final Permit Rule terms and conditions which, in the judgment of the person making the request, would be
appropriate to satisfy the requirements of the law governing this NPDES Permit rule.
If the person filing the Petition for Administrative Review desires any part of the Environmental Law Judge
NPDES Final Permit Rule to be stayed pending the outcome of the appeal, a Office of Environmental Adjudication
Petition for Stay must be included in the appeal request, identifying those parts IGC — North Building- Rm 501
to be stayed. Both Petitions shall be mailed or delivered to the address here: 100 N. Senate Avenue
Phone: 317/232-8591. Indianapolis IN 46204

Stay Time frame: If the Petition (s) is filed within eighteen (18) days of the mailing of this Public Notice, the effective date of
any part of the permit, within the scope of the Petition for Stay is suspended for fifteen (15) days. The Permit will become
effective again upon expiration of the fifteen (15) days, unless or until an Environmental Law Judge stays the permit action in
whole or in part.

Hearing Notification: Pursuant to Indiana Code, when a written request is submitted, the OEA will provide the petitioner or
any person wanting notification, with the Notice of pre-hearing conferences, preliminary hearings, hearing stays or orders
disposing of the Petition for Administrative Review. Petition for Administrative Review must be filed in compliance with the
procedures and time frames outlined above. Procedural or scheduling questions should be directed to the OEA at the phone listed
above.



I.  NAME OF FACILITY //@/m s b /275’ /2(,/4/ ey Sewer U/J /4
1L CURRENT NPDES PERMIT NUMBER IN0O “(g é 4 / (:()_' (New applicants will be assigned a number later.)

L. MAILING ADDRESS

Address: ,ﬁ & 5 />/ / y7

City:’?:/é/}w sbe /”7* State:_7Z4,/ e S 75
IV. OWNER OR LEGALLY RESPONSIBLE PARTY (TOWN BOARD/COUNCIL PRESIDENT, MAYOR,
SUPERINTENDENT)
Name:_Yere WIERENERZ Title: CHAlrZAABD
Address: 2954 _S. CoNSERustTIoN CLUB R
City: ﬂo&?MJawA State: _—7pJ ZIP: 41 P
B-mail address: Telephone number: (31 1 ) Y51 - LOLf

V.  WASTEWATER TREATMENT PLANT CERTIFIED OPERATOR
Name: Aok (W /!, /63‘/’/ Certification number: {4)(2) 011 59
Classification:_ (fg.55 1L
pass, $394 S Gravel Cretl Ln.
city, /7AS hille | State; L7 . 7998
Bl addess: 22, /127 § 20 Vo0 s Rk cephone musves: (/2 1322.-A95)

Iy
i

.;':VL :iiEsmENT MANAGER OR PERSON IN CHARGE ON SITE
e e ol
sdiess: S 397 S Grguel Creel fn
' City: SISk e State: 247 e S 754 F
1 E-mail address: Telephone number: (/A )22 - 2759

VIIL. CONSULTANT / ENGINEER: (IF APPLICABLE)

Name: Company:
Address:

_ City: State: ZIP:
E-mail address: Telephone number: ( ) -

Page 2




NPDES SEMI PUBLIC AND MINOR MUNICIPAL
PERMIT APPLICATION

NAME OF FACILITY: 7/3//”5501125} @Ié/bnﬁ/fawm D/ xeoes pervIT NOMBER: N0 574/

1, Facility Type:

0 Semi-Public Minor Municipal O State Owned [0 Federally Owned

. Type of Permit Action Requested:
1 New ¥ Renewal O Modification

. IfFacility has an Existing Permit:
Date of Issuance (morth/day/year): 0%/ /7 [ 20/0 Date of Explratlon (month/daylyear).6F 1/7 150/ s

4, Facility Location: List the actual physical location of the plant so that a person who has never been there
can pinpoint it on a map. The description should include street names and addresses, county road numbers,
and/or U.S. Geological Survey quadrangle name, section, township and range when applicable.

Address: 6/575/60 HQ/MS!?WQ? ﬁé’/l
City: /7@5/1 V/';}/ﬂ. State: 777 7IP; 7744? County: /3/2060/’7

L/ STrA 45w To Helmshurs , Tiurn AeFT on 7o Helrasburg A
CRoSS 2a/leond TRACKS Fi/‘S/T’ N,/ e To ThL /?jc/rr‘

. Facility Capacity: Please answer the following questions in million gallons per day (MGD):

Average Design Flow_, 025 #Mep Average Flow_. 00T mg!) Maximum Flow , @/3 »%
. Collection System: (check one of the following)

& 100 % Sanitary Sewers [0 Combined Storm and Sanitary Sewers

If combined, what percentage of collection systern is combined? %

7. Does the treatment system contain any bypass points? [Yes 7 No

If Yes, provide the bypass ID number(s) and corresponding location(s). (4ttach additional sheets, if
necessary.)

ID number: Location:
Receiving Stream:

ID number: Location:
Receiving Stream:

ID number: Location:
Receiving Stream:

Page 5



L

NPDES PERMIT NUMBER: IN005 §4//(z

8.

10.

Does the treatment system contain any overflow points? [0 Yes B No

If Yes, provide the bypass ID number(s) and corresponding location(s). (4ttach additional sheets, if
necessary.)

ID number: Location:
Latitude/Longitude:
Receiving Stream:

ID number: Location:
Latitude/Longitude:

Receiving Stream:

. Facility Outfalls:

Number of separate plant outfalls (other than bypass or overflow points):__/
List all separate plant outfalls below: (Attach additional sheets, if necessary.)

ID number: (0] Location: 4/ AncgTr6m
Latitude/Longitude: L4 T dude 35° /5 32 N LoaciTulle 55517 57" W
Receiving Stream:_Begm f/0S50n, Cleak

ID number: Location:

Latitude/Longitude:
Receiving Stream:

Does the facility discharge within two (2) miles upstream of a lake, reservoir, or sinkhole?
O Yes No If Yes, name of lake, reservoir, or sinkhole

11. Does the facility discharge within forty (40) miles upstream of a lake or reservoir?
@ Yes [ONo IfYes, name of lake, reservoir, or sinkhole L4 Le Lemen
12. What is the distance from this facility to the nearest publicly-owned treatment works? "] Miles
What is the name of this facility? 75 con o0 £ 7IASh 10l
13. Receiving Stream:
Name of receiving stream: (If the immediate receiving stream is an unnamed ditch, swale, or field tile, so
specify, but also give the name of the stream to which it is tributary.) [BEAN [3)0550m CreeK
14. Waste Contributors:
Both Municipal and Non-Municipal:
List any industrial process water contributors:
Percentage of flow due to industry: %
Does the discharge contain or have the potential to contain the following? (Check all that apply.)
OAl OCd OCr OCu OPb OHg OZn OCN ONi O Phenols
Others:
15. Municipal: .
Population Served: /24 Population Equivalent:

Page 6



NPDES PERMIT NUMBER: 800 5 74/ (s

16. Semi-Public: (Enter the number of customers currently served by the facility.)
Number of students: K thru%é {75 Higher grades:
Number of mobile home units: @ Number of campground lots, or motel] units: £
Beds: (If facility serves as a nursing home, hospital, etc.) _p
Commercial Establishments:

17. Treatment Description:
Type of Treatment:

O Primary 2 Secondary 0 Advanced

18. Is your facility designed to operate as a controlled discharger? O Yes [ZANo

19. Treatment Processes: (Check all that apply.)
O Regular Activated Sludge O Rotating BiologicalContactors [ Anaerobic Digestion

O Two Day Lagoon ¥ Extended Aeration 121 Aerobic Digestion
O Phosphorus Removal 0O Oxidation Ditch O Nitrification

A Rapid Sand Filter O Sequential Batch Reactor O Aerated Lagoons
[0 Microstrainer O Post Aeration O Trickling Filter

[0 Waste Stabilization Lagoon O Flow Equalization Flow Meter

O Septic Tank O Constructed Wetland

O If other processes are used, please check and explain as part of the facility description in item 24.

20. Disinfection:
& Chlorination  Type/Method: /;hi C /7? b JeT” /:ﬁﬁﬂll er<
2 Dechlorination Type/Method: £/ C 7ahleT JFeed PR
0O Ultra-violet Light  If ultra-violet light is used, is a UV light intensity meter installed? o Yes o No
0 Other Method: (Please explain.) '

21. Sludge Handling/Disposal:
Handling: (Check all that apply.)
O Sludge Thickener I Sludge Drying Beds O BeltDryer O Sludge Lagoons [1 Composting
Other types of Dewatering: (Please explain.)

22. Disposal: (Check all that apply.)

0 Land Application Liquid Permit Number O Land Application Dried Permit Number

O Landfill O Incineration [ Stockpile Hauling (hauler name) £224/ Sceo77'c
Other: “

Page 7



f ; -~
NPDES PERMIT NUMBER: IN00_) é ﬁ( le)

23. Facility Construction/Modification:
Is the facility proposing any new construction or facility modification at this time?
O Yes No
If Yes, describe in detail the nature of the construction including proposed time tables, IDEM Construction
Permit Approval Number, and date of construction approval:

24. Facility Description:
Provide a narrative description of the wastewater treatment facility detailing equipment and plant’
layout. Providing a separate, detailed flow diagram or design summary is also recommended.
LASTE LonTen ENTErS Cpree TANKS Fhen K pnmps sSend (ASE wulex
Threuch A SThin Jess steelvidos fox inin g4 Aelallon THEE K Fesm
Ther's /Wme// /,mm;? Flow S InT0 CllerErel /5 numa{ bur T RSt
SeeTieen A58 Zumps dad 1 Al pump SLimmer, Clefie wATre Ledyes
Clar, 721 (T cA/mmszam? Theoineh 2 SAnd £/ Fere Fatnis. HETEE
Chlogmalion Finsl wrier Aﬁfje_( 7”/«;20//,/2/1, /4/’/2477; on Fher
L X T‘Afou/; K LechlbmAdaTyon

Signature Block:

This application must be signed by a person in responsible charge (such as the owner, partner, a corporate
officer, school board president, school superintendent, etc.) to be valid. This signature, attests to the following:

I certify under penalty of law that I have personally examined and am familiar with the information submitted in
this document and all attachments and that, based on my inquiry of those individuals immediately responsible
for obtaining the information, I believe the information to be true, accurate, and complete. I am aware that there
are significant penalties for submitting false information, including the possibility of fine and imprisonment.

N ERAMER O 13 v paAnd

(Printed Name of Person Signing) (Title)

A0 /S . o

(DateHf Application) (month/day/year) (Sigpefure of Applic
Return Completed Application, Fee and Associated Materials to:

Indiana Department of Environmental Management
Office of Water Quality — Mail Code 65-42
Municipal NPDES Permits Section
100 North Senate Avenue
Indianapolis, Indiana 46204-2251

Page 8




Please list here any and all persons whom you have reason to believe have a substantial or proprietary interest in this
matter, or could otherwise be considered to be potentially affected under the law. Failure to notify any person who is later
determined to be potentially affected could result in voiding our decision on procedural grounds. To ensure conformance
with Administrative Orders and Procedures Act (AOPA) and to avoid reversal of a decision, please list all such parties.
The letter attached to this form will further explain the requirements under the AOPA. Attach additicnal names and

IDENTIFICATION OF POTENTIALLY AFFECTED PERSONS

addresses on a separate sheet of paper, as needed. Please indicate below the type of action you are requesting.

Name

Name

Street

Street

City, State, and ZIP

Name

City, State, and ZIP

Name

Street

Street

City, State, and ZIP

Name

City, State, and ZIP

Name

Street

Street

City, State, and ZIP

Name

City, State, and ZIP

Name

Street

Street

City, State, and ZIP

City, State, and ZIP

Please complete this form by signing the following statement:
I certify that to the best of my knowledge I have listed all potentially affected parties, as defined by IC 4-21.5.

Date (month/day/year) _05_19 /2015

Signature /&5/»1/ WA%A/
J

Printed Name__Robin willey

Facility Name

Helmsburg Sewer Dist.

Address

4856 Helmsburg rd

Nashville IN 47448

Type of Action: (check one)
J\IPDES Permit-327 IAC 5

0 Land Application Permit-327 IAC 6.1

o Confined Feeding Approval-IC 13-18-10

D Sewer Ban Waiver Request-327 IAC 4

o Operator Certification-327 IAC 5-22

00 Pretreatment Permit -327 IAC 5

O Construction Permit-327 IAC 3

If Fee Is Required, Return To: (include NPDES permit number on check)
INDIANA DEPARTMENT OF ENVIRONMENTAL MANAGEMENT
Cashiers Office — Mail Code 50-10C

100 North Senate Avenue

Indianapolis, Indiana 46204-2251

If No Fee Is Required, Return To:

INDIANA DEPARTMENT OF ENVIRONMENTAL MANAGEMENT
Office of Water Quality — Mail Code 65-42

Maunicipal Permit Section

100 North Senate Avenue

Indianapolis, Indiana 46204-2251

Page 10



3"¢ DECANT AIRLIFT

SEE DRAWING (F4-0216) '
_ SLUDGE MEASURING BOX
SEE DRAWING (F4—0222) :
C Fonal EFFlum
/

2-1/2"¢ SLUDGE RETURN

7

8" OUTLET FLANQE ExiTs phant
HFTER TRERT € 71

I

it
San u

r "

/ /]

M

/

fw S5 -

£nTers pinn‘r_; T

4% INLET _/" v [y
FLANGE

il
@F

T T T
! ! t
i fl i
i i i
| i I
i j I |
i i i
! i i
[t i i
i i |
I i i
i ) i
i T i
1 I 1

T
t
|
l
|
I
!
i
|
{
i
1

\

1
\ \— 2"¢ MUDWELL RETURN —/
6"% OVERFLOW PIPE .
L@ SEE DRAWING (F4—0218) 2"¢ SKIMMER 4"¢ FILTER CELL

1 1101 L

BY-PASS

2"¢ AR BY—PASS v
SEE DRAWING (F4—0218)

PLAN

THS DRAWNG 5 SENT 70 YLt M RETURN UPON DEMAMD, AKD WITH THE ANDMNG THAT 1T
8 NOT TO BE REPAOOU uﬂmmmmvmwmvwwn\'mu
PAYENT RGHTS
wev [wae] AT oescRETION w58, SESTHPTION .
% |BWJ| 3-10-96 |LOCATION OF PA DIFFUSER MAIN PIPING LAYOUT
A Immm . ‘INL‘ 2~12-86

cme 3/3TaT—0 | o o B, JEANDREN | mose  95-35

PROECT
HELMSBURG W.W.T.P serr
BROWN COUNTY, INDIANA 10F

F4—0109




EXHIBIT 4
HELMSBURG
DESIGN SUMMARY



LA A

/-28-75
#7206
' Chécklist for Construction Project A/ M

Design Summary m -~ DSy
' vFe
Applicant: Helmsburg Regional Sewer District
Project Name and Location: Div. A - Low Pressure Collection
System
Div. B - Wastewater Treatment Plant
Helmsburg
Project Number: P-7695
Engineer (Consultant): SANCQO Engineering and Associates, Inc.
NPDES Permit Number; WLA letter dated February 10, 1995
‘ L
Remarks: jN@O;KW
Al Description of Present Situation: Failing septic systems
B. Description of Proposed Facilities: It is proposed to install a 0.025
MGD extended aeration package plant with rapid sand filtration,
chlorination/dechlorination and post aeration facility. Also, it is
proposed to install a low pressure force main and 59 individual grinder
pumps each with a capacity of 11 GPM at 92 feet TDH.

Estimated Project Cost: $614,000
II. DESIGN DATA

Current Population: 176

Design Year and Population: 2015 and 200
Design P.E.: 208

Design Flow:

A.  Domestic: 24,500 gpd

B.  Industrial/Commercial: 500 gpd

C.  Infiltration/Inflow: 0 Pressure System

-1-



5. Average Design Peak Flow: 110,880 gpd (hourly rate)
6. Maximum Plant Flow Capacity: 86,400 gpd
7. Design Waste Strength:

A.  CBOD: 200 mg/l

B. TSS; 200 mg/1

C.  NHzN: 25 mg/l

8. NPDES Permit Limitation on Effluent Quality:

Summer Winter

A. CBOD: 15 mg/l 25 mg/]
B. SS: 18 mg/l - 30 mg/1
C. NH;-N: 1.3 mg/l 1.9 mg/1
D.  Chiorine Residual < .05 mg/l

E. pH: 6.0 t0 9.0

F. D.O. 6.0 mg/1 5.0 mg/l

9. Receiving Stream:

A Name: Bean Blossom Creek

B Tributary to: Lake Lemon

C. Stream Uses: Recreationai, partial body contact
D

7-day, 1-in-10 year low flow: 0.0 cfs

» IOI. TREATMENT UNITS
.Flow Equalization

1. Number and size of units: 1 unit 11 t. - 11.91 Ft x 9.25 Ft x 9.5 Ft SWD
7,500 gallons

2. Method of flow diversion to unit: In-line

3. Air and mixing provided: Yes 1 - 1 horsepower blower rated at 20 cfm at 5
PSI

4, Method and control of flow return: 2 - Submersible pumps rated at 30 GPM
at 15 feet TDH each

2-



5. Method of sludge removal: Drain piping

Flow Meters:
1. Type: 1-inch Parshall Flume with Ultra Sonic Meter
2. Iocation: Effluent metering manhole

3. Indicating, Recording and Totalizing: Yes

Screens

L. Type: Coarse bar

2. Number and Capacity: 1 and 100,000 gpd
3. Bar Spacing and Siope: 1-inch and 45°

4. Method of Cleaning: Manual

S. Disposal of Screenings: Dumpster

Activated Sludge

1. Type of Activated Sludge Process: Extended aeration with single stage
nitrification.

2. Number and Size of Units: 1 unit 37.75 x 1197 x 9.5 SWD
31,250 gallons or 4,178 CF.

3. Detention Time (Hours): 30 hours
4. Organic Loading (Ib BOD/1,000 cf): 9.78 Ib BOD/1,000 cf
5. Type of Aeration Equipment: Coarse bubble

6. Type and Size of Blowers: 2 blowers 5 horsepower each and rated at 150
cfm at 5 PSI each

7. Air Required (Itemize, CFM): BOD 34.0 cfm
Airlifts 10.0 cfm
Post Air 10.0 cfm

-3



Shudge Holding 10.2 cfm
TOTAL 7.4

B

8. Provision for Speed Adjustment: Belt and sheeve
9. Air Provided: 150 cfm with largest blower out of service

10. Number and Capacity of return Sludge Pump: 2 - 2 1/2 inch airlifts, 0 to 26
gpm capacity each

11. Method of Return Sludge Rate Control: Air valves
12. Return Sludge Rate as % of Design Flow: 0% to 150%
13.  Provisions for Return Rate Metering: Sludge metering box

14.  Location of Return Sludge Discharge: Aeration tank

Secondary Clarifiers:

1. Type of Clarifiers: Dual Hopper Clarifier
2. Number and Size of Units: 1 unit - 1197 W x 8 L x 7.75° SWD
5,320 gallon clear water zone
1,545 gallon sludge blanket capacity
3. Surface Settling Rate (GPD/SF):
A. at the design flow: 262 gpd/sf
B. at the equalized flow: 452 gpd/sf
C. at the peak influent pumping rate 904 gpd/st
4, Detention Time (Hours): 5.1 hours
5. Type of Sludge Removal Mechanism: 2 - 2 1/2 inch airlifts
6. Weir Overflow Rate: 3,125 gpd/If

1. Disposal of scum: Aeration tank

Rapid Sand Filtration

1. Number and Size of Filters: 2 filter cells 5 ft. x 3.5 ft. x 6 ft. depth each
8.68 sf filter area each

-4-



9.
10.

Filtration Rate:

A, at the peak flow rate: 3.4 gpm/sf
B. at average flow rate: 1.0 gpm/sf

Type, Depth, and Grain Size of Filter Media: Sand, 8", 0.80 to 1.20 MM
Anthracite, 12", 1.08 MM

Backwash Rate: 10.25 gpm/sf
Air Scour: Provided 20 cfm at 4 PSI
Capability to Chlorinate Ahead of the Filter: No

Backwash Pumps (Number and Capacity): 2 pump, 1 horsepower each
89 gpm at 17 ft. TDH each

Source and Capacity of Backwash Water: Source: Sand filter filtrate
Size of Clearwell: 892 ft. x 3 ft.
x 6.5 depth, 1,303 gallons
Holding Capacity of Dirty Water Tank: 1,368 gallons

Facilities for Unit Isolation: Yes

Post-Aeration

L Type of Aeration: Coarse bubble diffuser
2. Number of Units: 1 unit
3. Size of Units: 3 ft. x 1 ft. x S ft. 4" SWD, 120 gallons
4. Acration Provided: 10 cfm
5. Expected Effluent D.O.: 6 mg/l
Disinfection
1. Type of Disinfection Used: Chlorine tablets
2. Size of Contact Tank: 521 gallons
3 ft. x 3.8 ft. x 6 ft. depth -
4. Contact Time: 30 min. at average flow rate

-5~



18 min. at equalized flow rate
S. Capacity of the Feeders: 50,000 gpd
6. Disinfectant Dosage: 8 mg/]

7. Drain for Tank: Yes

Dechiorination

1. Chemical used: Sodium bisulfite

2. Type of Feeders: Tablet’

3. Capacity of Feeders: 50,000 gpd

4, Dosage: 1.46 mg/1 per 1 mg/l chlorine residual

5. Diffuser Location: Effluent end of chlorine contact tank

6. Equipment Location: In-line mounted

Sludge Holding Tank:

1. Number and Size of Units: 1 unit - 1191’ x 3 ft. x 95 ft. SWD
340 cf or 2,500 gallons

2. Detention Time: 19 day SRT
3. Organic Loading: 61.18 Ibs. VSS§/1,000 cf
4. Air Supply: 102 cfm

5. Decanting Method: Overflow pipe

Sludge Disposal

1. Ultimate Disposal Method of Sludge: Nashville, Indiana WWTP
2, Expected Solids Content of Sludge (by the Principal Method of Disposal): 3%

3. Availability of Sludge Transport Equipment: Local septic hauler



IV. SEWER COLLECTION SYSTEM

Sewer

L Type of Sewer Material: PVC SDR 21 low pressure force main
2. Diameter and Length of Sewer (Indicate Length for Each Size):

Size Length

1.25" 1,428 LF.
1.50" 1,189 LF.
2.00" 2,189 LF.
2.50" 1,119 LF.
3.00" 1,792 LF.
4.00" 1,110 LF.

8.00" (Outfall) 1,792 LF.

3. Stream, Highway, and Railroad Crossing: 1 - Highway Crossing
1 - Railroad Crossing

4. Separation' of Combined Sewer or New Sewer: New sewers
5. Number of manholes: 5 manholes, 1 metering manhole

6. Water main protection: 10 feet horizontal separation, 18-inch vertical

separation
Individual Grinder Pumps
L Location: As shown on the plans

2. Number of Pumps: 59

3. Capacity of Pumps: 11 GPM at 92 feet TDH

4. RPM and TDH: 1,725 RPM

5. Volume of the Wet Well: 23.5 galions

6. A Gate Valve and a Check Valve in the Discharge Line: Yes
7. Ventilation: Yes

8. Alarm: Visual



92065

T QM m YU N w P

.

V. MISCELLANEOUS
Laboratory Equipment: (Contracted)
Safety Equipment: Yes
Plant Site Fence: Yes
Handrail for the Tanks: Yes
Units, Unit Operation and Plant Bypasses: Unit bypass only
Flood Elevation (10, 25, or 100 year flood): 657 MSL (100 year)
Consistency with EPA Reliability Technical Bulletin: Yes
Standby Power Equipment: Yes
Site Inspection: Sanco Engineering & Associates, Inc.
Statement in the Specifications as to the Protection Against any Adverse
Environmental Effect (e.g., Dust, Noise, Soil Erosion) During
Construction: Yes
Hoists for Removing Heavy Equipment: No
Adequate Sampling Facilities: Yes

Hydraulic Gradient: Provided



EXHIBIT 5
FIGURES



JOHNSON COUNTY

o da.ll-ll.-ll..ll.l-_.lqll ........ !-lmnpﬁmlﬁ

* HEL

MONROE COUNTY

B — T —

J.I_II_II—II—II

BROWN COUNTY o Y

Comelius

Trevlac Tangurt

== }

TOWN OF
NASHVILLE

- im
GNAW BONE

R.S.D.pew Belisvi

SBURG R.S.D.

I-—II_II—II‘—I‘_II—I.—II

-§ BROWN COUNTY
‘g BARTHOLOMEW COUNTY

BROWN COUNTY

Srenwvn County State Park

Elkinswilfa
-. BROWN COUNTY

ty Iy _fRY RO R IR R ' RE BN L RO Y R R P RR R

JACKSON COUNTY

Oy s 8  — — N —

3

BROWN COUNTY R.S.D. DESCRIPTION:

ALL OF BROWN COUNTY EXCEPT
GNAW BONE R.S.D., HELMSBURG
R.S.D., AND TOWN OF NASHVILLE.

0

®

4 MI.

8 ML

—" —

SCALE: 1" =4 MILES

GRAERGNEERS, INC, AND E-ALL MOT BE REPROCUCED B
| T THS SPECIIC PROSECT Vi THOLT MRl TTEN PERESSCN

Homelown

g ENGINEERING, LLC
engineering | orchilecture | gecspatial
www.grwinc.com \
UL ROGHTS RESERVED: THES DOCLMENT 5/ THE PRODERTY OF

BROWN COUNTY R.S.D. BOUNDARY MAP

REGIONAL ASSISTANCE PLAN
BROWN COUNTY R.S.D./ HELMSBURG R.S.D.

_ DESIGNED: DATE:
GRW PROJECT NO 4825 RAM DEC, 2019
DRAWNE SCALE:
CLIENT PROJECT NO. 000 JAJ 1" = 4 MILES
EVIEWED FIGURE NO.
SOURCE: BING MAPS i )
EM
SCALE CHECK. ——————] APPROVED: ‘_ - ‘_
THES MARK SHOULD MEASUIRE EM
EXACTLY 42" WHEN PLOTTED

FILE MABE” (W06 Hstmabang FUlRacom and Manuainidi PER Figues deg




| T i Aw\\ 7

—

-

HELMSBURG R.5.D.

@ 0 1000’ 2000

SCALE: 1" = 1000
HELMSBURG R.S.D. BOUNDARY MAP Sy RaM . |nov.201e

DRAWNE SCALE:
Jag 1" = 1000
REVIEWED; FIGURE NO.

REGIONAL ASSISTANCE PLAN S—— e 1-2
BROWN COUNTY R.S.D./HELMSBURG R.S.D. THIS MARK SHOULD MERSURE

EXACTLY 12" WHEN PLOTTED ELM

CLIENT PROJECT MO, X0(X




JOHNSON COUNTY

" “BROWN COUNTY 3 B T
HUC-05120201170060 e
i Fiasalale
= Tt H 3 B
3|3 HUC-05120202010030 P
e wr=s  BEANBLOSSOM CREEK - o T
8|2 LICK/BEAR CREEKS i HUC-05120202010020
Z 8
e “HELMSBURG R.S.D. 7
SN > 1/ HUC-05120202010010
HUC-05120202010040 TR o oM CREEK
LAKE LEMON — : ==
L et e : L
ik idalews e ; ._I 3 .w
r — 1 o i _.f..m...,,. ¥ \!\/\ﬁl\

®

0 1 ML 2 MI.

—" E—

SCALE: 1" = ONE MILE

aﬂmﬁodcfd/
ENGINEERING, LLC

engineering | architecture | geaspafial
WWwW.grwinc.com

W, EeGHTS RESERVED: THES DOCUMENT |8 THE PROPERTY OF

=)

Teay TS SRECIC PROUECT WITOUT WRETTEN FERMISSION

BEANBLOSSOM CREEK - LICK/BEAR CREEKS

WATERSHED

REGIONAL ASSISTANCE PLAN

BROWN COUNTY R.S.D./ HELMSBURG R.S.D.

DESIGNED: DATE:

GRW PROJECT MOL.LB2E RAM DEC. 2019
DRAWN: SCALE:

EEIEHT CROIEC] B0y a0 JAJ 1" = ONE MILE
REVIEWED: FIGURE NO.

SOURCE: BING MAPS EM .

SCALE CHECK: b APPROVED: A lw

THIS MARK SHOULD MEASURE EM

EXACTLY 12" WHEN PLOTTED

FILE NAME G w226 Hemabers FWReoorts 8nc! Manosh08 FPER Figune dg



‘
Frurtdale
B wapher il Rd
Ball Fg
e s 4 Ln.w
i £ H "oy,
o= i HUC-05120202010020 £ & 5
Sx g
S Qi &
Q=4 . — FOX LAKE
S36. ! z| STUDY AREA
=7 N = 5
SO & 3 5 &
wpy 2 £ 7 Sprurica Rd
o @ ..,f..n..v = ! (=} N
0z 2§ & \ 2 Ve . — WOODLAND g
RS > A ¥ heEnD 3
‘ / . AREA z
ELMSBURG 2
R.S.D. HUC-05120202010010
et = BEANBLOSSOM CREEK .
ﬂ_nus.u : ‘V mm}uéﬁmmW " R
_l Gatesvillz A
L e BEANBLOSSOM T
-3 STUDY AREA pud
] e o p=>
¥
| -
s < = 0 1 ML 2 MI.
_ FREEMAN RIDGE RD. ey
== - e - SCALE: 1" = ONE MILE
_ S — DESIGNED: DATE:
g BEANBLOSSOM CREEK HEADWATERS _ gﬂ;& Lo
WATERSHED LT PROEET 0. X0 W |T=ONEMLE
i G W SOURCE: BING MAPS el e
e REGIONAL ASSISTANCE PLAN . ,Hoé 1-4
TS SRSIASNTSs BROWN COUNTY R.S.D. / HELMSBURG R.S.D. THS MARK SHOULD MEASURE EM




HUC-05120202010050 _

MONROE COUNTY

—_—

BROWN COUNTY

HUC-05120208050080

HUC-05120202010030
BEANBLOSSOM CREEK -
LICK/BEAR CREEKS

i
i

- " HUC-05120202010040

LAKE LEMON

HUC-05120208050060

“HELMSBURG R.S.D.

HUC-05120208050050 .

0 1ML 2 MI.

SCALE: 1" = ONE MILE
GRW PROJECT ND.4826 ﬁmﬂgﬁ HM..MA.M 2019
m “ W u Mmogmﬂoi BEANBLOSSOM CREEK Lo
Wi o Srain LAKE LEMON WATERSHED SRR A IAY 1" = ONE MILE
= um e \ SOURCE: BING MAPS xmm_”_m_}mu.. et
R e e REGIONAL ASSISTANCE PLAN - R 1-5
r ot . BROWN COUNTY R.S.D. / HELMSBURG R.S.D. msweaouovosms gy

FALE PLAME 0% tammesbarg FURADr A0S MRS E0E SER Figuoms Seg




| LICK CREEK ROﬂ%)

SCALE: 1" = 500"

DESIGNED: DATE:

g Homelow HELMSBURG COLLECTION SYSTEM SowrrasETT 048 o
ENGNEERNGLC\ | \WASTEWATER COLLECTION - HELMSBURG, INDIANA |serrescnoxs T [T

gineering | architecture | geospatial

REVEEWED:  |FIGUREMNO.

\ SOURCE: BING MAPS £M
= ii..:.m_.ﬁ_..n.nwa _ REGIONAL ASSISTANCE PLAN SCALE GHECK: —————— APPROVED: MIA
mhum@ﬂiwmﬂﬁﬂﬂgﬂﬁ.gh BROWN COUNTY R.S.D. /HELMSBURG R.S.D. plbidres byl i EM




/

MONROE COUNTY

i i Frorigiyle
S 3 HUC-05120202010030 i (Sinel =
o wree  BEANBLOSSOM CREEK - i [ LEGEND
= LICK/BEAR CREEKS = T
= . PERMITTED
m ! 7] SEPTIC TANK
& : !
v 3 > % & NO SEPTIC TANK
Hl m W ...w.‘ e H PAPERWORK
b “HELMSBURG RSD.— - A P -
- e / sl e
sy Sl w@ﬂ kSl ;. % @
e B £ [ ;
; poe e : T2 ; ;
_. f R . 0 1ML 2 M.
1 e n ; SCALE: 1" = ONE MILE

@ BEANBLOSSOM CREEK - LICK/BEAR CREEKS S Ms W%

WATERSHED - SEPTIC SYSTEM MAP CLIENT PROUECT 1. 3000 JAJ 1" = ONE MILE
engineering | archilechwe | geospalial ——— e e
—mmmSmResET. REGIONAL ASSISTANCE PLAN — —f 3.1
e R e BROWN COUNTY R.S.D. / HELMSBURG R.S.D. mas wicssounuense (g™

FILE NANE: GOMING-Heimaerg FIAEorS and Meraivhdfs PER Fgurra ey




Fruitdale
A Waphear Hill Rd
=il K
s *“HUC-051 20202010010
z BEANBLOSSOM CREEK
3 i HEADWATERS ]
£ ] P
R i . e FORLARE . »
i ‘e :. 3|, STUBY AREA
b ; yn,v. N : uww . m S s
- o i -*F &7) |44 Prurica il i LEGEND
el <& : & \\ Z¥l— ﬁxoocm_.._ﬂwu 3 —  PERMITTED
; - - p . \ m hmm___mr o 51 SEPTIC TANK
et ELMSBURG [

"o aa - Race W) s = NO SEPTIC TANK
i . : \ R.S.D. El  paperwoRK
— i 45 - . s

e - = . ..,.. s Rd

.u.._.|\|. R ¢ .. . Gatesviie g " .
._1... s ; = BEANBLOSSOM - 3 G
i s 4 S STUDY AREA . e,
o 2 = o s Sy, -
3 VA #&.w \
> “ / -
mmmm_spz RIDGE RD. ; o 2 ol 2l
» . s = SCALE: 1" = ONE MILE
DESIGNED: DATE:
BEANBLOSSOM CREEK HEADWATERS e RAM_|pEc. 20t
DRAWN. SCALE:
WATERSHED - SEPTIC SYSTEM MAP SRS s Jal 1" = ONE MILE
SOURCE: BING MAPS mm_..!__qg SISO,
REGIONAL ASSISTANCE PLAN — — 3.9
BROWN COUNTY R.S.D./ HELMSBURG R.S.D. TaswamcssououEASRE gy




LEGEND

PERMITTED
Si SEPTIC TANK

@ NO SEPTIC TANK
PAPERWORK

| By FN
& hﬂam... o
m K ..N e AT h :.ﬁl
Z m. ity | .
O Jx el -1
= h.B. R

Ao ,._:du.u

-

HUC-05120202010040
LAKE LEMON

0 1 ML 2 Ml

™

SCALE: 1" = ONE MILE

DESIGHNED: DATE:
g BEANBLOSSOM CREEK BEEROIE RS o Joco zore
e LAKE LEMON WATERSHED - SEPTIC SYSTEM MAP | =¥ rrexer o oo JAJ 1= ONE MILE
. BIMG MAPS REVIEWED: FIGURE NO.
e REGIONAL ASSISTANCE PLAN s EM 3.3
L e BROWN COUNTY R.S.D. / HELMSBURG R.S.D. s W srouDERsE (g

FILE HAME GWEDS Hekvaberg FRNASpons. snd Vit 05 FER Fgures deg



TO HELMSBURG =

0 1000

Nclo.

SCALE: 1" =

LEGEND

PERMITTED EX.
H SEPTIC TANK

NO SERTIC TANK
H Pp—umm.__-.ﬁmﬁ

B\

BEANBLOSSOM
STUDY AREA

MATCH LINE

" SEE FIG. 4-

SEE FIG. 4-1b

‘| FORC

e
MATCH LINE
SEE FIG. 4-1¢c

SEEFIG. 4-1¢c

engineering | archiiechwe | geospaiial
WWW.gTWinc.com

ALL RGHTS RESERVED: THIS DOCUMENT IS THE PROPERTY OF
R ENCENESSCS. INC. AND SHMLL NOT SE REPRODUCED

WASTEWATER COLLECTION SYSTEM

GREATER BEANBLOSSOM, INDIANA

REGIONAL ASSISTANCE PLAN
BROWN COUNTY R.S.D. / HELMSBURG R.S.D.

GRW PROJECT NO.4825

| DESIGHED:

DATE:

| RAM DEC. 2019
[T SCALE:
CLIENT FROUECT MO, JOOUK _ Jad 1" = 1000
IrEVEIEWED: FIGURE NO.
SOURCE: BING MAFS |
| EM
SCALE CHECK: —— | apPROVED: L.l A m
THES MARK SHOULD MEASURE | EM
EXAGTLY 12" WHEN PLOTTED |

FILE MAME: G W06 Hetr=ster FWResorss ervd Mernushit806 PER Frers deg




MATCH LINE MATCH LINE

SEEFIG. 41a | — | | B
_
=l "
[
_ _
S 4" FORCEMAIN—- =
BEANBLOSSOM
STUDY AREA

FREEMAN RIDGE RD. \
STUDY AREA

LEGEND - X /r

PERMITTED EX.
7] SEPTIC TANK
- NO SEPTIC TANK
[57] PAPERWORK SCALE: 1" = 1000
g WASTEWATER COLLECTION SYSTEM i b UHM L
GREATER BEANBLOSSOM, INDIANA S Jad 1" = 1000°
engineering | orchilecture | geospatiol A xm,h.msmmu“ FIGURE NO
—__WWRECEOR: ____ REGIONAL ASSISTANCE PLAN —— - 4-1b
e e e G BROWN COUNTY R.S.D./ HELMSBURG R.S.D. TiSuwekSOUoMEASRE | gy




MATCH LINE

MATCH LINE

SEEFIG.4-1a  \ &

0

EE FIG. 4-1a

i

LEGEND

PERMITTED EX
S SEPTIC TANK

NO SEPTIC TANK
_M_ PAPERWORK

4" FORCEMAIN
FOX LAKE

STUDY AREA \u

WOODLAND _
LAKE STUDY |

3

i T | ==

SCALE: 1" = 1000

Sl

engineering | architechare | geospatial

WWW.gnwinc.com

ALL RIGHTS RESERVED: THiS DOCUMENT IS THE PROPERTY OF
R EMGIMEERS, INC. AMD SHALL NOT BE REFRODUCED
WHOLE OR INPART 08 UISED FOR QONSTRUGTION OF OTHER:
THAN THE SPECFIC PROUECT WATHOUT WRI TTEN PERMESSION

WASTEWATER COLLECTION SYSTEM
GREATER BEANBLOSSOM, INDIANA

REGIONAL ASSISTANCE PLAN
BROWN COUNTY R.S.D. / HELMSBURG R.S.D.

DESIGNED:

DATE

THIS MARK SHOULD MEASURE EM
EXACTLY 1/ WHEN PLOTTED

GRW PROJECT NO.4826 RAM DEC. 2648
DRAWN: SCALE:
CLIENT PROJECT NO. 2000 Jad 1" = 1000"
REVIEWED: FIGURE NO. |
SOURCE: BING MAPS
EM
SCALE CHECK. —— APPROVED: hl A O

FILE RAME: G WaZS-Heimenery FVIRERonS and MBnusisecs PER. Figues dvg




2

(B

0

&

=

4

%

‘.'.4\
N
s

AN

LEGEND

PERMITTED EX.
SEPTIC TANK

NQ SEPTIC TANK

L)

| A
| S
k

e
S

EYy
i

_~MONROE COUNTY

' BROWN COUNTY

Y

i
"

2L\

)

a,
s Sl

%
T

1l
B

S ——_

i*

g
f‘%

N

5T,
1

~im

2

!

Iﬁ__d_ LI h

__ ! E
i -
/! 4" FORCEMAIN

rrrrrrr

" FOR

CEMAIN

MATCH LINE

2000

|

|

|
—

oo |

SEE FIG 4-2b

SEE FIG 4-2b

PAPERWORK SCALE: 1" = 1000’
DESISHMED:  |DATE
g WASTEWATER COLLECTION SYSTEM SrTReETe “.H; S
£ LAKE LEMON, INDIANA i bk JAS 1" = 1000
engineering | archifecture | gecspatial - REVIEWED: FIGURE NO.
SOURCE: BING MAPS EM

Eghmg,_; Dn_w“xl:a REGIONAL ASSISTANCE PLAN SCALECHECK — | | apPROVED L.INm
S S i o8 U 8 o e s BROWN COUNTY R.S.D. / HELMSBURG R.S.D. THS AU XA MEATIRE EM




MATCH LINE

MATCH LINE

LEGEND

PERMITTED EX.
7 SEPTIC TANK

= NO SEPTIC TANK
& PAPERWORK

MATCH LINEZ |

SEE FIG 4-2¢

~— 6" FORCEMAIN

MATCH L/

SEE FIG 4-2¢

N

6" FORCEMAIN
MAT E MATCH LINE

SEE FIG. 4-2d SEE FIG. 4-2d

1000’ 2000’

—" E—

SCALE: 1" = 1000'

ALL FEGHTS RESERVED: THES DOCLMENT 3 THE PROPERTY OF
R EXGINERRS, 0. AND SR L MOT BE REPRODUCED: M

WASTEWATER COLLECTION SYSTEM
LAKE LEMON, INDIANA

REGIONAL ASSISTANCE PLAN
BROWN COUNTY R.S.D. / HELMSBURG R.S.D.

DESIGNED DATE:
BRWPROJECT N 4625 RAM DEC. 2019

DRAWN: SCALE:
CLIENT PROJECT NO. 3000 Jad 1" =1000"

REVIEWED: FIGURE NO.

SOURCE: BING MAPS

EM

EXACTLY 1/2° WHEN PLOTTED

EM

== 4-2b




MATCH LINE

MATCH LINE

=

LIFT STATION _

zo.w\
B

P g W

W L_ -_m _AI f
Lf/.[ 7_ 7@. _u__n_um_wnmz}_z _ .

J_..,_, _

.|c\\\.

| | ___

1
\

e

@ PERMITTED EX.
m_mv._.mn._..rz_n

LEGEND

& NO SEPTIC TANK
| PAPERWORK

SCALE: 1" =1000'

engineesing | architechwe | gecspaticl
WWW.gTWInC.com

AL FOGHT S RESERVED. THIS DODUMENT 15 THE PROPERTY OF
Chom ENGHEERS, ME AMD SHALL 13T BE REPROGLEES I

5% 5D PR CoseSTRRICTIEM: OF DTHER
Trail TS SAE NG PRLIECT TRT LT MRTTEN PERMSSION

Her
L10ITE Ll
i

WASTEWATER COLLECTION SYSTEM
LAKE LEMON, INDIANA

REGIONAL ASSISTANCE PLAN
BROWN COUNTY R.S.D. / HELMSBURG R.S.D.

| DESIGNED

[DATE

_ GRYW PROJECT NOLB2E

]
RAM  |DEC.2019
DRAWH TSCALE.
CLENT PROKECT MO, 0K JAS g
| REVIEWED. FIGURE MO

SOURCE: BING MAPS

EM
THIS WARK SHOULD MEASURE EXI

EXACTLY 12" WHEN PLOTTED

FILE AN i i, PRIt et Mg e S PER

[re———"



\“__ \ Ewmm_ﬂ_..

MATCH LINE MATCH LINE
E FIG. 4-2b

ﬁ'

s
]
e

LIFT STATION
NO. 2

" FORCEM

T
=

B .

LEGEND 0 1000' 2000'
PERMITTED EX.
Er SEPTIC TANK ﬂ |
= u.wmw_w,ﬂwux wpz__ﬂ SCALE: 1" = 1000'
g Homelown WASTEWATER COLLECTION SYSTEM TS RAM ke 2010
i , _ P i ot LAKE LEMON, INDIANA ke IAs | 1= 1000
=== — | . 2 = SOURCE: BING MAPS Ropceen  JHowENC:
| N / REGIONAL ASSISTANCE PLAN —— e 4-2d
o e — BROWN COUNTY R.S.D. / HELMSBURG R.S.D. Tswaksiononasws gy ‘




L ELT]

g SR S SO SENTY O RGN SR ST

NV 1d JONVLSISSY TYNOIOIYH
dVIA STTIOS

w
P
:
9]
Q
=
5
A
0
o
—
=
m
| 5!
=
7]
o
c
3]
@
A
n
o

Sd¥IN ONIB S3EN0S
STEY'ON 1D3M0Hd MaD

MO0 O LI3N0H LN

FENSYIM OWIOHS Mevii SIHL

OFLLOT NEHM L AL
f 1 203H0 IS
3TVOS

uL:

.
g
[

=l

0008

O Sunoid |




B 2 s 15 TSRS P SO 5 B GRr, 5 SIN Th
OSSR NI, LICHEIN L3 08S D0SES BHL a. ||

2
:
om
oo
S0
éz
>
Y
5
oo
—®
=
mz=
£S
)
S5
A=
(n]
A
w
o

OILLOT NIHM ZN ALLDWE
SUNSYIN TIN0HS WY SEHL

1 N03H0 IWIS

w3 |

QBN DY i

ScvN DNIB BIUEN0S

\OT1 'DNI¥IaNIONT ,

000 ON 123M08d LNSMD

goauoy

dV¥IN ST1I0S

STAFON LO3NCkd D

BLOZ "230
AL

000€ = .1 :3TVWOS




ID

Map Unit Name

Brown County

ID

Map Unit Name

Monroe County

AvA Avonburg silt loam, O to 2 percent slopes Ba
Ba Bartle silt loam, O to 3 percent slopes BdB
Be Beanblossomn channery silt loom, occasionally flooded BKkF
BgF Berks—Treviac—Wellston complex, 20 to 70 percent slopes Bu
cdD2 Chetwynd loam, 12 to 20 percent slopes, eroded CcrB
cdF Chetwynd loam, 20 to 50 percent slopes crc
Cincinnati silt loam, Wabash Lowland, 6 to 12 percent Cu
CnC2 slopes, eroded -
He Haymond silt loam, frequently flooded GpD
HkD2 Hickory silt loam, 12 to 18 percent slopes, eroded -
HKkF Hickory siit loam, 20 to 70 percent slopes -
Omz Orthents, earthen dam HoB
PeB Pekin silt loam, 2 to 6 percent slopes Bk
PeC2 Pekin silt loam, 6 to 12 percent slopes, eroded B
RoB2 Nabb silt loam, 2 to 6 percent slopes, eroded Bt
Sf Steff silt loam, 0 to 2 percent slopes, frequently flooded 8
Stendal silt loam, O to 2 percent slopes, frequently
St flooded, brief duration W
Sy Stendal silt loam, frequently flooded, very long duration WmC
mB Tilsit silt loam, 2 to & percent slopes
ud Udorthents, loamy
W Water
WaD Wellston—Berks—Treviac complex, 6 to 20 percent slopes
Wellston—Gilpin silt loams, 6 te 20 percent slopes,
WeC2 eroded
Wt Wilbur silt loam, frequently flooded

Bartle silt loam, O to 2 percent slopes

Bedford silt loam, 2 to 6 percent slopes
Brownstown—Cilwood silt lecams, 25 to 75 percent slopes
Burnside silt loam, cccasionally flooded

Crider silt loam, 2 to 6 percent slopes

Crider silt loam, B to 12 percent slopes

Cuba silt loam, frequently flooded

Elkinsville silt loam, upland, 20 to 40 percent slopes
Gilpin silt loam, 12 to 18 percent slopes
Gilpin—Gullied land complex, 12 to 22 percent slopes
Haymeond silt loam, frequently flooded

Hosmer silt loam, 2 to 6 percent slopes

Pekin silt loam, O to 2 percent slopes

Pekin silt loam, 2 to 6 percent slopes

Pekin silt loam, B to 12 percent slopes

Zanesville silt loam, 2 to 6 percent slopes

Water
Wellston—Gilpin silt loams, 6 to 20 percent slopes

=

T www.grwinc.com

AL FRrT S RESERET: THE DOCUUET I THE PROSESTY OF

SOILS MAP LEGEND

REGIONAL ASSISTANCE PLAN
BROWN COUNTY R.S.D. / HELMSBURG R.S.D.

| GRW PROJECT MO.2226 RAM DEC. 2019

| | DRAWM SCALE.
CUENT PROJECT MO, 2000 | Jal MIA

| frREVIEWED FIGURE MO,
BOURCE. BING MAPS | EM

SCALECHECK. —————— | APPROVED
THS MARK SHOULD MEASURE EM
EXACTLY 1/7 WHEN PLOTTED

5-1c

TLE MAVE AT ey FUSHEOLs 3 MINFOITE PR A P 3 0



3000

ﬂ”u

SCALE: 1" = 3000

FLOOD MAP

REGIONAL ASSISTANCE PLAN
BROWN COUNTY R.S.D. / HELMSBURG R.S.D.

THAN THS SPECFIC PROUECT WITROUT TiR1TTEN FERMISSION
FILE WAME G Wi25-Hemaberg FWfizoos and Merusi'a225 PER Figunes 2dwg




0

3000° 6000

™

Traad THS SPECFIC FROUECT WITHOUT WRITTEN FERMSE0H

FEE MAME. G 305 Heimsberg FVRnpods snd Manusi' 808 PER Figuset 10wy

REGIONAL ASSISTANCE PLAN

BROWN COUNTY R.S.D. / HELMSBURG R.S.D.

SCALE: 1" = 3000’
g FLOOD MAP AW PROECT O 4828 T oot

o | 5-2D




SHAARD MAP

REGIONAL ASSISTANCE PLAN
BROWN COUNTY R.S.D. / HELMSBURG R.5.D.

T e ——— e— T T




] 3000 6000’

SCALE: 1" = 3000

SHAARD MAP

REGIONAL ASSISTANCE PLAN
BROWN COUNTY R.S.D./ HELMSBURG R.8.D.

FILE NAME TTADDE Rty TLASasent a8 Lo naalDd PER Fourad 1 ong




By 2wt i3 EvTRO D S s SR ST O TN T

‘HEHLO S0 ROLLONEL MO0 04 G571 0 Lisa M50 3 10m:

18 CEEONIDOHE 38 LOW TS OWF O o

e e e
Woa" prothest

I oo | Bupsaubua

LSS SHL WHL

V.

7T ‘DNINE

‘a's’d 9dNEsSWTEH / 'd'sd ALNNOD NAMOYE
NV 1d FONVLSISSY TYNOID3H

dYIN ITONVYHAYND SOSN

S

JO0EK 0N L -L'Em
Car ON LI3M0ud MED

w3

ON SIS -

6102 "230
AL

000€ = .} ‘FVOS

.000€E

|0Gn-g

[ Ton S 4. N ‘.‘]./
7 .“.{!_._
EON,

r-\hf ) )

g

Lt
3|

' i # S

%

\< {5 A\ , = W e S e 1% SIS a RS e S e R S S
3 e Sl = Al iy o SIS = r =" = W e = = B ] 3 EraL e : . .“- .-‘I— ..-.\. ‘
oy U = T F j & f o " A ! \ Y o Y | 2 % I i 5 ..\

‘ - -.‘\“_ - ' - - - I 5 < S - { = -y = L o [ g ; ¥ = {} o Y
= | 5 e Ly 1 T = z e R . i R i | AT iy _' 3%~ M e :::"- R i) g "i X F: 3 TN | \._ oy 0

'{:::_“; : r’ . e‘ : ‘:_- i "-,':_-.
S =

LR

" ’ﬁ i &
: g

i

PR 03 00—
ST

e A
T 0AKRIDGE D

% T'T-.g,_,l

gasyavg :

el |




SIS YN T

NEORS-SPRd M1 R, | PHOHIEIN LS DLETSS SHL HHl.
L0 0 HOLLOMALENCD HO- 387 B LW M1 S0 3 10HM
WS OO T L0 TWHE ONY Ot SIEEMTNG M

S0 ALEEO0s BU § LEROO00 S TR S1H0M T

WO UG MM

X 4

ey sl a5

aaopul

|

\

Ry

‘a'S'™ DHNESNTEH / 'd’'S™H ALNNOD NMOYS
NY1d SONVLSISSY TYNOID3H

dVIN ITONVHAYND SOSN

av-g

BLOZ "230

i85 |3
il
Uk
SIERE

g:g%

000€ = .} :3TVOS

.000€

0009

y e \.?
i
fpRios=e |




EXHIBIT 6
T/M/F — HELMSBURG RSD



:SJUATIIIO))
Ino-aso|) 1d3loag e

Waewyouag 1dfoad-pI e

JUAUISSISSY [BIU] ®

;I3A0D JUIWISSISSE SIY} SIOP ISELS JEYAL

:3WIBU JOPIAOL] 2JUBISISSY [BdIUY2] IV

0919+

S UIAISAS 2] IoJ apod diz H_m.ﬁ ¢ Arewinid ay) ST IBUM

euBIpU]

4UI WIA)SAS U} S1 ATO]LLIY/2TRIS 18U M,

kd Bal K=l L

dV O 158dYIN0S —
SUONN[OS JVY =
oVou—

m.-ﬂuE —

dVOY SOYE'] T8I0 =

DY =
SUI W21SAS 2y SI oISl JV I YoTdm

9T#8S00NI

:oqUINN UL muﬂaﬂnuﬂm

sy smgswiay

JDWEN] WAISAY

=l Il Kzal

WIISAS INOX U0 punoasydeyq
UON)BULIOJU] WIA)SAS

SIMSUY Hue[g 903 ul (14

PT0T dung pasiay

Juamssassy Ajpede)) [eoUBUl] PUE [BLIDSRUR]A ‘[BIIUYII], WIISAS I2)BAI)ISBAN
digstoupied 20uB)sIssy AIUNWWo)) [erny]




YLEOPLOE N

G J0 | - [EDIUYDEL wewssassy AoedeD J L waishs Jslemsisen) |lews

}9aID) WOSSO[g UEdq :S)UIMWo)
‘(2quosap) 200 —
uoneardde pug] —
yre[d TOTBIIR[OAT INEMIISENY =—
PR UTEIP,T[3M. UOROR[U] ==
AR 10 UBI() =
X I21eM [s20] JO Apoq 12710 J0 B[ USATY =—
(d7ddp 1oy Aup
yooya) LasLs 1jemalses mok 1of symod sSmudsip ot o Py 5
PIMITAIY JON :S)UIWIWO )
ON @
X ajajdmoa jou ynqg ‘1 wo Sunjiom L[PAIY e
Saf e
S : 21500
e, juammadedal pue HoNIpuod ‘a5e 0] SB PaqLIISIP puE ‘("33
“}33] Jeaul] ‘sprun jo Jaqunu) pynuenb ‘pagnuapr aram

o ety

i
Ao
S

o

SJASSE UM I AI0JUIAUI JISSE UE PIINPUOD WISAS A1) S8 ¥
ettt gttty SO )
i : ‘ oN e
aapdurod Jou ng 1 U0 SUDIOM A[PATIDY e

X sag e
! L WISES JIPEMIYSEM 1) Jo Syuaunodmod
e [edis£qd [[e 0} §S223e [233] ULIA) BUO[ IARY WI)SAS 0K S0 €

9 {2ARY WSAS 121BM2)SEM IN0A S20D SUOIIIULOD 2014128 AUB MOF] z
—

LUIRISKS

gl 12/BMIISEM MOA AQ paatas ase 2jdoad Luewt Mol I

syuouoduio)) s)J pue wWdSAS Inox

LAnede) [ea1Uyd],

sjmiog in g | Jwanygaq s | qedary SIaMSUY
UEES G W I RERTITig tajapduro)) JoN] Huelg
[BIBLD {55245014 U] 1) Wl 114

9TFESOONI *3quImy] 1ULI3 ] 35 IBYISI(
Sy SINgGSWRH PWEN WAsAg

Juswssassy Ayoede ) [BDUBULT PUE [BLIASRUBIA “[BUGIA] WASAS I2)EADISBAL
digsiouyae g 20uelsISSy AIUNumo,) [eIny]




FLEDPLOZ A

SR,

e

G 10 Z - |ealuyosl

00

Juswssassy Aineden) 4L WRISAS JB1EMBISEN (|BWS

HalIEL g
SaK @
oN e
i(saseydolq ‘syea|
“8-3) saanyrej aunnol fue duarradxa mwaysds anok sao( I

ISJUIWLIO])

oN @

3ja[dmod jJou Jng 71 U0 SUrjIom APADIY e

)

L ATBSSDIW JIAAIIYAL PI[[LISUL SIIAIP [01JUOI UOLIIUWOI
-§5042 }22.L102 24ey Juejd JuaunEal) INEMIISEM N0k S30(] 1]

ISYUATHTIO)
oN e
aapdmod jom jng ‘1 wo SuUrfIom A[PADIY e
SIf e
SSBUIME.IP J[Ing
-sg Sunepdn Joj soepd ur aanpadoesd Jo wesSoxd e a1 ST a6
RInpEnuefy Aq ppddng [Enuejy NP0 ST
oN @
239jdwmod Jou ynq ‘)1 U0 SuNEIOM £[PAIY @
Sax e
ssimanodurod ABIRYISIP PUE JUIWIBAL} ‘HOI}II[0Y 3)2a1dmod
a1} JO UoREIUAMNIOP WI)sis aenbape pue sSulmeIp JIng
-SE 10 sdeul 2JBINI0E JARY MIISAS JIIEMIISEM IN0K S0 BG

ST )

oN @

a19[dmnod jou yng *1 uo Sunjiom L[PADIY e

3% @

Jsimeuodmoe)d WaysAs [BINLI) JAYI0 PUE “SHIOM JUIUIELL

‘sdund una o3 Juatdgyns 2anos Jaa0d [EILNII[I Lqpue)s
10 £3U2S121) UB IABY WAPSAS I3jBM)SEM anod saog 8

syjeaf 9548 ) ozuﬂnuﬂﬁom
SIK @
oN e
;sporiad peof yead 13130 .10 SWLI0)S SULINp
sprepoys Ayedes pasuarLiadxa 1242 WI)SAs Inok sBf] i

L(aOW) Aep
1ad suoj[es uorjw uy Apedes Juaunean [210] §,Ma)SAS MOA SI RN 9




PLEOPLOZ A

G Jo € - [eOluLIaL

Juswssassy ApedeD) 41 WaisAS JaleMBISEN |[BWS

08e sigad g] INOQE SUONE[OLA EIMOWNIY (S)EIO))
PIAY SJUAWWI0])
w ure[dxa - wajgqoid JuALIMD B ST ST} ‘Say e
PA)eSHIW 213M SIBEIED Jnq ‘Say e
oN e
&SuohEIwI|
nuwad Aue papaddxa JaAd mWASAs anok sey Sl

oN e
Sag e
;3[y uo L[jenjoe sjusmIITE

Jatpy0 o ‘suepd ‘sasuaor] ‘spmaad panmbaraygy Jo ey qpl

HuRg SIAIN SIUAWWo)
‘PlPY SIURWIWOT) 343 UL [Te IS1]
£3[17 U0 aaey 0} parmbar (WAlsAS UoI02[[02 FUIPN[IUL) WAASAS

Ino4 1 siuswWas1Se 1oyjo Jo ‘sueld ‘sasuzor] ‘suwad yoryy, B

souerdwo)) L10)e[n3ay

S)UATHIIO)
oN e
ueyd ou sey majsds - ajqedrjdde JoN o
saf e
cuepd
ueusjuew pue suonesado agy mofjoj Pumostad waysds og  4€1

oN e
ayedmoa Jou ng ‘1 Uo Surjiom LAPADY e
say e
suepd aouBuIUTR
pue SuoneIddo UINLIM ¥ JARY W)SAS JeMIIsem 1nod saoq  BE]
UBUIUIBTA] FALUIALJ

wefd [ ssep) LiojeladQ ¢ SSe[) ISJUIWU0))
sammn
[1E 3% [[&2 uo 10 {inp ue jou lojesado PaygnIad ‘op e
saumny
[TE 3€ [[&2 uo Jo A)np uo J0jer3do payILad 53y e
"PIoY SJUAWIIO]) Wl
urejdxa “oN J ;SWL) [[€ I [[ed uo Jo {ynp uo tojetado yuepd
JUAWEI) JIJEMIISEM P22 apesd seridoxdde ne sy |

sa0jerad() pagnI3)




FLEORLOZ A G JO ¥ - [eqluyIB] juswssassy Mwpeded 1 WaISAS Jajemalsep) |lews

ISR II0 )

oN @

X WIEJUIEW PUE JABY ‘Say e

LSPI0IAT RIUL T U T

pue suonerado SuIpnpIul ‘SPI0dal JUITIIEIT) JIJEMIJSEA
UIBJUIBUE PUE AT WA)SLS J)BMIISEM IN0A S30(] 0z

SOMIN nﬂnuﬁmw

paiiodag Jou AL 2A0QE T} JO I0W 10 U0 0N e

X pa1iodas asoqe 3] Jo B saf e

LT Sy

nonINSuod {ue Jo snyejs ay) pup ‘swajqoad

350y SUIA[OSAI J0] STONEPHIMIT0dAI pue swajqoad

ueuuew 10 jeuonesado Jolem ‘Suipeo]

2 pue SMO[J JO Alenrmms

% e ‘pourioprad sapiapnae aredal pue 2UEWAWET Jo AIBTIWNS
: s e

o Ry & juamadeusw 03 podax Lpremsaa Jojerado waysds a sao(g 61

surdaayp10o3ay suonerddQ

JILAAAA A[[TAYSEN 0] pI[NEH  S)UIWWe])

oN e

piay sjudmmo)) ui uredxa - ajqearydde joN o

X SIk e

slesodsip
spIjosoiq jo poypom pascidde uwe asey maysds anod saoq 81

SO0

P3123.1100 U3

10U JABY SIDUIIIP 3] JO [[€ 10 JWO0S PUE ‘SIY o

PR12A.LI0Y WAIQ IABY SIIUINIAP [[& Ing ‘SAX e

X oN @

PI9Y SHURITOT) 1} Ul

ure[dxa ‘sag JI ;saeak aang

sed 2} Ul W Jq 10 3)€)S ) WoIj WOLB[OIA JO 3I1}0U 10 IIPI0
JADEISIUIMPE AUE PIAIIIAT WIASAS JIJBAMIISEM INOA SEB LT
i 4 £ouage JY31S1240 Anok Aq wonpdadsur yse[joajeqg  q9f

PAJ0N] SADUIIYI(] ON :SPUIWWO])

oN e

a3admoa Jou Ing 91 U0 SUNjIoM APANIY e

X arqearjdde joN] e

SIf @

LPAIIRLI0Y

ua2q Louade ySisiaa0 anod Lq wonpoadsur
15B] 5, W)SAs N0k U0 SIDUWIARYIP [[B 24BH  BY]

o e




FLEORLOE A

GJ0 G - [edluyaa)]

Juswssassy Aoede) 4L WaIsAS IS1EMBISEN |BWLS

“aA0(E PIIIEAPI JOU SWA[qoxd [BIIUYII) W)SAS J3JEMAISEM 10 SADWAPYAP Aypeded (Rl umomy AUe AJNUAp! ‘mojaq adeds ) uf

HSTEI g}
SIL ®

Jluopedndde pue| J0 3unjsodwod

*3+2) spIjosolq asnaJ Jo 9[2L221 mwajsLs ok saog

LLD

UT3)SAS J9)BMIISBA JNOA ST UdIIS MO :Ho9yd A)[iqeure)sng

oN e
pajepdn 3q 0} SpIU I Inq ‘SIX o

232]dumod j0U Ing 1 U0 SUNIOM A[PAIDY e
JUALIND ST 3T pUE ‘SAX ®

e

i e

X

s,

355

cuepd
asuodsal £HUISIIWI UE ABY WISAS J3)JBMIAISEM 1IN0 S20(] I
ON ®
pajepdn aq 0) Spaau 1 Inq ‘say e
aje1dumoa you yng 1 U0 SUTIOM APATIIY e
JUILIND SI } pUE ‘Sax e
£JUIWSSISSE
s AN[IqeIauNA € AR WASAS 19)BMIISEM IN0L S20(] i
surnue[d Aouadiowy
JUAUIR] SPUIWO))
ON ®
SN @
Jueja
X JUATILAL) JIJLANIISEM 3T} JE pauriopiad
Su1sa) [003u0d $53004d ISNOY-UL I0 (B[ IPISING UE 0 JUIS
Sunsy “3°2 ‘Surioymow jo.1)mod ssadoxd Tengax
e Jo 1108 Lue mroprad siojerado waysds anok og 1z




YLEOPLOT A G Jo | - |eusBeuepy Wwslwissossy Aede) N1 WeISAS Jojemalsep) [lews
((A3102dS) 1030 =—
:(A3100dS) 10410 ===
{(A3102dS) 1013 ==
ey Auno)) 1o [edIouniy =—
X uoresida] Surjqeuy [8007] I0 QRIS ==
KYISSR0ON] 29 9OUSTUDAUO)) OI[qNJ JO SOJBOIHID)) mem
Auoymy unerad() Jo $o1BOLIIIA)) =
SMBIAG UONBIOAIO]) wem
uopneiodioou] Jo SS[ONLY =—
(A1dde 1e3
[12 399UD) (,S9Y1] S,WISISAS JJBMOISEM O} UI 2q PNOYS ‘I0JeIoY)
‘puE JURAS[SI SIe SJUSWNIOP [RUOHRZIURSIO SUIMO[[0] 341 JO UOTYM 1oy
((£y100ds) 1913() =
d1ysIauMO SJRALLJ me
X [I9UNOD JO PIBOG] =
{UISISAS 10JeMma)seM JNOA S9GLIOSAP 159q 9ouBtIaA0S Jo odAl 1eym ¥Z
:(Kroads) 1o)==
[eQUT ==
'010 ‘aAnzeIodooo
‘diysisurred ‘drysiojeridord ajos ‘wonerodios :yoid 10, ==
013 ‘0AneIad00d ‘yoneIoosse ‘emnul ‘uoneiodios :3oid J0F JON =
JUSUIUIOAOS [2IOPO,] meme
JUSUIUIDAOS 0]8}G mem
X JUSUIULISAOS [BOO T mem
,WRISAS 101BMB)SBM INOK SaQLIOSP 1s9q diusiousmo Jo od4) 1eym €T
Aqisuodsay pue Lrogny
Amnede) [eLIdSCUR]A]
sjputod | 1wenya( | 1wengaq Ims | siqeidodoy sMsuy
LERE ) ‘agepdwmo) JoN yuepq
mmmogwo..E U Wi [y

9T¥8SOONI :JqUINN JIULIdJ dZALYISIY
Sy SIngswioy :oureN wWdIsAg

yuowissassy Ayoede)) [eurUl] pue [BLIDSBURA ‘[EIUYII], WIISAS I9)BMIISBAL
digsiouyae g 90ue)sissy AJunumo)) feany




FLEORLOE A

G J0 7 - [euabeuepy

*SJUI L0 )
oN ®
Amua jyoad a0y ‘ajeartd - ajqedrjdde JoN o
JA0QE ) JO [[& ‘SAf @
JU3Y) SHOT)IE PUE PAssnasip
SI3)JEUI JO PA0JAI UINILIM )BINIDE pue ajdwod & o
PUD $SIIP[OYIYE)S JIYI0 PUE SIIUWOISND
WI0.1] SPUAUWII0D J0J PA)eudisap vpuaSe 2y} U0 JUWIl)
ippudde UMM B

wswssassy Apeden 4L weaishs 1slemalsep) [[ews

ta1ay) st ‘Suneau [IPUNOD A0 PIEoq §oBa 04 6T
ESTEL )
S3% e
Lnua yoad aof “arearid - sjqedndde jop e
oN ®
Junionb
B JO )28 0} anp pajjeoued Apuanbauy sSunsauw [1ounod 1o pioq a1y 87
IS)UAWO))
oN @
Lmua ygoad o) ‘deatad - sjqedijdde joN e
S3f e
LSTUNIW paounouue
Aparpgnd ‘pajnpayas A[IE[NS1 ploy [PUN0I 10 pieoq 3Y) S0 LT
SSUNIIA
ON @
SOf @
Jyuawded ao10§ud pue saaj AAd] 0) HonEZIUESIO
a1} 10] AJLIOYINE J8I[D Ipiaoid SJUIWNIOP [BUOHEZIUESIO0 AY) O(] 97
SJUDWINIOP SUIBJUIEU AMLIONY :SIUALIUIO))
oN ®
pajepdn aq 0) paaul [ 10 JUI0S JNg ‘SIX ®
ajep 03 dn aae SHUWNIOP [[€ PUE ‘53X @
S3[1J U0 SJTAWNI0P
[EUONBZIUESI0 JURAI[II JID JABY WIISAS IIJBMIISEM 91) S90( (ST




FLEOFLOZ A G 10 ¢ - [euabeuepy JusWssassy Alneden 4L WalsAS 19]EMaISEN) ||BLUS

1SJUATIUIO))
ON e
X suonetado pajpenuod - jqedrjdde JoN e
sy e
SIS A1
urgjuIew 0} WY} J[qeus 03 1aplo ul sasojdwa Ja7jo pue siojesado

J0J Suruiea) demwa)sAs apraoad wajsds 1ajemajsea anok sao(q pe

[PuUuosIdg

SJUSLIO))
ON ®
X S e
S(SUOISSIWO pue SI10.L1d ‘uorjesuadwod
s uaunfIom “95ewep A1adoad pue aar) papuaxa ‘OIpiqer
[e1auad “3+2) a5e12400 20oueansul jenbape urejuwew WI)SAS IN0A SI0(] Iy
IS)UIWO))
oN e
X S3% @
spasn Oeded wagsds jo a8eyuadtad
ssasse A[jediporiad juswaSeurl §, WA)SAS I2)EMIISEM ) SA0(] iy
i 1SIUAWIWIO))
< . Y i oN e
Saf e
SR S isanIiqisuodsal pug sannp 1)
3 ui Suruies) J1JBWAISAS PUB UOIEJUILIO IM papiscid (JdSeuew [B1auas
SI30 AU [IAUN0D J0 pieoq “5°9) sidSeuril pue siayew Adifod iy I€

AJUQ) SIQUII[A] PJABOY SIUIWW0))
oN @

X SIL e
L[PUU0SIA WIAJSAS JIJEMIISEM AN JO
L sdigsuonepaa Surpiodas pue sajoa 3y3 aqrIdsap jey) (suonisod Jaajunjoa
RO pue saakojdwa ‘sjedLIo pazdae ‘siayew Ldijod Suipnpour) suonisod Je

S e a0j suondridsap qof pue spIEN) [EUOHEZIUES.IO JABY WI)SAS AnoA s30(] o€

supesad() ‘Surseurp ‘SUIUIIA0Y)




rLEOFLOZ A

e

4

e

G 10 p - |euaBeuepy

juswssassy Moede) N1 walsAs siemalsep) ||Bws

ISIUA LU0
oN ®
SIauIo)snd ou - Jjqearjdde joN e
sk e
& SONSST 3537} ssauppe Adjenbape sondrjod Juasind mod o  qo¢

el I

a2

(SB35 pUB S[I0 ‘Sje] “YISUIIS SS0XND
pup [SUOIUUOD [BLOSNPUL/TRIMSOD «
{813W0ISND MIU FUNOIUUOD JOJ SUOISUI)XD «f
{201A335
103 sjuawaIInbal 9AISS20X 1M SIDWOISND aAadsold «
5108 panqyoid
sjurejduwion 12u01snD o
‘safIeyd uonO2UU0Y o
I521RT I2EMAISEM o
1SUOI0R[[02 o
‘syuawded pue spusodap Jowolsno o
:uo saorjod [euloy paydope waysAs moi sey  wvog

SIUBLIWO))
ON e
sIawo)snd ou - ajqearjdde joN e
S e
LSuone[ngax
pue sa[nu pajdope s sIawo)snd 0} AqeieAe e wajsAs Inok s c¢

SI2W0)sN)




FLEORLOC A

G 10 g - [euabeuepy Wwawssassy Aoeden 4L WaisAg JolEMalSEN (|[EWS

"JA0QE PAYNUIPI Jou swajqo.d [ELISSEUEBIU WIISAS J9)EMI)SEA 10 SAUIILSP Ajdeded _u_.uumn_.n:_ umowmy Aue AJuapi ‘mofaq 2aeds ayy uj

ey

ISJUIUWIO )
5% @

Jsuonnjos AS13U7 JANRILI)[E

pue Surdesspue| 10] UONIBWE[IAL J3JEM 31| ‘saopdeld JuswaSeus
152q U0 SUONRIISHOWAP 3[qed1jdal SI2uI03snd J13JJ0 wdIsAs AnoA sao(

SO

ISJUIUIWO )

KLouanye AS13ua apnpoul Yloq ‘sax e

Jsaanseawi Loulidiye AS19us apnjoul saanpadoxd

Suneiado paepue)s pue uejd soueudymew pus suonelado anok o

FIND

ISJUIWUO))

S3f e

Jsuonesado 1oj AS1ua

JO SULIOJ A EUIA)[E JO AJ[IqISE3) ) Pa)esnsaAul wajss anok sey

EIND

ISJUIWWO))
SIk ®
{S[B0S 25N I3)EM I[EIINSEIU ISN WI)SAS IN0K sao(

SJUIWWO)
S @
Jupne judwadeuew £319ua ue pajdjdwod waysds o sey

TND

¢ WIAISAS JIJBAI)SBM INOA ST UIIS MOH I AIiqeure)sng




FLEOVLOC N

e

G JO | - |epueuly awssassy Aloeden 4N WaISAS J2)eMRISEN |[BWS

yuawajdun [[Ia pieoy S)UIWO))
ON
Saf e
; 4BUNA2W PI[NPaYds A[PUNNoI JIe3
1e puuosidd Surdasyyooq maysis mouj sjiodar anuasal pue ssuadxa
US)ILIA JAIIIDI JIUMO JIT}O0 IO [DUNOI/PIBOG §,WII)SAS Y} S0(] 8¢
punj 3u0 A[UO SI 3I3Y |, "SSULI[\ PIeog 34} )&
pasoadde are saamIpuadxa [V ‘WI)ILIA JOU 1€ SAUNPIV0LJ (SIUIWWO))
(AL0]3q pIa1} SHTIWTIO,) I} UI SINPadosd 1o
sard1jod Surssim 37} AJNIUAPI) SUISSIW 2I€ [[€ 10 WS ‘0N @
AA0qE 3T JO [[€ ‘SIX e
& UOTDUNY SUNUNOIIE PUE IDUBUL 3Y] Ul I[A0IT JIOW
10 0M] TIIMIA] SIDI[IqISTOdSIT pue SHYSE) JO UOISIAIP
‘S1UN0IIE JUB(] JO UOYEBI[IDU0IAL JB[NSAT ‘SHIIYD U0
3IN)BUSIS AU0 UBY) 10w “§'3) S[OIJWOD [BISI] [BUINUT
pue $SID1AI3S 10 SP0oo3 Jo aseyaand oy o
{S)UNO0IIE I9Y)0 0] SIAIISAI JO JIIJSURI) ) SUNOLISAT
‘sasodund pasoxdde
0} Spunj Jo aan}ipuadxd pue asn ay) SunOLISA
:10] saanpadoxd
UL 10 ‘sana1jod ‘s38s320ad Ay WIYSAS I1IJLAI)SEM ) SI0(] LE

JUdWIRSBURJA] [RIOURBUL]
Anede) eroueulj

syutog
UIAIN)

ITETENEN|

ARy us | 2iqeidadoy SIIMSUY
fajapdmo)) joN yuepqg
‘sSaaS01 g U Ay ul g

9THF8SOONI 13 UINN] JIULIdJ ABILYISI(]
ASY Singswiay :dWe) wWaysig

JuamIssassy Aydede)) [eoueUl] pue [ELIDSBUBTA ‘[RIIUYII], WIISAS IIJBMIISBAL
digsioulaed 2oue)sissy AJunwmo,) [eany




¥LEOPLOZ A G J0 T - |eueuly uswssassy Aoede) JWL waishs 1sjems)sep) ([ews

a[qedrpddy JoN :S)USUIO.)
X ‘ o N
S3f e
£10)1pnE 2Y) Aq IpEU SUONBPUI W UIOIL
Joleur yuswapdwr 12UMO IIT30 10 [IIUNOI/PILO] §,MI)SAS 3G} SA0(] TP
ISJUAWTO))
ON @
SOf @
$S110daa JIPNE MITAST JAUMO JIT[)0 JO [IIUN0Y/PIe0q S, WA)SAS 9y} S0 (I
1IPNE S)UN0IIY JO pleod 2]E)S (SIHIWUWO))
ON @
X SI% @
& (dnoxs 132d 10 VIO
¢8'2) J031pne quapuadapur ue Lq mef ae)s £q painbaua se 1o LpaemSaa
pPalIpnE SUONIBSULL) PUR SPI0JAT [BIDUBUL] WIH)SAS I9)EMIISEM IV B[}
IS)UAWWI0))
ON @
X SIf e
{S1U2 I} E)S
1sodap YUeq Ma1431 JIUAMO JIT)0 10 [IDUN0I/PIBO( S, WISAS 3y} S0 oF
"IPB 1L SU0III0.1d O) "JUNOIDIE U0 AJHO SI IIY [, :SPUSWUIO))
(S}10d31 [BIDUBNL 1) Ul PIpN[oul 10U 1B JEY} JA0(E
PaIsI] SaU0 ) AJIIUIPL ‘M0[3(q P[OL SIUSWUIO)) T} UI)
X syr0dal [eIOURUI} AY) U PIPN[IUI JOU I8 ISIY) JO IWOS ‘0N
JA0(E IT) JO [[E ‘S e
£198pN( PAAOIdde ) UI UAOYS §ISTIAXD
PUE SaNUAI papaafosd o) paredurod ‘saanyrpuadxa
PUE SANUIAL VP-01-4024 [UHIOD IY) MOTS
pue {(sso[ 10) ures [EIOUEBUI} 19U 1) MOYS o
B SWIR)SAS 1Y) JO SIUNOIIE IO PUE SHUNO0IIE Funjerado
[BI9UAS WIIM)IQ SPUNJ JO SIAYSURL) [[B MOYS «
{sasuadxa [B10) 91)) JsUTESE SINUAAI [€10) ddedmiod
:poriad M1l 91} J0J spiodad [epuRTY 3y} O(] 6<

e

-
"II'I
o
25

it




FLEOPLOZ A

G JO € - [elouUBUI4 juswssessy Auoeden 41 wWelsAs 1sjemaISEN) [|BLUS

LS UITIO )
oN @
saf e

e e

e e

+Auo sasodand
I9)EMI)SEA 0] PAJEIIPAP SIAIISAI JIJEMI)SEM 0] PIJBIO[[E SpUN] oIy

qsy

ISJUAWIWO))
ON @
L5 €
daAI9sal sjmdmascsdun fepde) «
dAxdsal LHudbiowy o
aA13saa Juawdedar yjuamdinby
JAIISAI IDTAIIS 143(T «

2t

.

aatasal Sunerdd o

oy

:Spuny 2413831 Jo sajduexy

R
e

Zsasodand asay) 10J spunj
soue[eq SurnuISaq Jo wonedof[e ure[dxa 0} I[qE[IBAE I[NPayYds AeIsdas
B SI 0 ‘SPUNJ 3AI3531 £1BSSII9U IPN[IUI }25pNq [EnUUE 37} S30(

Bl

ISJIUAWTO0))
oN @

S3K e

L1 aswmadxa £y Jo Bunjoe) ajqeud o) (duoydafy ‘ramod

‘sarjddns ‘saredas ‘speatmwayd ‘salreqes “3+9) sasuadxd duUeUI)UILW pue
Sunesado 10] s)UNO0XIE-GNS JUIDLNS IPNJIUT }95PNQ [ENUUE Y] S0

L

ISIUIUWWO))

ON ®

saninn 1230 a3erado jou saop - ajqedjdde JoN o

SR e

$IINATIS/ANDN Yord

10] spunodde asuadxa pue anuaaal yeaedas 195pnq [enuue 3y} s0p
SI0TAIAS J0 SIDININ I2)0 s eIado I2UM0 WIISAS IJEMIISBM 1) JT

£F

SUJAIU AIBNUEP Y] JE p1dopy :SJUIWL0))

ON e

S3% ®

,1e8pnq [enuue ue jdope

pue asedaid saumo 13730 10 Apoq Sunjew Lorjod s, mwa3s4s 3y} sso(g

o

$S320.1J 198png [enuuy




PLEOVLOT A G JO ¥ - [BIoUBUL4 Juswssassy Ayoede) S L WaisAS Jojemelsen) [[Bws

1SJUAWO))

ON ®

X sasuadXa JUALIND 12402 0} 3jenbape aae saA19531 Jng ‘ON] @

I @

25 oecy uonsanb I3s)

S SIAIASAI AIBSSAAU JJp pue (dueunUILW pue suonyerado)

sasuadxa JUaLIND J3A0D 0} AUW0dul §3noud anpoad
AIMIINIIS BT JUALIND §,MIIISAS I9)BMI)SEM INO0A SI0(] 0s

1SJUIUW IHO))

ON ®

X JR[IWIIS 208 SIWO0SND [[¥ - 3jqedrjdde joN e

Saf e

e .« SSIUIIRY,, 10] SIAWO0ISND
R INOA WO} SINUIAL JO L1403 ) paIed WO 1943 NOK ALY 6F

sa1ey posiey SIURIIo,)
‘pIeY siusunmo)) 21 ul urejdxyg
6 1-uer JI2emalsem Sunean JO $1500 a1} PIB[NI[ED UISAS INOA JUITI 1SB] J1f1 SBM USYAN g

(AJUoW-19/0S 5'3) porad ouiit / S

AR JeuLIo} 2y ul asuodsal ok JuL ases]d | WelsAs MoK 0] Jaemalsem SWSIRYISIP
Iawmo)sno e 03 a8eyp Suiiq (Od) JPSuans SS30X2 [810] 9FLIAR 2] ST IBYM PLY

(A[tpUO-1q/0zS - 5°2) potad

awy / § 1euLIo} oy} Ut asuodsar moK 1aju2 asea[d [welsAs ok o) aseals
Ppue S[10 ‘sig} SwSImyosIp W0 & 0] 28IRYD SUI[[Iq [210] STRIAR U] SI TRYM I

(Ajyuuow-1q/0z$ “5°2) poutad aum / [
JRULIOJ 2L UI asuodsal oA Iaju2 asea]d | W21SAS MOA 0] I121Bmalsem SulSIeyasip

J3WI0ISND [RIDISTIUION/[RLOSNPUL Ue 0] 2812y Sul[[iq [e10] 35eIoAR 913 SI 1RYM qLy

(Ajquour-1q/0z§ “5'3) pouiad awn
% / g 1euLI0f 2y Ul asuodsal mok 191u2 ased[J [ WAISAS INOA 01 IJBMAISEM
YIUow/(.§ SWISIBYISIP J2WOISTID [BIUSPISAL B 0} 25102 SUI[[Iq [R10] 2FRIIAR I} SI JRUM, B

sumag ey

e

o
2o

:S)HIWHI0.)
X . ON ®
Sy e
e Juonepui 1o} saesuadmwos pue sasuadxs aanyng
sassaIppe Jey) uondafoad 198pnq 1eal-nnu € sy wWI)sAs anok sao(q oF




¥LEOVLOT N G 10 G - [EOUBUIY uswssassy Apoeden 41 walsAs Jajemalsen) ([BwS

*2A0Q & PalIIuapl jou swajqoad [BUBUL Wa)SAS J191EMIISEM 10 SaRUARYp Aldeded [eroueul umouy Aus LJNUIp! ‘Kofaq oeds ayy uj

HSTETTN I g)
Sy e
J(Burdwnd pue
uonesae 10j “°5-9) suwiaped aSesn A51sua 531 paddew Hpn Inok se <49
1S103W WO
SIK @
sued JuWISeuR J3SSE UR JARY WI)SAS 1oL sa0q  $49
STET g
SIx @
.SSuiAes 10J sealw [enuajoed 13gjo pue §)s0d yead
-uou pue yead ssnosip 0} 1a1jddns 31903 1nod pajdejuod nok sy €19
SIUA WO
S3% e

X
=

4SRANUIUL PUE $3)8Qa1 ABISU3 J[(E[IEAE JNOQE Mouy AN INoA S0 749D
HSTETTTG
Sk @
JABI9UD A[(EMITAI JO uonB)uIWA[duIl

9} WO.JJ SBUIAES IPN[IUI 0} §)S0D ULId} SUO] IIPISU0d wAsAs anod o] [49

{WIA)SAS JI)BMIISEM INO0A ST UIAIS MO 3D A)[Iiqeure)sng

TIJJLIAM JON] :SIUAWWO.)

ON @
X aajdurod jou Ing 41 uo Furjiom SPANIV e
Sk ®

cuepd syumsmaaoxduur [e31ded € oAy waysAs 1nok sao(g 1s

Suruue(d syudwAoadu] jeyde)




FLEOFLOZ A | - ewwng Juawissassy fyoeden 4L WalsAs Jsjemalsen [|BwS
Bl 1apiaold souelsissy [ealuyoa]
ueBion 7 13u3
:Ag wayshs JsjEM aU} JO JIBYSQ UO PIAISOSI JUSLISSSSSY 'dvOY Ag papiwgns JuaLWSSassy
6LIETI6 :3)ep uone|dwoo JuaLissassy
‘awred s, JV L 2y} pue 3jep uonadjdurod ay) ‘mInumuinl € Je ‘Aofaq 13jud jsnu s1apiaoxd adue)sisse [ed21uyad) JV I 210N
:S)UAWIWIOY [BEUONIPPE/SSUIPUL) JUIUISSISSE Jo LIBWING
0 1 < SE syusuodwo) [V Jo [ejo]
0 L I L [edueuly
0 I 0 I [ELIDSBUETA]
0 £ I LT [BIIUYI,
sjuiod i LG RIIETY | yuLRya( 1S s[qerdaddy yuduoduio) fyede)
U3 ILI30U0)) ‘ayerduio)) jJoN
[BILL) ¢SSaIB01J U]

(SY SInqsW  PWeN WNsLg

9TPSSOONI *43quInN JULIdg A3IeydsIq

JudmISSasSy Ajidede)) [BIoUBUI] pUE [BLIDSBUR]A] ‘[BIUYIY], WIIISAS JI)BMIISBAA
digssauied 20ue)sissy AJUNmwuio)) jeanyy




B52112
'STATE OF INDIANA

¢ AN EQUAL OPPORTUNITY EMPLOYER ‘ STATE BOARD OF ACCOUNTS
/ A 302 WEST WASHINGTON STREET
g ROOM E418

INDIANAPOLIS, INDIANA 46204-2769

Telephone: (317) 232-2513
Fax: (317) 232-4711
Web Site: www.in.gov/sboa

February 12, 2019

Board of Trustees

Helmsburg Regional Sewer District
2347 State Road 45, P.O. Box 147
Helmsburg, IN 47435

This report is supplemental to the audit report of the Helmsburg Regional Sewer District (District),
for the period from January 1, 2013 to December 31, 2017. It has been provided as a separate report so
that the reader may easily identify any Examination Findings that pertain to the District. It should be read
in conjunction with the financial statement audit report of the District, which provides an opinion on the
District's financial statements. This report may be found at www.in.gov/sboa/.

As authorized under Indiana Code 5-11-1, we engaged private examiners under our review {o
perform the audit of the District and perform procedures to determine compliance with applicable Indiana
laws and uniform compliance guidelines established by the Indiana State Board of Accounts. The
Examination Findings and Results contained herein describe the identified reportable instances of
noncompliance found as a result of these procedures.

We have reviewed the Supplemental Audit Report for Helmsburg Regional Sewer District prepared
by Crowe LLP, Independent Public Accountants, for the period January 1, 2013 to December 31, 2017. In
our opinion, the Supplemental Audit Report was prepared in accordance with the guidelines established by
the State Board of Accounts.

We call your attention to the findings in the report. Pages 3 through 4 contain four Examination
Findings and Results.

The report is filed with this letter in our office as a matter of public record.

Paul D. Joyce, CPA
State Examiner



COMPLIANCE EXAMINATION OF
HELMSBURG REGIONAL SEWER DISTRICT

Brown County, Indiana
January 1, 2013 to December 31, 2017



HELMSBURG REGIONAL SEWER DISTRICT

Brown County, Indiana
January 1, 2013 to December 31, 2017

CONTENTS

SCHEDULE OF OFFICIALS

INDEPENDENT ACCOUNTANT'S REPORT

SCHEDULE OF EXAMINATION FINDINGS AND RESULTS:

2018-001: BANK ACCOUNT RECONCILIATION REVIEW

2018-002: APPROVAL OF DISBURSEMENTS

2018-003: MINIMUM LEVEL OF INTERNAL CONTROLS

2018-004: MATERIALITY TRESHOLD

EXIT CONFERENCE



HELMSBURG REGIONAL SEWER DISTRICT
SCHEDULE OF OFFICIALS
January 1, 2013 to December 31, 2017

Office Official

Treasurer Harrietta Weddle

President of the Board Jeff Keener

Term
01-01-13to0 12-31-17

01-01-13t0 12-31-17




INDEPENDENT ACCOUNTANT'S REPORT

To the Indiana State Board of Accounts and
Management of Helmsburg Regional Sewer District

We have examined Helmsburg Regional Sewer District’s (*Unit”) compliance with the Indiana State Board
of Accounts’ Accounting and Uniform Compliance Guidelines Manual For Special Districts during the period
January 1, 2013 to December 31, 2017. Management of the Unit is responsible for the Unit's compliance
with the specified requirements. Our responsibility is to express an opinion on the Unit's compliance with
the specified requirements based on our examination.

Our examination was conducted in accordance with attestation standards established by the American
Institute of Certified Public Accountants. Those standards require that we plan and perform the examination
to obtain reasonable assurance about whether the Unit complied, in all material respects, with the specified
requirements referenced above. An examination involves performing procedures to obtain evidence about
whether the Unit complied with the specified requirements. The nature, timing, and extent of the procedures
selected depend on our judgment, including an assessment of the risks of material noncompliance, whether
due to fraud or error. We believe that the evidence we obtained is sufficient and appropriate to provide a
reasonable basis for our qualified opinion.

Our examination does not provide a legal determination on the Unit's compliance with specified
requirements.

Our examination disclosed material noncompliance with the Accounting and Uniform Compliance
Guidelines Manual For Special Districts applicable to the Unit during the period January 1, 2013 to
December 31, 2017, as described in items 2018-001, 2018-002, 2018-003 and 2018-004 on the following
Schedule of Examination Findings and Results.

In our opinion, except for the material noncompliance described in the preceding paragraph, the Unit

complied, in all material respects, with the aforementioned requirements during the period January 1,2013
to December 31, 2017.

Crowe LLP

Crowe LLP

Indianapoilis, Indiana
December 21, 2018




HELMSBURG REGIONAL SEWER DISTRICT
SCHEDULE OF EXAMINATION FINDINGS AND RESULTS
January 1, 2013 to December 31, 2017 .

FINDING 2018-001: BANK ACCOUNT RECONCILIATION REVIEW

Criteria: Indiana Code 5-13-6-1(e) states, "All local investment officers shall reconcile at least monthly the
balance of public funds, as disclosed by the records of the local officers, with the balance statements
provided by the respective depositories.”

Condition: During testing, we noted that there is no formal, documented review of bank account
reconciliations.

FINDING 2018-002: APPROVAL OF DISBURSEMENTS

Criteria: Indiana Code 5-11-10-1.6 states in part, ... (b) As used in this section, ‘claim’ means a bill or an
invoice submitted to a governmental entity for goods or services. (c) The fiscal officer of a governmental
entity may not draw a warrant or check for payment of a claim unless: (1 ) there is a fully itemized invoice
or bill for the claim; (2) the invoice or bill is approved by the officer or person receiving the goods and
services; (3) the invoice or bill is filed with the govemmental entity's fiscal officer; (4) the fiscal officer audits
and certifies before payment that the invoice or bill is true and correct; and (5) payment of the claim is
allowed by the governmental entity's legislative body or the board or official having jurisdiction over
allowance of payment of the claim. . . ."

Condition: During testing of disbursements, we noted the Board approves AP Claim Vouchers after the
disbursement has already been made. The outside CPA receives the invoices at each maonthly meeting
that were paid in the previous month. He then creates AP claim vouchers and the Board signs off as
approved.

FINDING 2018-003: MINIMUM LEVEL OF INTERNAL CONTROLS

Criteria: The Indiana State Board of Accounts (SBOA) is required under Indiana Code 5-11-1-27(¢) to
define the acceptable minimum level of internal control standards. To provide clarifying guidance, the State
Examiner compiled the standards contained in the manual, Uniform Internal Control Standards for Indiana
Political Subdivisions. All political subdivisions subject to audit by SBOA are expected to adhere to these
standards. The standards include adequate control activities. According to this manual: "Control activities
are the actions and tools established through policies and procedures that help fo detect, prevent, or reduce
the identified risks that interfere with the achievement of objectives. Detection activities are designed to
identify unfavorable events in a timely manner whereas prevention activities are designed to deter the
occurrence of an unfavorable event. Examples of these activities include reconciliations, authorizations,
approval processes, performance reviews, and verification processes. An integral part of the control activity
component is segregation of duties. . . . There is an expectation of segregation of duties. If compensating
controls are necessary, documentation should exist to identify both the areas where segregation of duties
are not feasible or practical and the compensating controls implemented to mitigate the risk. . .

Condition: During testing, we noted that the Unit did not have formal documentation regarding the
implementation of the minimum level of internal controls.




HELMSBURG REGIONAL SEWER DISTRICT
SCHEDULE OF EXAMINATION FINDINGS AND RESULTS
January 1, 2013 to December 31, 2017

FINDING 2018-004: MATERIALITY THRESHOLD

Criteria: SBOA State Examiner Directive 2015-6 requires political subdivisions to develop a materiality
threshold policy approved through ordinance or resolution and policies and procedures to administer and
report.

Condition: During testing, we noted that the Unit had not adopted a materiality threshold for the period
under audit.




HELMSBURG REGIONAL SEWER DISTRICT
EXIT CONFERENCE
January 1, 2013 to December 31, 2017

The contents of this report were discussed on December 21, 2018, with Frank Muzzillo, External
Accountant, and Denise Broussard, President of the Board. The officials acknowledged the findings.




RESOLUTION OF HELMSBURG REGIONAL SEWAGE DISTRICT

RESOLUTION NOQ: 2016- ©|

RESOLUTION OF THE HELMSBURG REGIONAL SEWAGE DISTRICT ADOPTING UNIFORM
INTERNAL CONTROL STANDARDS FOR INDIANA POLITICAL SUBDIVISIONS

WHEREAS, 1.C.5-11-1-27 requires each political subdivision to maintain a system of
internal controls in order to promote accountability and transparency; and,

WHEREAS, in September 2015 pursuant to 1.C.5-11-1-27(e) the Indiana State Board of
Accounts developed and published the Uniform Internal Control Standards for Indiana Political
Subdivisions in order to provide the basis of common understanding to assist public sector
managers in complying with the internal control requirements; and,

WHEREAS, the Uniform Internal Control Standards for Indiana Political Subdivisions
Manual is available on the government website at www.in.gov/shoa and contains the
acceptable minimum level of internal control standards; and,

WHEREAS, pursuant to 1.C.5-11-1-27(g) after June 30th, 2016 all Indiana Political
Subdivisions must develop local policies regarding internal controls and insure that personnel
receive training on internal controls; and,

WHEREAS, the Helmsburg Regional Sewage District (“HBRSD”) finds that the policy
regarding internal controls should be the internal control standards as set forth by the Indiana
State Board of Accounts Uniform Internal Control Standards for Indiana Political Subdivisions
Manual; and,

WHEREAS, the fiscal officer of HBRSD is Frank Muzzillo, Financial Clerk, and pursuant to
the Uniform Internal Control Standards for Indiana Political Subdivisions, the fiscal officer shall
certify in writing that the Uniform Internal Control Standards have been adopted; and,

WHEREAS, the Uniform Internal Control Standards require and mandate that the
legislative body insures that personnel as defined in 1.C.5-11-1-27 shall receive training
concerning the Uniform Internal Control Standards for Indiana Political Subdivisions and that
the fiscal officer shall certify in writing that the personnel as defined by statute have received
the required training.

NOW, THEREFORE, BE IT RESOLVED BY THE BOARD OF DIRECTORS OF THE
HELMSBURG REGIONAL SEWAGE DISTRICT THAT:

1. The above recitations are adopted as findings by HBRSD.




2. It is further ordered and determined that HBRSD hereby adopts as policy the
internal control standards as set forth by the Indiana Start Board of Accounts Uniform Internal
Control Standards for Indiana Political Subdivisions manual as expressly written and published
by the Indiana State Board of Accounts in September, 2015, and as amended from time to time.

3. [t is further determined that at the time the annual financial report is
electronically filed, the fiscal officer of HBRSD shall certify in writing that the Uniform Internal
Control Standards for Indiana Political Subdivisions have been adopted and shall certify that the
personnel have been trained as required by law.

4, It is further resolved that HBRSD officially adopts the Uniform Internal Control
Standards as published by the Indiana State Board of Accounts as the Internal Controls for
HBRSD.

5, It is further resolved that this Resolution takes effect upon its adoption by
HBRSD.

6. It is further resolved that any resolutions inconsistent or in conflict with the
terms of this Resolution are of no further force and effect and are specifically repealed. This
Resolution shall be in full force and effect immediately upon adoption as set forth herein.

(]

THIS RESOLUTION DULY PASSED THIS HQTDAY OF MAY, 2016 by the HBRSD Board of

Directors, having been passed by a vote _"5 _in Favor and _() _Opposed. This Resolution shall

take effect immediately upon adoption.

HELMSBURG REGIONAL SEWAGE DISTRICT BOARD OF DIRECTORS

Ave Nay

X

_.-r-'#"-—' -
leff I(e,enefﬁairman &

\'-..
| 4
e AT L

Virginia White, Vice Chairman

X

Pa

H ey Lo [ anlild
Harrietta Weddle, Secretary




RESOLUTION OF HELMSBURG REGIONAL SEWAGE DISTRICT

RESOLUTION NO: 2016- OF.

RESOLUTION OF THE HELMSBURG REGIONAL SEWAGE DISTRICT
DETERMINING THE MATERIALITY THRESHOLD FOR REPORTING IRREGULAR
VARIANCES, LOSSES, SHORTAGES AND THEFTS

WHEREAS, 1.C.5-11-1-27 provides that all political subdivisions must develop their own
policy of materiality for purposes of recognizing and reporting irregular variances, losses,
shortages, and thefts which may occur; and,

WHEREAS, 1.C.5-11-1-27(j) requires that all erroneous or irregular material variances,
losses, shortages or thefts of district funds or property shall be reported immediately to the
State Board of Accounts and that the Helmsburg Regional Sewage District (“HBRSD”) may
define what is considered material for reporting purposes; and,

WHEREAS, the HBRSD, by and through its Board of Directors, acting in its capacity as the
fiscal body of HBRSD and acting as such designating body for purposes of 1.C.5-11-1-27 is the
best determiner of the qualitative and quantitative factors unigue to HBRSD in arriving at
materiality; and,

WHEREAS, the HBRSD has been provided a report from the fiscal officer regarding an
analysis of any variances, losses, overages or shortages which occur within the political
subdivision and HBRSD does find that said amounts are typically de-minimis and not material;
and,

WHEREAS, the HBRSD, through separate Resolution, is further maintaining and
establishing a system of internal controls required to promote accountability and transparency,
and,

WHEREAS, the HBRSD specifically recognizes, confirms and acknowledges that pursuant
to 1.C.5-11-1-27(1) public officials who have actual knowledge of or reasonable cause to believe
that there has been a misappropriation of public funds shall send written notice of the
misappropriation to the State Board of Accounts and the prosecuting attorney and nothing set
forth in this materiality resolution adopting internal controls is intended to circumvent the
provisions of the above cited statute; and,

WHEREAS, the District Manager and fiscal officer of HBRSD maintains documentation
regarding the assets, properties, and accounting of the monies and property of HBRSD and shall
continue to do so in the future; and,

WHEREAS, after thorough consideration and review, the HBRSD Board of Directors
determines that in accordance with 1.C.5-11-1-27 the materiality level for HBRSD shall be the

sum of_wwﬁmoﬂars ($_100.00 ); and,



WHEREAS, the HBRSD Board of Directors believes it is in the best interest of the
customers of HBRSD that HBRSD, as the fiscal body, should establish a policy of materiality.

NOW, THEREFORE, BE IT RESOLVED BY THE BOARD OF DIRECTORS OF THE
HELMSBURG REGIONAL SEWAGE DISTRICT THAT:

1. That the above recitations are adopted as findings by HBRSD.

2. It is further ordered and determined that the materiality level for HBRSD for
purposes of [.C.5-11-1-27 shall be the sum ofg&g_ﬂim,g}_ Dollars (S_Loo_.00 ).

3. It is further determined that the provisions of 1.C.5-11-1-21 are recognized and

acknowledged as said statutes require public officials who have actual knowledge or reasonable
cause to believe there has been a misappropriation of public funds shall immediately send
written notice of the misappropriation to the State Board of Accounts.

4, It is further determined and adopted that the materiality level for HBRSD shall be
[ON 14 Bmgbﬁtiz Dollars ($_{00 .08 ) applicable to funds and to public property.

5. it is further resolved that the office of HBRSD shall maintain all documentation
related to the public funds and property of HBRSD as well as any documentation and resolution
of incidents that do not meet the materiality threshold.

6. It is further enacted that any resolutions inconsistent or in conflict with the
terms of this Resolution are of no further force and effect and are specifically repealed. This
Resolution shall be in full force and effect immediately upon adoption as set forth herein and
approval by the Board of Directors of HBRSD.

™
THIS RESOLUTION DULY PASSED THIS l@ DAY OF MAY, 2016 by the HBRSD Board
of Directors, having been passed by a vote _%__ in Favor and ¢ Opposed. This Resolution
shall take effect immediately upon adoption.

HELMSBURG REGIONAL SEWAGE DISTRICT BOARD OF DIRECTORS

Aye Nay
Jeff Kee/nﬁf/ airman
\ / A ] Lot z : ’]‘//’ _ﬂ —

Virginia}‘VV\\’l'hite, Vice Chairman
00T P A
Harrietta Weddle, Secretary

EN




EXHIBIT 7
T/M/F —BROWN COUNTY RSD



syuauodwod jedrsdyd ou taseyd m::.:a-n Ul ST AJI[I}[] :S}UIWIO)
mo-as0[) 13loid e

yaremgduag 323load-pipy e

X JUIWISSISSY [eIU] o
SIIA0D JUIUWISSISSE SIY) SIOP ITEIS JBYAN
ad DOIA :UIRU JOPIAOL 20URISISSY [BoIUda] J¥OY
JWIR]SAS 2u} 1o} apod diz H_w_ﬁ ¢ Areurid a3 ST JRUAN
BUBIPU] S UT WIRNSAS 243 ST A101LLIR1/27BIS TRUA

ed Ral K=l Lnd

St mﬂu.m meuﬁzgm —

m.ﬂOHHﬂ——Gm dVOoY =
ovOa—

RS-

X dVOY SayeT] 1eaIn —

oD -
SUT WR)SAS Y ST uoIsal JV 2 Yoy M

B/U JIAqUUNN UL umaﬁm_.m
IRWEN WRISAS

WI)SAS INOX U0 punoIsydeyg
UONBULIOJU WII)ISAS

— Q] en

SIIMSUY YUB[g 31} Ul [[14

FPI0T 2unyg pasiaay
JuawISSassy Ajede) [eroueul] pue [BLIdSEUBA ‘[BIIUYII], WI)ISAS I9JBAIISBAA
digstaujied 30ue)sISSY AJIUNWO)) [BINYy




FLEOFLOZ N

G0 | - [eduuzsL

.,
>
%

oy
*
+;

i
L
e
-

R S

R

gL

wewssassy Aoeden 4L waishs JSjEma)Sep, ([Bws

1S)UAWWO)
‘(2quosap) Y0 —

uone2ijdde pueT =

Jued UONEBUIR[I2I ISRMBISEA, =

PISLUIRIP/[ |34 LOT2{U] m—

ABQ 10 UBID() e

I31EM YS31] JO APOq 3410 10 INEB| IIALY =—

(Apddp vy dup

yoaya) JWR)sAS Jajemaisem mod 1) sjuod JFreyosIp 2] A8 YR

ESTETT g )

oN e

ajapdmod Jou Jng 91 w0 Funjiom {PANIY e

S3L e

41502

juamdejdar pue woRIpuod ‘5% 0) SE PaqLIIsap pue ‘(113

‘193] Jeaul] ‘spun o Jaquinu) pagnuenb ‘pagnuapr aram
ASSE I U1 AI0JUIAUI JASSE UE Pajanpuod majsis ay) se

1SIUALIWO))

LIND)

aapdwod you yng ‘31 uo Supjiom [2ANIY e

sy e

L MIYSAS AAIBMAISEM ) Jo sjuauodmod

pearsdyd [ o) ssadoe [eBa] uL1a) Suo] 2avy wAss anok saoq

(RN WISAS IAEMISEM INOA S20D SUONIAUUOD 301AISE AURLE MOE]

JW20sAs

Iemalsesm ok Aq paasas are ofdoad Auew mop]

sjuauodumo)) s)| pue wASAS INOx
LAnede) [earuyday,

Su10g
HuUhuu

i
LAIU0))
B3Iy

juangaq

juaga( 8s
fapapdwo)) you
‘ssaldoug ug

ajgeydanay

SIMSTY
Huerg
24} Ul g

B0 LIAQUIN N NI 2B 1egIsiq
IIWEN] WSS

Juamssassy Ayoede)) [RrouBUl] pUE [BLIDSBUR]A ‘[EIIUYII], WIISAS II)BMI)ISBAN
diysiauiie 30UE)SISSY AJUNWWo) [e1ny




PLEOFLOE A

ataty

G40 T - [EduyRa)

JuslWssassy Anede) 4L WaISAS JSEMEISEN |[BLWS

ISIUIWW0)

S e

oN e

i(saBexpopq ‘syeay

“3+2) saanjie] aupnoa Low sdudLadxs wasis mod sao(

1T

"EnuEEc_m
oN @
ajapdwod jou Ing 1 wo Furjiom LPADY o

mu;.w- ®
&AIBSEIIIU IIAIIIYA PI[[BISUI SI1AAP [OIIUOI UOHIIULOD

-S50.43 122110 AT Juefd jusuieal) JajEma)ses Inok saog

01

SIuAWmO )

ON @

ajajdmoa jou yng ‘3 wo Fupjrom LPARIY e

53y e

ZSBuLmeIp Jng

-5& Sunepdn soj 29e[d ur aanpadoad 1o weaSoad & axayy s|

a6

ISJUANWO )

oN e

ajapdmoa jou 3ng 91 wo Fuppiom {PANIV e

S3x @

{Suauodmwod ABIEYISIP PUE JUIWIEAL] ‘U0LII[[0D AJajdwod
A1) JO HONEBIUIWNIOP WAsAs enbope pue sSuLmeip Jmq
-58 .10 SAEW 2JBINIOE JARY WA)SAS 1IJEMIISEM INOL §30(]

B

SJUAWWO))
oM ®

apdwoa Jou yng 91 uo Sunjiom SPANYY e

S3k e

s1uauodwod wagsds [BINLID J3Y)0 PUE *SHIOM JUIMIEIL)
*sdumd uni oy yuardgns 331n0s samod (eI Aqpueys
10 AIUATIAIA UE AABY WAISLS JIJEMIISEM INOA SI0(

=

ISJUAMUWO))

i e

oN @

sspowad peop yead sai3o a0 swroys SuLinp

sepJoys Onede) parusuiadya Jaas waysds anod sey

au

H{anw) Aep
32d suoqes worjiw wi Adedes yusunean [e1oy ssKs moL ST TBYM

e




FLEORIOZ A

Sog-

=]V 1T 5T juswssassy Aoeden | Washs J2lemlsen) (IBWS

ISJUIWIO,)
PIPY spuamwmo )

uj upe(dxa - mwajqoad JuaLma & s syl ‘SIf e

pIESHIW 31aM SABBWEP Ing ‘SIY e

oN e
Jsuonelury
nuiad fue papasdxa 1242 wajsss anod sey NI
oN @
Saf e
210 uo A[[enjoe sjuamAIse
J210 10 ‘sueld ‘sasuoy] ‘syuaad pannbalr agy jo ey Q[
'S)UATITIO )
Pl SJUATIIOT) Y1 UL [[8 1S1]
{21 uo a4t 0) pannbal (mxsAs monoafjoo Swpnpour) WASLS
Inod st sjuawaarde raygo Jo ‘sueld ‘sasuaon] ‘syuwad yong L34
duerduo)) L10jenSay
ISIUAMWO )
oN e
ueld ou sey waysds - jqeadde 105 o
SIL e
Juepd
uBUNUIEW pue suopetado ay) mojjo) pPuuostad mwaysis o q¢y
ON »
ajapdwod jou nq 91 uo Supjrom ApPAnay e
53k e
suepd asueuajurem
pue suonesado uaLM € askey wayss 1ajemalsem anod saoq  BEL

DUBUIUIRA] AN UIAILJ

ISJUAWO )
sawy

11® 3 &2 wo 1o {up wo jou ojesado pagniad ‘on e
samn

[1® & [[&2 uo a0 np uo soyesado pagiad ‘say e

‘PIRY Sjuamuio]) ui

urepdxa ‘o J jSowy [[8 3 (82 uo 1o {np uo tojesado yuepd

JUIWIBAL] IPEMIISEA PIGLID 2pead yetidosdde ue sy

(4}

s10jetad(Q pagnad)




PLEORLOE A

G 10 ¥ - [BIULIBL Juswssassy Moede] JL WaSAS Jajemalsen) lBuS

U0
pajaodal Jou 21w IAOQE A1) JO I0W 10 JUO (0N @
paptodal asoqe 2 jo e (53K e

P,
uonINIISU0I AUE JO SMIE)S Ay pur ‘swajqoad
301} SUIA[0SAI J0J SUONEPUIMII0IL pue swajqoad

ey

duenurew 10 [enoyesado Tolew “Suipeo]

pue SMOfJ Jo Alemmns

& ‘pamraojaad sapuanoe sedad pue dusuAUIBW Jo AIBWMINS
® JuamaSeuew o} Jrodaa {rem3as sojerado majsds ag) saogg

61

Surdaaypaoday suoneradp

ISJUIW WO

oN e

PRPY sjuamwmwo)) ut urejdxa - ajgearpdde joy

sag o

sresodsip

spijosorq jo poyaw pascrdde ue aaey wasds anod saoq

11

ISJUA WO
P1934103 U
10U JARY SADUAIFIP Y} Jo [[B 10 IWOS PUE ‘'SAX
PAI23L10D U IABY SADUIDYAP [[B In( ‘Sa) e
oN e
“plaLj S W0 ) Ay} ui
urepdxa ‘sax J1 (SIBaL aAQ
sed a1} Ul yJ g 10 LIS G} WOIJ UOYE]OIA JO IDIJOU 10 IIPI0
IAPELSIUIUPE AUE PAAIIIA WAYSAS J)EMIISBAL INOA SE
Aruase Jysisiaso anod Aq oongradsul JSe| Jo e[

LI
491

ISIUAWL0 )

oN @

agapdwod jou Ing 91 uo Sunjiom LPAIY e
ajqearpdde jopN] @

say e

2 PAIdALE0D

udaq L>uade yydisiaae anod £q wondadsur
SB[ §,013)54S N0 W0 SAIIUAIGAP [[B ARKH

B9




FLEOPLOT A

510 G - [EOLDaL

Juawssassy Miseden JpL Waiskg JajEmalsen) ||Bws

‘dLAWM © Sef 11 20uo pruuad SN (0ming) si urgim
arpzado pue “Smdaaypiooar pood yd ue Tws uo rokiado areudoidde e “s)[mq-se seq 1 aMST2 [l preog 21 Ing ‘aseqd Surowed au3 o st ISYOF

"2ADQE PILNUIPI JOU SWA[qoId [EJIUYII] WAISAS IHNEMIISEM 10 SIDUIYIP Aeded (8102} umowy Kue JUuapl ‘Mofaq 39eds 3y} uj

D)
SSIHRAWWO )
S3f e
;(uonearjdde puel 1o supsodwod
“3-a) sprjosolq asnad 10 3124321 wAsds anok saoq

oN @
pa1epdn aq 01 spaau J1 ng ‘say e

ajapdmod jou yng 91 uo Sunjiom APAIDY e

JUALIND ST )1 PUE ‘SIY @

suepd

asuodsaa £ouaSiatua ue ARY WASAS JAJEMAISEM IN0A 520

LD

,UTA)SAS J3)EMI)SEM IN0A ST UAIS MO YYD AJ[iqeure)sng

[T
pajepdn aq o} Spaau 31 Inq ‘say e

ajadwmod jou Jng 1 uo Funjiom LPALIY e
JUALIND S} PUB ‘53K @

IUATSSISSE

Anpqessuma e aaey mwagsds 1ajemalsed anok saog

ks

Sutuuejg Louadrmy

1SIUIWO )
oN ®

Sap e

PALL

JUAMIIEAL) J)BMIISEM 3] 18 pauwtojrad

Sunsa) jo1juod s53204d 2SNOY-ul 10 GE] APISIN0 UB 0} JUIS
Sunsay “3°3 {SuLiojuow 010 ssadoad Jensax

J0 p0s fue nuiopiad sioyesado wagsds anok og

| 4

ISIUANIO )
oN @

WIBJUTET PUE AR ‘S3Y @

LSPA0221 IDUEBUIJUIEL

pue suoneiado Suipnpiul ‘SPI02AL JUIWPEAL} JIPRMAISEM
UIBJUIEL PUE JAEY MAJSAS J3)EMISEM IN0L s20q

0T




vieovioz A

G Jo | - [eusbeuepy

:(AJ100ds) 103 =—

{(£y100ds) 1oy =

IBLRYD ATUNOYD) JO [EAIOTUNTA] e

uorR[SI397] SUI[qeUH [800'T 10 981G ==

AJISSO00N] 29 SOUSIUSAUOD) OI[qN JO SOJEOJILID)) =mm

Auoymy SuneradQ JO SAIROIIIIS)) ==

SMBIAE UOTIRIOAIO)) mem

Uo1eI0dIooU] JO SAONIY ==

(Aydde 1111

[[e Jo0UD) (SO S,WIAISAS IoJemolsem Sy} Ul 9q PINOYS ‘010J210y]
‘pUE JUBAD[AI dJE SJUSWINOOP [BUONBZIUBSIO FUIMO][O] OU} JO YOTYM

Juswissassy Aioede) 4| WSISAS I1S)EMOISEAN [BWIS

BT

(AJ100ds) 10Y3Q) =—
ArySIsUMO DJRALI] ==
[IOUNOD IO PIROE ==

LSS AS 101eMalseM INOA $OQLIOSOP 1594 20UBTISAOS JO 5dA) 1oy m

144

1o1sI( [e1oadg ((A7100dS) JoYi() =—

[EQUL ==
*019 ‘0AnRISd00d
‘dryssoupred ‘diysiojeridoid sjos ‘uonelodios :1§oid 10 ==

012 ‘@A11e13d000 “UONRIOOSSE ‘[EMInW ‘UoT)eI0dIoo :31§01d J0J JON =—

JUSUILISAOT [RIOPO,] ==

JUSUNLIOAOS 218]G ==

JUSWIILISAOT [2O0 T smem
(RIS AS 1918M3ISBM INOA $9qLI0Sap Jseq diysioumo Jo od 4 ey

X4

Amqisuodsay pue uogny
LAnede) [BLdSRUR]A

sjurog
LEER TS

LETENEN|

jusdya( NNS
‘ayorduo)) joN
‘ssaaSos g ug

Jiquadadoy

sIomMsuy
yuelg
W) Wl 1L

B/U I3quIn N UL 381eyosi(y

:PweN WasAg

yuowISSIssy Ajoede)) [eURULY PUE [BLISSRURIA] ‘[EIUYII], WAISAS IOJEAIISEAL
digssouyie g soue)sissy Aprunwwo)) [eany




YLEOFLOZ A

G Jo g - [euabeuep Juslssassy Aloede) 4N wWeIsAS JsjemalsEp (RS
1SJUITWO))
S9% e
Lnua ygoad 1oy “ayeartd - sjqearjdde joN e
X oN ®
£ Jumnionb
SR € JO Yde] 0] anp pafjaoued Apuanbaay sSunoow [ounos 10 pivoq aay 87
ISJUAWOD)
ON ®
Anua jgoad xoj ‘syearid - ajqesrdde joN e
X Sk @
£STUNIUIL payUnouUe
Aprqnd ‘pagnpayds LjaenSal pjoy [1OUN0d 10 pI¥oq YY) S0 LT
SSUIIA
ON ®
X S3% e
syudwded 3210Jud pue 533] £43] 0} HONEZIUESIO
3y 1oy Aj110Y3ne 1e3]d apisoad sjuawndep [eUOnEZIUESI0 9Y) O 07
SJuammo))
ON ®
pajepdn 3q 03 paau [[B .10 JWOS IN( ‘SIX
X ajep 03 dn e SHUWNIOP [[¢ PUE ‘SIX @
'wvg

B Z9[1J U0 S)UIWNIOP
- [BUONEZIUESIO JURAS[IL ] IARY WIISAS JIJEMIISEBM 3T} $30(] QST

(A7102ds) 127(Q) =—




FLEOYLOC A

i

G JO € - |[euabeuepy

B0 :S)UIUmo))
ON e

Sy @

&(SUOISSIWO pue sI0112 ‘nonesuaduwod

s uauryIoM ‘a3ewep Kaadosd pue aayy papuaixa ‘Oipiqer

[e19u33 “3+3) 28819400 ddurINsHI )enbape UiejuIEW WA)SAS IN0A $30(]

luswssassy Moede) 4] weishs Jojemalsep |Bws

£f
ViU SSIUdUIo))
ON ®
S3% e
Jpasn yoeded waysAs yo a8eyuaasad
ssasse AJ[edrporiad JuamwaSeuemI §, MIISAS 13JBMI)SEA 1) SI0(] 7€

*SJUAAS V(IS PUE SUIUIBL],
paeog JVIY Puaje sraquau paeog ‘saafojdma oy :sjusmumo))

oN @

SIL @

¢SonIiqIsuodsar pue sannp A1)

ul SUIUIen) JHEWI)SAS PUE UOTJRIUILIO [3IM papisoad (1oSeuem [erouad
‘SI3qUAUI [I2UN0D 10 pIvoq “3'9) staSeuew pue sioyew Ldjod a1y
*SME[AQ ) UI 21E SI[OI pAeog 'SIIA0[dW3 ou SBY (IS SIUWWO)

ON @

Sk ®
S[PUUO0S120 WIFJSAS JIJEMIISEM AN JO

sdrgsuonyejas Sunaodar pue s3[o1 3y} IqLIISIP JeY) (swonisod Jaajunjoa

L 3

o

S
5
-,

pue sasfojdwa ‘sye1digyo pajaaye ‘s1axew Ldijod Suipnpur) suonisod e
Joj suondridsap qol pue spreyd [euoneziuesio savy wansss Jnok S30(T

1€

0€

sunerdQ ‘Surdeuey ‘Suruiaron)

1S)UIUIIIO )
ON @
Lnua ygoad 1oj ‘gpearad - sjgearpdde jop] e
JA0QE ) JO [[& ‘SIK e
LUIYE) SUOIIDE PUR PIsSNISIp
SI9))EUl JO PI0IAT UILIM JBINIDE puk 3jajduiod ¢ o
Pup iSI3p[OY3y ]S I27)0 PUE SI3WO0ISNI

3

W01} §)UIWUI0d 10) PAJeusisap epusse ay) wuo suny

o

: ‘epudle UIILIM B
12121} 1 ‘SUN9dW [IDUN0D 10 PIBOY YIEd A0

67




FLEOFLOZ ‘A

c 1o ¥ - |leuabeuey Juswssassy Aoeden 4L wWeishg 1sjemaisen [lews

$SIUIUIO))
ON @
stowo)snd ou - spqednrjdde JoN e
S8 e
4 S9nss1 asay) ssauppe L23enbape sarjod juarind anod o qo¢
¢,2SBal5 pUR ‘S[I10 ‘18] “UISUIS SSAIXKI «

pup ‘SUONIAUUOD [BLISOPUI/RIOISUWITIOD «

SIDW0ISNO MU SUNID2UU0D JOJ SUOISURIXS o

R

faoadas
10J sjuatambal 2A1SS20X2 M S12W0ISND 2Andadsord o

ettt
4

isjoe peuquyold

‘syuredwoo 1ewoIsno «

{saBIEyD UonOaUU0D «

ISATBI I91BMIISEM

SUOI[[0Y o

‘syuetuied pue syisodap Iowolsno
:uo samoijod [euuoy paydope waysAs Mok seH  v9g
1SIUWIWO))
ON @
sIamo)snd ou - Jjqednjdde joN e
SIX e
LSTOnRNSAI
pue sa[na paydope $31 SI3U0ISND 0 I[QE[IEAR dHEW WISAS Inok sa0( S¢

SIJWI0)SN))

1SJUIWINIO))

oN ®

suonesado pajaenyuod - sjqearjdde jop e

Saf e

SIS 173

UIejuleul 0} WY} 3[qrua 0) JapI1o ut saziodws 13130 pue siojerado
Joj SuluIel) d1)emId)sAs opraoad wid)sAs 12)eMa)sea InoL sso(] e

[PUu0sIdJ




¥ILE0¥LOZ A

¢ lo g - |[euabeuepy wawssassy Aoeden 4L walsAs 1siemalsen ||lBws

*a1qssod alaym joedil [BIUSWUOIIAUR S} SUTONpPal 0} panIWuIod SI preogd 2y} Ing 124 WsAs ou st Iy,

*3A0QE paygnuapI jou swajqoad [ELIDDEUETI WIAJSAS 1) EARISEM 10 SIDUSRYIP Apdeded [PLIOBEUBH UMOUY AUE AJIUIPI M0[2q 30€ds a1} U]

e
>,

1SJUIUIO))
SIf e
A JSUONIN[OS ABIAUI AAT)BUIN[R
pue Surdeaspue] 10] UOHBWE[AIL I2)eM INI[ ‘ssonpeld yuamadenew
159q WO SHONJRI)SuOWAp [qednjdas sIaWoIsnd JAJJo ws4s Inok s30q SO
1S1UAO))
Aowadyye AS10ua apnjoul Yloq ‘sax e
Jsaanseaw A2udIdL)e A3.19u2 apnjaul saanpadord
Sunesado piepue)s pue ued dueudjuiews pue suopetddo anof og  FIND
SUEN e )
S3K e
ssuonerado xoy £31aua
JO SULIOY JAT)BUIAN[E Jo AJIGISEa] 91} pajeSnsoaur wa)sAs anok sty ¢WD
SSJUl IO )
S3x ®
2S[E0S 2SNaJ 13)BM J[(EIINSEIUL ISN WIISAS 1ok 30  TIND
SUEIN g )
S3K @
J)pne judmaSenem AS19u2 ue paja[dumos waysds anod sey [IA9

, TI9)SAS 1I)BAI)ISEM INOA ST UIAIS MOH :}IIYd AI[Iiqeure)sng




FLEOFLOT "

910 | - [eloueuly luswssessy Apeden 41 wWaIsAS ojemalsen) [BWS

ISJUIMWO))

oN e

S9N @

& BUIIIW PI[NPIYIS APUNNOI YO8

1e [puuostad Suidaayooq waysds wody sprodar anuaasl pue asuadxa
USPLIA 3419031 JI3UMO IIYJ0 10 [IIUN0D/PIBO] S, WI)SAS 31) S30(] 8¢

5
x

S Ing 240qe 3y} Suipaesdai [0a0j0id yogs Aq punoq S| GSY:SIUIWMO))
. . (Mofaq ppay sjuamwmo ) 1) Uy saanpadoad 1o
sapirjod Sulssiw ay) AJnuspr) Suissiw 21T [[e 10 IW0S ‘ON o
3A0QE U] JO [[© ‘SIK @
4\U0nOUN} SUPUNOIIE PUE IIUBUIJ Y} UI 3[002A 100X
10 04 UAMIAG SaNIIqisucdsay pue SHSe] JO WOISIAIP
‘S]UN0JIE Yukq JO UONEI[IIU0IAL JE[NSI ‘SHIIYD uo
St 2INJEUSIS U0 UBY) 10 “F*3) S[0JUOD [BISY [BUIAUI
PUE (53014138 10 spoo3 Jo aseyaind oy
{SJUNOIIE I3YJ0 0} SIAIISAI JO JIYSULI) ) SUNILIISAI
{sasod.and pasoadde
0} spunj jo aunjipuadxa pue 3sn Y3 SupdLsIT o
:I0] sauanpadoad
U3)ILIM 10 “satdijod “s3ss3004d sy WSS I EMI)SEM Ay} sao(g LE

JUdWISRUR]A] [BIOURBUL]
Anede) [eroueur g

oty

5
St

Sjulod | Jwdnys( | junye( (NS | qerdaddy SIIMSUY
[IEENESY fa1dmo)) joy juerg
:§S25014 uj Y ul iy

B/0 LI2quinp JILR g a51easiq
dweN WSS

Jyuomssassy Ayoede)) eroueury pue [eLeSeuepy ‘TedIuyIa], WIISAS I2IBMIISBAL
digsisupre souejsissy Arunwmo ) jeany




FLEOFLOC A g 10 Z - |elouBul4 juswssassy Moede) 41 weaishs Jsiemalsep) jlews

B/U :SJUIWINO))
ON &
S9x e
Zloypne 21} Aq IPLWU SUOBPUI T OIL
Jofew yusmwajduwn J2uMo 13110 10 [IDUNOI/PILOG §,WA)SAS ) S0 I[P
VOgS Aq 2UOp 31e S)PNY ‘J9A PIJPNE U] ), USEH :SIUAWUWO))
oN ®
X Sax e
{SHO0d3l JIpNE MIIASI J3UMO 3110 10 [IDUNOY/PILO( §,W3)sAS oY) s30@ Q[
IS0
oN @
X Saf &
R : S(dnoas 133d 10 vd))
S *3'2) 10ypne uapuadapu ue Aq mef aje3s Aq paambaa se Jo LLaemSaa
P3JIPNE SUOIIBSUEL] PUE SPI0JAI [BIDUEBUL TI)SAS I9JEMIISEAL ATV elE
*SIURTO)
OoN ®
X Saf @
£SIUIUII)E)S
150d3p HUBQ MITAAT JITWAO JIYIO IO [IIUN0I/PIBO] S, W)SLS I SI0(] oF

ISIUAIIO))
(5310021 [BIDUBUL 3Y) Ul PIPN[IUI JOU IIE JBY] A0QE

Pa1s1] S3UO0 AY) AJUIPI ‘MO[3q P[AY SIUIWWO)) Y} UI)
spr0dad [BIDUBUL 31} UI PIPN[IUT JOU JIE ISI] JO IWOS ‘0N

SAOQE Y} JO [[E ‘SIX e
+ hetetetid ¢398PN( PaACIddE 3} Ul TMOYS SISUIAXI

55 puE sanuaAl papoafo.d 0y paiedwos ‘saanjipuadxa
PU® SINUIAIL 3JUP-0)~4024 [0IOD ) MOYS
pue {(ssof 10) ule3 [BIOUBUL] }2U ) MOYS
e {R)SAS ) JO SJUNOIIE JITI0 PUE §)UN0IIE Sunerado
[e12Ua38 uaamM)aq spunj Jo SIJSUERI] [[& MOYS
‘sasuadxa [e30] 2} JsureSe sanuaAai [e)0) aredwos o
iporiad MmarAal 3Y) J0j spaodal [erdUBUL Y} O(f 6€

b

e

5

e

S




PLEOFLOZ A

ot

bk

Fat

910 ¢ - |erueuly juslissassy Aoede) 4L welshg Jsiemalsep [ews

SJUIW o)
oN @
S35 e
219534 spudmRAcsdw epde)
JAIASAT LHUISIIWY «
Jadasal Juamwddejdat yusmdinbyg o
IAIBSAI INAIIS 1q(] o
aagasas Sunerad o
ispunj 3123534 Jo sajdmexy
sSasodand 2s9Y) a10] spunj
duejeq Suruuisaq Jo uoyedoffe ure[dxa 0) Ay qe[IEAE JMPIYIS eiedas
B SI 40 ‘Spunj 9A135a1 AI8§S309U IpN[oUl }25pNq [ENUUE Y} SI0(  ESH

HSTETNT )

ON ®

Sk e

&SWRY asuadxa 43y Jo Sunjdea) Ijqeu? o) (dauoydajay “amod

‘sarjddns ‘s.iedas ‘spearmiayd ‘saLiejes 5+a) sasuadxa DUBEAUIEW pUER

sunesado 10} S)UN0YIE-gNS JUSILNS Ipn[dul JoSpng [enuue 2y} sso(] b
ISJUAWWo))
ON &
sanIpn 1230 23esado jou saop - sjqedridde JoN e
S e

SNAIAS/ANIN YIEB
A0} $)unod2de 3suadxa pue anuasa yesedas 1p8pnq [enuue ayy saop
‘SIINAIIS 10 SIPNUN 13110 $)EI3d0 JIUMO WI)SAS JJBMIISEM 1) J] cF

“J9A U0 PadU ), U0(] :SHUIWWIO))
oN e
SIf e
;128pnq [enuue ue ydope
pue saedasd J13umo Jay30 10 Apoq Sunjew Lonjod s, waysks saoQq 4

$S320.1J 193png [enuuy




FLEORLOZ ®

o

o

940 v - [BrOUBUI4

ISHuAmmo))

ON ®

JB[IUIIS 31€ S12Wo3Isnd [[e - d[qednjdde Jo) e

SIf e

&4 SSUILE],, 10] SIUIO0ISND

INoA WO} SINUIAM Jo £1240221 Y} paredwiod 1949 nok ABY

swssassy foede] Jpy] waishAs 1sjemalsen) ||BLIS

6F

SIUAUIIOD)
PIRU SjusnIwio)) 2yl ur urejdxg
;A21BMI)SEM SUIIBAL JO $1500 2] Paje[nofes WajsASs oA 2ty S| SY) SBA UM

8t

(A[UUOW-1q/0gS - 5°2) porad sum /
JBULIOY 2U) ul asuodsal moXk 12qus ases]d ¢wasAs mod o) epemalsem SuSieyosip
Jawolsna e 03 23y Jull[liq (gOg) YSuans ssaoxa [210) a5RIDAR U} ST IR M,

PLY

(ATyIUOW-1q/0zS ~5'2) poliad
awny § JeuwIo} 21U ul asuodsal mo4 Iaua asea]d ;WwaisAs mok 0] aseald
pue $[10 ‘sjB] SuISIeYdsIp 12WOolsnd B 0] 251eyo Sulf[iq (210} aSelsAre 2y SIIBYM

3L¥

(Ayuow-19/0z$ “5°3) pouad awry / g
JeuLIog A Ul asuedsal ok I2ius aseald (welsis mnok 0y eemalsem Smdmeyasip
JaWI0}sNd [BIDISWILOD [eLYSNpUl Ue 0] 25Ieyd Sull[iq [e10] a5RIaAL a1 ST JBU A

qLy

(Ajqruow-19/0z§ “5°2) pouad auig
i $ Yeuwiol auy ur asuodsal oA 121u3 asea]d (WASAS oL 0] Iajemalses
SwiSIeyosip Jawolsna [enuapisal e o a5reyo Sur|[iq [e101 28vIaAE U ST 1RYM

o, |

ELR

Suneg ey

LSIIDWITUO )

oN e

Sk e

Juonepui 1oj saesuadurod pue sasuadxa aanyng

sassaappe jey) uonaafosd 128pnq aeal-pnu e a8y wRIsAs anod sao(q

oF

IS)UAWIO))
oN @

saf e

SAuo sasodand

I31BMIISEM 0] PIIBIIPIP SIAIISAI JIIJEMIISEM 0} PAJLIO[[E SpUNJ IV

qsy




7LEOFLOC N

010G - [epuBLY Juswssaessy Aoeded 41 WeISAS IS1EMBISEN [BWS

ESTEINT g}
sap e
;(Bmdwnd pue
uoneIdE 10j “3'3) sutaped aSesn L31aua sy paddew Appn anod sely 49
ISIIIO))
Saf e
Jueld JUIWASeuR I J9SSE UL JABY WIANSAS IN0A $30(Qq  $49
ISR M0
S3% e
JS3uIAeS 10] Seade [enuajod 130 pue s3s00 yead
-uou pue yead ssnasip 03 Ja1iddns £515ua anoA p3joejuod nok sasy ¢4
1S]UAIIO))
saf e

4SAANUIUI puE SAJEqal A5I9UI IQB[IEAB INOGE MOWY AN[UN INOA sa0( 749
HSTTETTTT )
Sk e
£AB19U2 d[qeMauad Jo uonBIuIwajd iy

A} WO SSUIABS IpNdul 0] §1S0D ULIA) Suo] JopIsU0d wajss inok saoq | A9

{WIYSAS I9)BMI)SBM INOA ST HIIIT MO YD AJIIqeure)sng

STET )
ON @
aerduwos jou ng ‘i uo Sunjiom APAnSY e
53X @
Jueld syuswasoadun [ended e daey wajss anok ssoq Is
Sutuuelq syudurdsoxduy [ende)

SUIWMWO)

ON @

sasuadxa Jua.11nd 13400 0] Ajenbape ase 2419531 Jng ‘ON @
SO @

4 (ESH monsanb 23s)

$3A1253d A1ESS309U jjv pue (dusuajuiew pue suoneiado)

e

sasuad¥s JU31IND 12400 0} dWodn ySnoua aanpoad
AINJINLIS LT JUILIND §, WIISAS IIJEAI)ISEM N0k sao( 0s




PLEOPLOZ A 940 9 - [erouBUL Jusuwissassy Ajloede) 41 WelSAS Jo1EMB)SEAA [lBWS

"sanITIqIsuodsar A1eronpy J1oy) JO SIeME ST preog aY} Inq /N SI
SAOQE 3y} JO YoIA “sjueI3 3 10J pado[aap a1om sjaSpng JuriS £q pasoAoo are yorgm “Suruueld oy are sesuadxs Auy euoneisdo 184 jou ST ISy YL

"2A0qE PAYNUSP! Jou swR]qoxd [BPUBULY WI)ISAS 19)EMA)SEM 10 SADUIYIP Adeded [epuruy umouy Aue AJyuapr ‘Mofoq soeds ay) ug




FLEOKLOT A

dWIBU §,

| - flewwnsg

BlL

:Aq welshs Jejem ay) Jo Jleyaq UO PaAIEdal JUSLISSSSSY

Juswssassy Ajoede) JNL Wa)sAS JojemalSEp) |[BWS

J3PINOId SOUBISISSY [EDIUYDS|

6L'SL°0L

:dvOH Aq papiugns juswssassy

‘8jep uone|dwod JusWwssassy

L 39} pue 33ep uona[dwod 3y} ‘WnuIuIw € J€ ‘Mo[aq I3)ud Jsnu s19piacid 2dur)sISSE [EIUYII) dVOY P10N

'sanss| ouel[duwod ou ass | "sapi[IqIsuodsal JNL SI Jo areme ST ([SY “1uiod Sy J8 papaou are

1ey soe[d ur sampasoid pue sarorjod Aressaoau sey pue Suiurel] preog papuspe sey] 1nq “aseyd Suruueyd ut st Sy 20e[d ST WajsAs ou s1 atay |

IS)UIUILIOD [FUOI)IPPE/SSUIPUL] JUIUISSISSE JO Areuwnung

sjuauoduio)) [[V Jo [e10L

0 0 0 ST
{1 0 0 9 [elueul g
0 0 0 6 [eraSeuRyy
0 0 0 0 [B21UYII],
sjurod iii Ry JusdR( [IMS s[qeydandy yuduoduro) Ayede)
UII5) wI32u0) ‘ajerdwo)) jJoN
(e {ssaI80a 4 uy

B/U j1aquun ) NULIag 231egasiq

IPWEN] WAISAY

JusIssassy Aydede)) [eoueul] pue [BLISSEURA ‘[EIIUYI]L, WA)SAS JI)BMIISEAN
diysiouyaeg soue)sissy runuwrwo)) [eanyy




